HITACHI

Inspire the Next

@ Be sure to give this Operation Manual to the user.
® We ask the user to please be sure to read it.

HITACHI Electric Chain Hoist

Owner’s Manual

Original version

Thank you for purchasing a Hitachi electric chain hoist.

® Please carefully read this Owner’s Manual and then use this
product correctly.

® This Owner’s Manual is required when maintaining and
inspecting this product, so after reading it, keep it in a
convenient location.

When checking the product name plate, make a note of the manufacturing number (MFG.No.).
TYPE MFG.No. Installation Date







SAFETY PRECAUTIONS

Improper use of the Electric Chain Hoist may result in generation of a falling load, electric shock, or
other dangerous state.

Before installation, mounting, running, operation, and maintenance and inspection, always thoroughly
read this instruction manual and use the equipment correctly.

Use the equipment after gaining knowledge of the equipment, safety information, and precautions.
This Operation Manual uses the designations “DANGER”, “WARNING”, and “CAUTION” to classify
safety precautions.

[Explanation of Warning Display Ranks]

This is a dangerous situation that if not avoided, poses immanent death or
ADANGER serious injury.

This is a dangerous situation that if not avoided, could lead to death or serious
AWARNING | injury. 7

This is a dangerous situation that if not avoided, could lead to minor as
A CAUTION semi-serious injury or that could cause property damage.

In addition, even items designated [AACAUTION|may be linked to serious results depending on the
conditions. In any case, since the contents are important, always observe them.

[Explanation of Prohibited and Instruction Symbols]
: This shows something that is prohibited (something that must not be done).
For example,when a flame is prohibited, the symbol &) is shown.

: This shows an instruction (something that must be done).
For example, when the device must be grounded, the symbol @ is shown.
*After reading, always store this manual where it can be read by those who use it.

1. General handling

( /\ DANGER

e Manage the product’s useful life and have it completely overhauled or the equipment
updated before the end of the useful life is reached.
Failure to comply with these instructions may result in death or serious injury.

N

Vs

/A WARNING

e Do not allow personnel without knowledge of the contents of the instruction manual
and caution plates to operate the equipment.

e Never allow unauthorized personnel to perform crane operation or rigging work.
Moreover, do not order them to do such work.

Failure to comply with these instructions may result in death or serious injury.

e Always conduct pre-operation inspection and periodic independent inspection.
Failure to comply with these instructions may result in death or serious injury.

/\ CAUTION

e Keep the Operation Manual until the product is disposed of, and keep it in a location
where it can be easily accessed.

e @ 9 @

-S1 -



2. Installation and mounting

| /\ DANGER

e Always install a stopper at the end of the traverse and travel rails.

e Verify that the place where the Electric Chain Hoist is to be installed is sufficiently
strong.

L Failure to comply with these instructions may result in death or serious injury.

Vs

/AN WARNING

e Never have installation performed by other than a professional or someone with a
special knowledge.

e Do not install the Electric Chain Hoist where it will be exposed to rain and water and
other environments outside the specifications.

Failure to comply with these instructions may result in death or serious injury.

e Always install a stopper at the end of the traverse and travel rails.

e Verify that the place where the Electric Chain Hoist is to be installed is sufficiently
strong.

e Hook the upper hook to the place where the Electric Chain Hoist is to be installed
and hang it so the body swings freely. Never use the equipment when it is installed in
reverse.

e Always install the chain container before installing the Electric Chain Hoist.

Failure to comply with these instructions may result in death or serious injury.

e Always perform grounding work. Also, install a leakage circuit breaker in the electric
path, in addition to ground.
Failure to comply with these instructions may result in death or serious injury.

3. Running and operation

/\ DANGER

Before use, check brake operation. Do not operate the equipment if the brake does
not operate positively.

Do not operate the product if it has been damaged or if it is generating abnormal
sounds or vibrations.

Never operate the equipment when there are the following abnormalities at the link
chain.

* Link chain that is twisted, tangled, cracked, or abnormally meshed.

* Link chain whose stretch and wear are greater than specified.

\_Failure to comply with these instructions may result in death or serious injury.

e 6 & 9 @

Vs

/A WARNING

e Never hoist a load exceeding the rated load.
* The rated load is given on the load block nameplate.
e Never allow anyone to ride on a hoisted load.
Also, never use the equipment in riding applications.
e Never walk under a hoisted load.
\_ Failure to comply with these instructions may result in death or serious injury.

-S2 -




SAFETY PRECAUTIONS (CONTINUED)

/AN WARNING

e Do not operate the equipment when there is someone within the range of
movement of the load.

e Do not drive across or in front or behind the path of a hoisted load.

e Do not transport a load over a person’s head.

e Do not leave the operation position with a load hoisted.
Also, do not keep a load hoisted all the time.

e Do not be distracted from the load during operation.

e Do not operate in such a manner that the load and load block swing.

e Do not use the over wind limit switch to stop the hoist during normal operation.

e Do not drag a load from the side.
* Hoist the load after moving the Electric Chain Hoist directly above the load.

e Do not hoist a load caught on building structures, etc.

e Do not reverse a hoisted load.
* Use special reversal equipment to reverse the load.

e Before use, check pushbutton operation. Do not operate the equipment if the
pushbuttons do not operate smoothly.

e |f the hoist moves in the direction different from the pushbutton switch command,
immediately stop operation.
* There is a danger of injury from incorrect operation or abnormal action.

When it must be pushed with a larger force than normal, the push button switch
could be damaged, so stop using it and immediately disassemble and inspect it.

e Do not electrically weld a load hanging in midair.

e Do not ground the welder to the link chain.

e Never touch the link chain with a welding rod.

e Never use equipment with a damaged hook safety latch.

e Do not allow the body and trolley to collide with the stopper or structures.

e Do not wrap the link chain directly around the load.

e Do not touch the sharp edge with the link chain.

e Never push up the chain container with the load, lifting component, etc.

e If an earthquake is felt during operation, quickly lower the hoisted load to the ground,
and turn off the power.

e Do not touch the moving parts (chain retrieving area, etc.) during operation.

L Failure to comply with these instructions may result in death or serious injury.

-

/\ CAUTION

e Do not use the equipment at other than the rated voltage.

e Do not apply a plugging brake (reversal braking) or perform excessive inching
(jogging).

e Do not get the load caught on another structure, wiring, etc.

e Do not get the pushbutton cable caught on another object and do not pull on the
cable forcefully.

e Never exceed the duty rating and number of stars per hour.

e Do not use the equipment when the warning and caution plates and labels installed to
the body were removed or are unreadable.

Failure to comply with these instruction causes bodily injury or loss of property.
\_ Y

-S83 -



( /A CAUTION “
e Before use, verify that the lower hook rotates smoothly.
e Hook the lifting component to the hook correctly.
e When hoisting, pause at the point at which tension is first applied to the link chain.
e Always clean the equipment so that dust, sand, etc. do not collect around the
pushbuttons.
e When the push button switch is released after operation, naturally return it to the
lowered position and make sure it does not strike any people or objects.
e Check if the height is sufficient relative to the work.
e Always turn off the power when leaving the operation position.
e Wear protection equipment such as protection goggles, safety shoes, helmet and
gloves during operation.
L Failure to comply with these instructions may result in death or serious injury. )
4. Maintenance, inspection and modification
- N

/\ DANGER

e Do not use the product when the usage limit of a part will be exceeded.
e Never cut off or add links to the link chain.
L Failure to comply with these instructions may result in death or serious injury.

%

/A WARNING

e Never modify the product and accessories.

e Never use parts other than Hitachi Genuine Parts.

e Do not use the product when the brake lining has exceeded its wear limit.

Failure to comply with these instructions may result in death or serious injury.

e Always perform maintenance, inspection and repair in the no-load state.

e When an abnormality was found during maintenance and inspection, do not use the
equipment. Immediately repair the trouble.

e Always turn off the power before performing maintenance and inspection or repair.

e Have maintenance, inspection and repair performed by someone with
special knowledge designated by the employer.

| Failure to comply with these instruction causes bodily injury or loss of property.

Ve

/\ CAUTION

e When performing maintenance, inspection and repair, always tag the equipment
(“Inspecting”, “Energizing prohibited”, etc.).

When a Electric Chain Hoist is operated erroneously during the inspection, it

may result in the accident such as fall-off of parts and tool and downfall.

e Wear protection equipment such as protection goggles, safety shoes and gloves
depending on the work contents.

Otherwise it may result in the injury due to scattered oil or sharp edge of a part.

.

-S4 -



/\ CAUTION

e Pay attention to work method, work, procedure and work posture.
If the product or the part is heavy, your hand is caught or your waist is hurt.
Especially be careful for the work on an unstable scaffold such as the work at
high lifted place using stepladder.
e Wear helmet and safety belt when carrying the high lift work.
Otherwise it may result in injury or downfall accident.
e Remove the oil attached to the product or spilt on the floor.
Otherwise it may result in injury due to drop of the product or overturnning.
e Keep the work area clean when disassembling the product.
Assembling or mixing the part other than genuine part may result in the damage
of the product or the accident due to defective operation.
e The motor, brake unit, and control unit can become very hot, so allow sufficient time
for them to cool before conducting maintenance, inspections, or repairs.
L ® Adjust the brake gap to a suitable value.

e Always request that inspection items accompanied by disassembly and reassembly be inspected by a Hitachi
distributor.

- S5 -



CONTENTS

Safety PreCautions ... S1
[ TgoTe [VTe] 1 o] AN 1
(0] o] o] 0 T=T | A1\ F= Ty 4= S 1
Standard SPeCIfiCatiONS ..o 2
Product Checks and Installation Precautions ...........ooieiiiiiiiii e 3
ProdUCT CRECKS .. ... e e 3
Usage Environment PreCaUtiONS .........ou i ettt eaaeeas 3
ADOUL OPEIatiNg tIME ... ot 4
INSTAIIALION ... e 5
T o ([ oo PP 5
Installation of Electric Chain HOISt ... e 8
When using With @ tr0lleY ... e 8
Installation of chain container and cable connection instructions ..o 13
Post-installation checks and test Operation ........ ..o e 16
Usage Precautions ... 17
(DTO ENSUIE SAfE OPEIALION ...evueieeeie et et e e e et et e e et e e e e e e e e e e e e e e e et e et e e et e e e e eans 18
(23] o To 11 11T PP PPPTR 19
(DHoisting and LOWENNG LOAAS  .....cvvvueieeiiiieeeetii e e et e e et e e e e e e e e e e e et e e e e e e e e e e eeesanns 20
@Moving the Load (HOMZONTAIY) ..........uueeiiiiee et e e e e e e e e e e e e eaaees 22
BPush-button SWItCh OPEration .............cccouuiiiiiiii e 23
(D) 1T g o £ Ter= U112 Y- 24
Daily INSPECHION ... e 25
Pre-operation CheCKS ... 25
NO-10ad OPEratioN CRECK. ... .. e e ettt e e et e e ae e eeeean 26
Load OPEration CRECK ...... . e e ettt 26
L {3 T PP 26
Regular Voluntary INSPECONS ... e es 27
Monthly Voluntary INSPECIONS ... e 27
ANNUal VoluNtary INSPECHIONS .. .ue ittt ettt et ettt eaeaas 28
Part Usage Limits ..o 28
Maintenance and Inspection Method ... ... 28
Hook inspection and usage limit ... . ... 29
Chain Inspection and Usage LImitS ... 30
BraKe INSPECHON ... e 32
History Inspection about ground NOISTING........cueiein e 38
Pushbutton switCh INSPECHION ... ..o e 40
Limit SWItCh INSPECHION ..o et 40
Machine internal wiring and tightening of each part ... 41
LUubrication STaNAard ........ooii e e e 41
General trouble causes and COrreCtive action ............cooiiiiiii e 43
Electric Chain Hoist Monthly Independent Inspection Items Table ... 45
Electric Chain Hoist Annual Independent Inspection ltems Table And Standards..................... 47
A T aTo I =T | = o PP 48
Repair Parts ... 58
REPaIr Par S 1 o e 59
Repair Parts 2 ... .. .o 62

Standard Specifications Quick Reference ...........coooiiiiiiiiii 114




Introduction

This electric chain hoist is designed and manufactured for the purpose to lift and lower a load within a normal
work environment.

The motor driven trolley and the manual trolley are designed and manufactured for the purpose to move the
lifted load laterally with the combination with the electric chain hoist.

This Owner's Manual is intended for those operating the HITACHI electric chain hoist and maintenance
engineers (personnel with expertise).

Assign the maintenance engineers and use these materials for inspection and repair.

Please contact the nearest dealer or HITACHI for these materials.

Component Names

Travel rall
Trolley Moter
Upper hook Trolley
Name Plate
Plug
Limit Switch

Pushbutton Caution Plate

Chain Container

Chain

Pushbutton Switch

Limit Spring

Load Block Chain Stopper

Lower hook

Ll
....‘Ili II.'.-'

L
L
‘t. ‘i*

Component Names of Electric Chain Hoist (Example of Automatic Trolly)




Standard Specifications

Specifications Standard model | CE Marking model

3 phase : 220/380-415V 1 phase : 220-240V

50Hz 3 phase : 346-380V
Power Source* 1 phase : 200-220V

60Hz 3 phase : 220V, 220-230/440-460V i
1 phase : 110V, 220V

Operation Method Operating pushbutton

Control Voltage 24V

Suspension with manual driven trolly or chain driven trolly : with 5m cable

Power Method With motorized trolly : cable and catch are not included with standard shipment.

23) single speed [0JO) sToP (D) D
dual speed H® DIO)
Pushbutton 4(5) single speed GIOICIS GERIOI0ICIS)
Switch dual speed HWOO GToPHW OO
o |Single speed OIOICIEINS) GEROIOICICINS)
dual speed PICICISISIS) CTOPHWOOO
Color(Munsell) Orange (2.5YR 6/12)
Electrical Protection IP54 (S-series (1t and above), Trolly : IP44) (Equivalent when stuffing drain hole)
Insulation Class of Motor E
Rating™* 30%ED, 180 starts/h (1 to 5S : 25%ED, 150starts/h)
Classification ISO M4, FEM 1Am
S series : 75dB or less (A scale : measured at 1m away from the
, Electric chain hoist)
Noise level

F, Trolly series : 85dB or less (A scale : measured at 1m away from the
Electric chain hoist)

* For power sources other than those listed, see the dedicated electric chain hoist.

** This shows the value at a load of 63% of the rated load.

** Make sure the average value per hour is not exceeded even during concentrated use in a short time.

**Dual speed models have an added low speed to allow fine movement operation and improve workability by reducing inching.
The rating shows the value when the high speed and the low speed, the operation tome of which is 1/10 of the high speed are
combined.




Product Checks and Installation Precautions

Product checks

Before using this product, check the following:
(PDWas the product you ordered delivered?

Check the product nameplate. In addition, at Accessories table
that t|me, make a memo Of the MFG NO and . Owner's manual 1 Copy
use it when making future inquires, etc. Chain gauge 1pc
B Use the front page. Cable stooper T
. pper

@Was the body deformed or damaged by an Accessory parts (when equipped 1pc
accident, etc. during shipment? with trolley)

Are the accessories supplied?
(Check against the table at the right.)

Usage Environment Precautions
( )

/A WARNING

e Do not install and use this equipment under the following conditions because it is

very dangerous.
Failure to comply with these instructions may result in death or serious injury.

= Where the temperature is -10°C or lower, = Where there is organic solvent and explosive
40°C or higher, or the humidity is 90% or dust, etc.
higher.

= Where there is a lot of acid and salt.

leLL1ep
snoJabueq

** There is the danger of

* Damage of each part is
ignition, explosion, etc.

severe and dangerous.

= Where the equipment will be exposed to the | = Where there is a lot of ordinary dust
weather and directly to wind, rain, and snow.

* There is the danger of
rusting and electric
leakage.

* Causes malfunctions.




/A WARNING

e When the pushbutton switch was replaced with the metal pushbutton switch, ground
the metal pushbutton switch.

* There is the danger of electric shock.
Failure to comply with these instructions may result in death or serious injury.
\_

e When installing this equipment outdoors, always build a shelter with a roof and protect the
equipment against wind, rain, and snow.

About operating time

i /\ CAUTION )

e Never exceed the duty factor and starting frequency.

* There is the danger of dropping of the load due to a lowering of the
strength of the parts.

Failure to comply with these instructions may result in death or serious
injury.

J

The life of the product is governed by the size of the load and the load time. To use this product confidently for
a long time, use it within the range of the hatched lines.

Load Average operating time/day (h)
classification| ~0.25 | ~0.5 ~1 ~2 ~4 ~8
Light / : S, F Series
7 7 %%
Medium /
Heavy
Extra heavy

Load classification

Light : Normally used with a load of about 1/3 the rated load and on rare occasions used at the
rated load.

Medium : Normally used with a load of about 1/3 to 2/3 the rated load and from time to time used at
the rated load.

Heavy

: Normally used with a load of 2/3 or more of the rated load and often used at the rated load.
Extra heavy : Mostly used at the rated load or near the rated load.




Installation

/\ DANGER

e Verify that the place where the Electric Chain Hoist is to be installed is sufficiently
strong.
* There is the danger of injury by dropping off of the Electric Chain Hoist.
e Always install a stopper at the end of the traverse and travel rails.
* There is the danger of injury by dropping off of the Electric Chain Hoist.
e Suspend so that the Electric Chain Hoist is not fixed, but swings freely.
* There is the danger of the body dropping off due to machine damage by the
application of unreasonable force to the fixed part.

/A WARNING

e Never have installation performed by other than a professional or by personnel with
special knowledge.
* There is the danger of injury by electric shock and dropping off of the Electric
Chain Hoist.

e Always perform grounding work. Also, install a leakage circuit breaker in the electric
path in addition to ground.
* To prevent electric shock accidents if by chance there should be electric
leakage.

N

Electric wiring

Before connecting the power source to the Electric Chain Hoist, verify that the power source voltage matches the
power requirement of the product.

1. Power source connection
DAlways connect the power source through a distribution panel (main power switch).

/\ CAUTION

e When the Electric Chain Hoist is not in use, turn off the distribution panel.
* There is the danger of electric shock and fire by electric leakage.

Ve




= Please provide the distribution panel to be used.
@Perform the electric wiring shown in the figure.
(QConnect the ground wire (green/yellow) of the power cable to ground.

For single-phase power

-
TS- hase power @?.:__'_—_'_.‘
: L i P — ==\

7
l.

o——ow

Electric Chain

Ground

Rk‘ sk -Tk E Power cable J

When hoisting operation with no load was checked, in the following cases, the power connection is probably
reversed (reversed phase):

S, F Series : Reverse phase prevention relay built into the body activates and the hoist cannot be operated.
S(1/4-1/2t) Series : Movement are performed opposite the pushbutton signal.

* In this case, turn off the power and then switch the connection of the power cable T and R terminals.

/A\ CAUTION

e When correcting reverse phase, do not change the connections at the
pushbutton switch part.
* There is the danger that the limit switches will not activate, result in
injury by dropping of the load by breaking of the link chain.




2. Power cable setting

The power feeding system of the Electric Chain Hoist is a cable power feeding system. Always use the

specified cabtyre cable.

= The length of the cable used depends on the thickness of the cable and whether or not a motor trolley is
used simultaneously.

= The allowable length of the cable when used with the standard specifications conforms to the table below.

* Use of a cable thinner than that given in the table may cause the Electric Chain Hoist to fail to start
due to the voltage drop or overheating, burning, etc. of the motor.

When extending power cord, cord length should be less than the value in this Table.

(m)
Cable Size
Rated load 0.75mm? | AWG #18 | 1.25mm? | AWG #16 2.0mm? AWG #14 | AWG #12 3.5mm?
(ka) Hoist I\\A\(I)itt(r)]r Hoist I\X\(/)ittgr Hoist I\\A\(I)itt(r)]r Hoist I\\/I,\(l)ittgr Hoist I\\/IA(I)ittgr Hoist I\\A\(I)itt(r)]r Hoist I\X\(/)ittgr Hoist I\\A\(I)ittgr
ey Trolly ey Trolly e} Trolly gy Trolly ey Trolly ey Trolly ey Trolly e} Trolly
250 31 27 | 84 | 29 | 52 | 45 | 54 | 47 | 74 | 52 | 76 | 54 - - - -
S 500 27 | 20 | 29 | 21 46 | 33 | 48 | 34 | 74 | 52 | 76 | 54 - - - -
1,000-5,000 | 27 | 20 | 29 | 21 46 | 33 | 23 18 | 74 | 52 | 76 | 54 | 118 | 86 | 125 | 92
F 1,000 13 10 14 1 22 18 1 8 35 | 29 | 36 | 30 | 57 | 48 | 61 51
2,000-5,000 - - - - - - - - 17 13 17 13 28 21 30 23

3. Precautions when equipped with a trolley
For the trolley and Electric Chain Hoist wiring, refer to the “Model Edition” manual.
= Always ground the travel rail.
= To improve electrical conductivity, always remove paint, grease, etc. from the traveling surface and wheel
contact surface of the travel rail.




Installation of Electric Chain Hoist

1. About the installation site
Install the Electric Chain Hoist firmly at a place
having sufficient strength so there is no danger of it y L/
dropping off, etc.
= Hook the upper hook where the Electric Chain

LLLLL oD Upper hook

[aY] B

Hoist is to be installed and suspend it so that the R T I
body rocks freely. Never use the hoist with the ; 2 epension
upper hook installed in reverse. v IR\pin

* If the hoist is operated when the upper hook is
installed in reverse, the chain may become
tangled inside the body and break.

2. Hook mounting suspension pin material and dimensions
@Suspension pin material

Select a suspension pin which provides a safety factor Units (mm)
of 5 times or more when the rated load was hoisted. Capacity
250kg | 500kg 1t 2t 3t 5t
Dimensio
@Sus.pension.pin d?mensions . ¢d1 25 27 32 37 46
;iﬂg?-;;? dimensions by referring to the table shown dd2 38 42 44 | 60 60
ight.
= Always make the diameter (d1) of the suspension D 35 40 45 | 95 | 65
pin smaller than the hook opening dimension (C). R 30 35 45 | 45 55
C 27 29 34 | 40 | 48
When using with a trolley
1. Travel rail setting
When using an I-beam, set it by referring to the table shown below. Width
= The maximum I-beam span corresponding to the type of I-beam and rated load is —

shown.
* ”Span” indicates the spacing of the I-beam installation points.

= When using an |-beam other than those shown in the table below, consult your
dealer, distributor.

Thickness Height

Units (m)
Hoeam —aredl0ad | gonig | 1t ot 3t 5t
dimensionsl(mm)
150x 75x5.5 3.5 2.4 - - -
200x100x7 5.6 3.8 2.6 2 -
250x125%7.5 8.2 5.9 4.1 3.4 2.1
250x125%x10 9.1 7 4.9 4 3
300x150%x11.5 - - 7 5.7 4.4
350x150%x12 - - 8.2 7 5.3
400x150%x12.5 - - 9.2 8 6.1
450x175%11 - — — — 7

* The I-beam dimensions denote (Height) X (Width) X (Thickness).




2. MOUNTING TROLLEY ON TRAVEL RAIL

This trolley is available for the travel rail listed below.

When changing the travel rail size, change the location of the
distant washer accordingly.

Should this not be effected, the trolley cannot be mounted or it
will oscillate a great deal, creating unsteady travel.

(a) Measure the width of the travel rail which is used for this trolley.

(b) When the dimension X (in Fig. 1) is Zero the dimensions W for
each capacity of the trolley are listed below.

(c) The dimensions W must be larger 3~8rnm than the width of the
travel rail which is used

(d) Set the distant washers to satisfy the paragraph (c).
(The thickness of washer is 2mm)

Fig.1 Trolley width adjustment

TYPE 1ET,1ST 2ET-3ET, 2ST-3ST 5ET
Travel Rail Flange Width(mm) 75~125 100~150 125~150
W (mm) 80 104 129

Set all distant washers as Fig. 1 shows.
a. Be careful to set them equally on the both sides of the suspension pin and the frame.
b. Two washers are different color and thickness from the others. Set them the outermost side.

3. Installation of stopper and cushioning material
(DStopper
After installing the trolley to the travel rail, always install a stopper to the end of the travel rail to prevent the
trolley from dropping off the rail.
= Avoid use such that the trolley is stopped by collides with the stopper.
= |f the stopper is colored in a different color from the travel rail, it will stand out and serve to prevent

collisions.
Travel rail Stopper Stopper bolt
/ § Travel rail |Material Bolts & nut
~ i width dimensions(mm) | H(mm) ué’eg s
e K 75 , 30 M10
i 100 Angle iron 40
11O [ 50x50%6 M12 or M16
| — 125 50
Damping 150 Angle iron 60
. material H | 475 oo | g5 | M160rM20
Trolley

@Damping material
To cushion the shock when the trolley strikes the stopper, install rubber or other damping material to the
stopper.




4. Electric Chain Hoist Assembly
e Assembly Method

To assemble the machine and electric trolley, refer to Fig. 1 and hang the machine hook from the dip in the
center of the trolley suspension pin. When doing this, make sure the trolley and machine are oriented

correctly.

Switch cover

Hoist and trolley

\

,

A\

Traverse motor

Switch cover

orientation
- Chain container
* Chain container
S Series 1t, 2t 3t, 5t
F Series 1t, 2t, 3t 5t

Fig. 1 Electric Chain Hoist and electric trolley assembly

e Trolley and Electric Chain Hoist wiring

To connect the trolley and machine wiring, take the two cords with plugs coming out of the trolley switch
cover and insert them into the square holes in the hoist body cover.

Connect the separately sold 4-point or 6-point push-button cable plug assembly by inserting the plug into the
square hole on the bottom of the switch cover. The power cable is not attached, so remove the switch cover
and use the terminal block to connect a cable of the specified length. After connecting the cable, install the

included cable holder to prevent the cable from being pulled out.

Refer to the connection diagram and connect the cable as shown. After making the connection, insert the
nut on the end of the PB wire into the cable holder square hole and tighten the screw from above to prevent

it from coming loose.

Power cable
(Not included with the product)

Hoist body

Push button )
Cable assembly
(4-point or 6-point)

“Cable |
[

Fig. 2 Trolley and machine wiring

-10 -

Note: To make the instructions easier to
understand, the hoist body has
been rotated 180°. The orientation
relationship is shown in Fig. 1.




e Cable Installation Instructions
DPower cable

A power cable is not attached, so follow the instructions below to attach one.
(Refer to the connection diagram for details.)

Tie the cable to trolley frame to hold it is place.

— Passing the cable through the armor can be made
easier by greasing the inside of the hole first.

Use the cable holder (included) to prevent
the cable from being pulled out.

|

Power cable

[ /Switch cover

Trolley frame

Terminal
[ block

_____________ |
! Cable !
| Cable |
' holder |
! Round-head 1
| |

' sides with cable holders |
| and fasten them witha |
I_round-head bolt and a nlﬂ

Insulation cover removal length on the side connected to the
terminal block and the crimp-type terminal are as shown in

the figure at right.

@Crossover

Crossover
(Give it sufficient slack)

Fasten one crossover at the cable holder attached to the side cover.
When doing this, be sure to provide enough slack in the cable between
the switch cover and the fastening position while being careful the cable
does not contact the traverse track.

Side cover

Crossover cable

\ Rubber packing
Rubber packing

Fastening screw

-11 -

Approx. 40mm (Terminal No. R, S, T.)

Crimp-type terminal:
FV type For M4

Approx. 70mm
(Terminal No. 4, 5, 6)




/\ DANGER

e Make sure the position and number of I-beams and jist-collars to be installed
are correct.

* A mistake could cause the trolley not to be installed or large swaying
that prevents smooth operation.

* Make sure that all wheels uniformly contact the I-beam and that the
groove nut is securely tightened until the spring washer of the hoist pin
is flat. Then insert the cotter pin and spread the ends open at least 60°
as shown in the figure blow. In addition, check during installation and
inspection to make sure there is no damage.

*A loose groove nut could cause the trolley to fall off.

Cotter pin
Groove nut

At °
9 east 60

Precautions for when installing the trolley on the I-beam

To hoist the trolley, sling it from all 4 corners of the frame as shown in Fig. 4.

/\ DANGER

e Slinging the trolley by opposing corners on just one location
on each side as shown in the following figure could cause
the trolley to twist, which is dangerous, so do not use this
slinging method.

Ve

Fig. 4 Trolley hoisting method

Bad example

-12 -



Installation of chain container and cable connection instructions

1. Installation of chain container

( /\ DANGER

e Always install the chain container before installing the Electric Chain Hoist.
* If the chain container is not installed, the no-load side chain may get
caught on the load and the load may fall and cause an injury.

/\ CAUTION

e When the chain was replaced with a longer chain, the chain container must
also be replaced.
* If a small chain container is used, the chain may hang out from the
container, which may cause an injury and operation will not be smooth.

e In dusty places and in workplaces where foreign matter may enter the
container, periodically clean the inside of the container.
* Dust and foreign matter on the chain may enter the Electric Chain Hoist
body and the chain may break and the hoisted load may fall.

J

For the detailed installation methods of the chain container, read the P14. The general installation method is
described here.

1-1 Chain Container Installation Method (General)
(DLoading the chain

Sequentially insert the chain into the container,

beginning from the no-load end.

= At this time, do not insert all the chain at once.

* The chain may become tangled inside the container

and the limit switch may activate, etc. and operation
will not be smooth.

@Installation of chain container
Install the chain container in the state in which about
50cm of the no-load side chain is hanging from the
body.
= |nstallation is not only easy, but the chain is also
housed in good form.

(QNatural suspension
Install the chain container so that it keeps
hanging naturally from the Electric Chain Hoist body.
= Set the rigging gear to a suitable length so that the
chain container is not struck by the load, etc.
* If the rigging gear is not suitable,
the container may be damaged and the chain may
overflow and cause the limit switch to operate.

-13 -




1-2 Chain Container and Push button cord Installation Method
® S Series (1/4 to 1/2t)

( As shown in the illustration below, insert the \ Fasten down the power cord
push button cable’ s PB wire end nut into the
wire holder square hole or the winch unit
| square hole, tighten the screw, and fasten it
down. _, Chain container
[ I suspension pin
S2/SS2 Type SN2 Type
Screw ‘F (Part A) Wire holder (Part B) Insert
' Power cord
/ Push button cord
Wire holder -
I Chain container
PB wire
k Fig. 1 Chain container and cable installation
® S Series (1 to 5t), F Series (1t) ® [ Series (2 to 5t)

Side cover
Side cover

/
Chain cor[nainer
suspension hook

- - TN
. . / Lock nut MB \
For chain containers Type D and Type E, Chain containér (Securely tighten it.)
fasten the chain container hook with a suspension hook I Slightly move the chain container
screw as shown in the figure below. . \ suspension chain to make a gap. I
\ Side cover . : Washer MB (Place on both sides
Chain container hook . \_/ ~ i of the chain container chain)
- Chain container ‘ — Bolt MB x 25
(- Type D '
Type E | Chain container suspension chain !

)

Chain container suspension chain installation completion drawing

Fig. 2 Chain container installation

-14 -




2. Cable connection instructions
Connect the power cable and pushbutton cable to
the Electric Chain Hoist and trolley as follows:

DPlug check and insertion
(1) Check if the plug is 6-pin or 9-pin.
(2) Align the erroneous connection prevention
chamfered corners and insert the plug
firmly into the receptacle.

@lInstallation of plug cover

(1) Grasp the “PUSH” part of the side of the rubber
cover between your fingers and insert the plug
cover while making the claws of the plug cover
narrower and hook the claws to the holes in the
body cover.

= Hooking will be easier if performed one side at a
time.

(2) After installing the plug cover, push part A of the
rubber cover and hook the claws fully.

= When the claws are hooked to the body cover, a
“click” will be heard.

Qlnstallation check

(1) Plug cover check
Pull the plug cover gently and check if the claws
are hooked securely.

(2) Rubber cover check
Check if the edge of the rubber cover is
completely grasped by the step of the plug
cover.

3. Plug removal instructions
Remove the plug from the Electric Chain Hoist and
trolley as follows:

DPlug cover removal
Remove the plug cover in the reverse order of
installation.

QlInstallation of plug cover
Using a screwdriver, etc., spread the plug
receptacle disengagement prevention stopper
and pull out the plug while disengaging the plug
projections.

= Pull out the plug by holding the plug; not by pulling
on the cable.

Prevention chamfered corners

N .
Rubber cover

The rubber is turned up.

Using a screwdriver, etc.

@ remove the plug cover

-15 -




Post-installation checks and test operation

After installing the Electric Chain Hoist, check the following items:

Post-installation check and test operation items

(DPre-operation check  @No-load operation check  3Rated load operation check
= Perform the checks and test operation in accordance with “Daily Inspection” (page 25).
= When hoisting operation with no load was checked, in the following cases, the power connection is probably
reversed (reversed phase):
S, F Series : Reverse phase prevention relay built into the body activates and the hoist cannot be
operated.
S(1/4-1/2t) Series : Movement are performed opposite the pushbutton signal.

* In this case, turn off the power and then switch the connection of the power cable T and R terminals.

= After installation, measure and record the dimension between
the lower hook punch marks and the thickness dimension of the Dimension between
lower hook. the punch marks
* Such records will be necessary for hook opening and wear

amount comparison when inspecting the lower hook. -
Thickness dimension

-16 -




Usage Precautions

/\ DANGER

e Check the brake operation before use and do not operate the product if the brake
does not work properly.
*There is a danger the hoisted load could cause an injury.
e Do not use the Electric Chain Hoist if it is damaged or is making a strange sound.
*Doing so could cause the hoisted load to drop, the product to be
uncontrollable, electrical shock, or other trouble, which is very dangerous.

e Do not operate the product if the following trouble occurs with the link chain.
*If the link chain breaks, the hoisted load could fall and injure someone.
(D The chain is twisted or tangled.
@ The chain is cracked or stretched.
3 The chain is greatly worn.
@ The chain joints are not normal.

%,

/A WARNING

e Persons who are not thoroughly familiar with the contents of the operation manual
and warning plates should not operate this product.
e Persons who do not hold the legally required qualifications should never operate a
crane or perform hoist work or be made to perform such work.
*Incorrect operation or hoisting work could cause the hoisted load to fall,
strike something, or become uncontrollable, which is very dangerous.
e Never modify the product or its accessories in accordance with the intended
purposes.
*There is a danger of electrical shock, the hoisted load falling, malfunction that
could cause an injury or a breakdown.
e Do not allow rain or water to get on the product.
*This could cause electrical shock or damage the product through rusting,
which could result in falling of a hoisted load that could cause an injury.

.

e Be sure to conduct daily inspections and regular voluntary inspections.
*Operating the product when it is not functioning normally or using parts in
excess of their limitations could cause the hoisted load to drop,
the product to be uncontrollable, electrical shock, or other trouble.

-17 -




@ To Ensure Safe Operation

( N\

/A WARNING

e Never ride or work on a hoisted load.
* A hoisted load is unstable, so the person could fall
off or the load could fall and injure someone.

e Never pass the load over the head of a person.
* The person could be injured if the load falls.

e Do not leave the operation location while a load is
hoisted.
Also, do not use the hoist with a continually
hoisted load.

e Keep your attention on the load during operation.
* Injury could occur if people get too close to
the load, if something collides with the load,
or the load falls.

/AN WARNING

e When not using the hoist, raise the load block about head height.
* If the load block is left in a low position, someone could strike their
head against it.

e Make sure the hand chains of chain
trolleys cannot catch on hoisted loads,
truck beds, or other objects.

* A strong pull on a hand chain
could cause the trolley to fall off
and injure someone and could
also deform or damage the trolley
or other equipment.

-18 -




/\ CAUTION

N

e Do not transport loads above kerosene heaters or other flame sources.
* If the hoisted load falls on or catches on the heat source, it could
knock the heat source over and cause a fire.
e Do not transport flammable substances, such as oil (gasoline, kerosene, etc.)
or chemicals.
* If the load falls or spills, it could cause a fire or other disaster.

O

@ Hoisting

-

/\ DANGER

s

e Never use a sling with a broken hook latch.
* If the hook latch is broken, the sling could slip
off of the hook causing the load to fall and injure
someone.

e Do not wrap the link chain directly around the load.
* Doing so could cause excessive force on the
link chain, which could cause the link chain to
break and the load to fall and injure someone.

\

/\ CAUTION

e Use the safest sling for the weight
and shape of the load.

(Safety ratio: Hoisting chain 5 or

higher, hoisting wire 6 or higher)

* Using an unsuitable sling could
cause the sling to break and the

load to fall and injure someone. Max 60°

e Hang the sling from the center of the C?”ec'f method

hook.
* Incorrect hoisting could cause
the load to fall and injure
someone and could cause the
following, which is dangerous.
(D The shock caused by sling
position offset could damage
the equipment (the sling could
break, etc.).

@ The hook latch could break.

Incorrect method

-19 -




 Hoisting and Lowering Loads

Ve

/A WARNING

e Do not hoist loads that exceed the product rating.
In particular, when using multiple units to hoist one load,
make sure the rating is not exceeded by the load being
off balance.
* The load could fall and injure someone or damage
the equipment.

e Make sure the load does not swing during hoisting and
lowering.

e Also make sure the load block does not swing when not
hoisting a load.
* The load or the load block could strike someone
or the load could fall and injure someone.

as it will cause a break down.
* If the limit switch breaks, the link chain could break or the load could
fall and injure someone.

e The limit switch prevents over winding in emergencies. Do not use it normally ®

e Do not hoist from a slant (longitudinally or
horizontally). Always move the Electric Chain
Hoist directly above the load before hoisting
the load.

* The load will drag across the ground
and could collide with and injure
someone. This also applies excessive
force to the product and could break it.

e Never conduct ground hoisting (operations
that catch on building structural elements).

* This could apply excessive force that
breaks the link chain or equipment,
which could cause the load to fall and
injure someone.

e Do not bump the chain storage unit with the
load or the sling.

* This could cause the link chain to slide
out or the storage unit to break, which
could cause the link chain to fall and
injure someone.

-20 -




” /A WARNING \
e Do not reverse direction of a hoisted load.
* Reversing direction generates a large impact force that could break
the link chain or damage the equipment and cause the load to fall and
injure someone. y
N

/\ CAUTION

e When using multiple hoists to hoist a load, observe the following to ensure
the load is not tilted.

* Not observing these could cause the load to be unbalanced or the

Electric Chain Hoist to collide, which could cause the load to fall and
injure someone.

@ Balance the load so that the load is
distributed evenly between the two
Electric Chain Hoist.

(Attach a scale or overload preventer.)

@ Use Electric Chain Hoist with the same
hoisting speed.

3 Use interlocked operation for the two
Electric Chain Hoists.

@ Attach collision preventers or take other
measures to prevent the two Electric
Chain Hoist from colliding.

® Devise a sling that will keep the
hoisting pitch from changing.

e When hoisting, pause when the link chain
become taut and check the slink to make
sure it is safe.

* This prevents the load from falling,
mitigates the shock when raising the
load off of the floor, and reduces link
chain wear.

-21 -




@ Moving the Load (Horizontally)

( /\ DANGER

e Do not strike the Electric Chain Hoist or the trolley

against the stopper or the building.
* This could cause an excessive impact force that
could cause the load to fall and injure someone

or that could damage the equipment.

( /A WARNING

e Do not go under the load or in front of its travel direction.
e Do not move the load when people are in the load range

of movement.

* The load could collide with people or fall and injure ‘

someone.

( /\ CAUTION

e Make sure that loads being moved do not catch on the

building structure, wires, or other objects.
* If it catches on something, the load could fall

and injure someone.

e Do not use the push-button cable to pull the trolley.
* If the electric wire breaks it could cause an
electric shock, cause the hoist to be
uncontrollable, or cause another malfunction,

which could injure someone.

-22 -



® Push-button Switch Operation

( /\ DANGER

e |f the load moves in a different direction than the push-button switch
instruction, immediately stop operation.
* Incorrect operation or a malfunction could cause an injury.

/\ WARNING

e Before use, make sure the push button operates smoothly.
* Incorrect operation or a malfunction could cause an injury.
If more force than normal is required to push in the button, the
push-button switch could be damaged, so stop operation and
immediately disassemble and inspect the switch.

/\ CAUTION

e Check the push-button display (operation, direction) before operating the
push-button switch.
* Incorrect operation could cause an injury.
e Make sure to push in the push-button until you can feel it operate.
* Not correctly pushing in the push-button could result in incorrect
operation that causes an injury.

e To conduct a reverse operation, stop the load from moving before
changing direction. Do not suddenly change direction.
* The impact force caused by suddenly changing direction could
cause the load to drop and injure someone or greatly shorten the
useful life of the Electric Chain Hoist and link chain.

e Regularly clean around the push-button to prevent dust, sand, and other
substances from building up.

* If dust, sand, or another substance gets into the gap between the
push-button and the case, the button might become stuck, which
could cause malfunction that could injure someone, such as
incorrect operation or the hoist becoming uncontrollable.

e Do not conduct inching frequently.

* This will cause excessive wearing or melting of the contacts, which
could cause the hoist to become uncontrollable and injure
someone, and it could also cause accelerated wearing of the brake
pad and overheating of the hoist.

+ For dual speed models, the push-button has a two-stage operation where pushing
to the first stage produces slow operation and pushing to the second stages
produces fast operation, so do not suddenly go to fast operation or suddenly stop
from fast operation.

Also, do not frequently switch between slow operation and fast operation.

—EZE - NEZNN -

-23 -




/\ CAUTION

e After operation, release the push-button switch and allow it to
naturally return to the lowered position without striking people
or objects.

* The push-button switch could be damaged by striking
against the load or building, which could cause the
Electric Chain Hoist to become uncontrollable.

@ Other Precautions

Ve

/\ DANGER

e Do not perform electric welding on loads suspended by an Electric Chain Hoist.
e Do not connect a welder ground wire to the link chain.
e Never contact a welding electrode to the link chain.

* If an electric current flows in the link chain, it could decrease the

strength of the Electric Chain Hoist components and cause the load to
fall.

e Observe the related laws when using this product as cranes or easy lifts, or for ships, ore mines,
or petrochemical plants, etc.

- 24 -




Daily Inspection

/A WARNING

e Always conduct the following pre-operation inspections before use.
e When an abnormality was detected, immediately stop use and take
corrective action in accordance with “General Trouble Causes and Their Corrective
Action” (pages 43~44) before using the hoist again.
* Using the hoist while it is abnormal is linked to accidents and is extremely
dangerous. Do not do it.

Pre-operation checks

Check the following before operation.

1. Conduct the following inspections visually.

Inspection point Inspection item Inspection standard
1)Pitch elongation ~ |There shall be no abnormal elongation evident.
2)Wear  |The wire diameter shall not be extremely wom.
{WiCie 3)Deformation |Thereshall be nodeformation.
4) Cracks or other harmful defects [There shall be no cracks or other harmful defects.
5) Corrosion There shall be no noticeable rusting.
1)Hookopening  |There shall be no noticeable deformation.
@ Hook 2) Deformation There shall be no bending or twisting.
(ole] S S I IO E T T T PP
3) Cracks or other harmful defects |There shall be no cracks or other harmful defects.
4) Operation The lower hook shall rotate smoothly.
1) Nuts, bolts, screws, cotter pins, |No missing or loose nuts, bolts, screws, cotter
|__etc.ofeachpart | pins, etc. at places visible from the outside?
N . Replenishment of oil, greasing, and lubrication at
@ Body Plubrication and greasing |specified points?
. Confirm that the upper hook is located in the
3) Sus_pel?dded condition of the center of the suspension pin and it does not slide
main body. to the straight part.
1) Nuts, bolts, screws, cotter pins, |No missing or loose nuts, bolts, screws, cotter
@ Trolley _efc.ofeachpart | pins, etc. at places visible from the outside?
2) Lubrication and greasing Replenishment of oil, greasing, and lubrication of
specified points?
) There shall be no deformation, damage, loose
1) Appearance screws, etc.
® Pushbutton Marking shall be clear.
switchesand - R T TR LR
clblee 2) Switch operation Switches shall operate properly.
Interlocks shall operate properly.
® Power connection | 1) Reverse connection There shall be no reversed phase.
@ Rigging gear 1) Wear, deformation, etc. There shall be no abnormalities.
. 1) Appearance, chipped markings, |There shall be no damage. There shall be no
Caution plate etc. chipping, or other unclear points at warnings.

* If any warning or caution plate installed to the
product is damaged or unreadable, always
replace the plate. The part codes when
ordering caution plates are shown in the table

at the right.

Part name Product code Installation site
Pushbutton Pushbutton suspension
caution plate 855278 wire section

Body caution plate| 855280 |Hoisting body cover section

-25 -




2. The chain shall not be twisted or tangled. The welds are facing
the same direction.

= For pair Electric Chain Hoist, the chain will be
twisted if the hook is rolled over and over.
* If the chain is twisted, return it to the normal
state of Fig. (A) before use.

The welds are not lined up.

3. The lower hook shall rotate smoothly. =
4. There shall be no abnormalities in the \_/~_Sheave
rigging gear.

(A) Normal (B) When the chain is twisted
because the hook has been
passed through the chain as
shown by the arrow.

No-load operation check

1. Pushbutton operation shall be smooth and operation shall be performed correctly in

accordance with the up, down, left, and right markings.

= For the dual speed type, the hoist shall operate at low speed the first time the pushbutton is pressed and
will switch to high speed operation when the pushbutton is pressed a second time.

= The chain shall be properly clamped by the sheave (hooking of 2 or more chains).
* If the chain is not clamped properly, correct it.

2. When the pushbutton is released, the hoist shall immediately stop.
3. There shall be no sound (abnormal sound), vibration or smell different from normal.
4. When operated up to full lift, the upper and lower stop devices (limit switches) shall

activate positively.
= At this time, verify that the hoisting of the chain is performed normally.

Load operation check

= Check the distance of movement from turning off of the switch and stopping of the load when the lowering of
the load was stopped midway in the state in which the rated load was hoisted.
= A stopping distance of about 5 to 15mm is normal.

Others

The chain shall not be rusted. It shall also be coated with lubricating oil well up to the point at which the chains
touch each other.

-26 -




Regular Voluntary Inspections

/\ DANGER

e If consumable parts that need to be replaced or damaged areas are found during
the monthly or annual inspections, or other inspections, do not continue to use the
product until these are replaced.

* Using the product without replacing such parts could result in electrical
shock or the load falling, which is very dangerous. Be sure to take
appropriate measures, such as adjusting or replacing the parts.

” /A WARNING \
e Be sure to conduct regular voluntary inspections to ensure safe operation of the
Electric Chain Hoist and that it functions as intended.
* Conduct the monthly voluntary inspections at least once a month and the
annual voluntary inspections at least once a year.
e Voluntary inspections should be conducted by a professionally possessing the
specialized knowledge specified by the operator.
* Inspections conducted by other persons could result in dropped loads,
malfunction, or other accidents.
e Only replace parts with genuine Hitachi parts.
* Using other parts could result in electrical shock or part damage that could
cause the load to fall, etc., and injure someone.
\_ Y,

= When replacing or adjusting parts as part of voluntary inspections, be sure to check the items in “Post-Installation
Checks and Test Operation” on page 16 before using.

= Creating a special stand for inspections is recommended

= Also conduct the same inspections for electric chain hoists not used as cranes, etc.

Monthly Voluntary Inspections

Conduct these voluntary inspections at least once a month.

If any abnormal areas are found, take appropriate measures to resolve them.

= Follow the inspection items and inspection periods given in Appendix Table 1 (pages 45-46). However, the
inspection period will vary depending on the electric chain hoist frequency of use.

= For the inspection method and measures, refer to the items in “Maintenance and Inspection Method
(pages 28-42).

-27 -




Annual Voluntary Inspections

Conduct these inspections at least once a year by disassembling and inspecting the internal components.

In addition, if the inspection finds any abnormalities, take appropriate measures to resolve them.

= Follow the inspection items and maintenance and inspection standard given in "Page 47".

= For the inspection method and measures, refer to the items in “Maintenance and Inspection Method
(pages 28-42).

= Have a dealer conduct the disassembly and inspection.

Part Usage Limits

If consumable parts that have exceeded the usage limit standard are found during the monthly or annual

inspections, or other inspections, be sure to replace them.

= |t is very dangerous to use parts that have exceeded the usage limit standard.

= For the inspection method for the usage limit, refer to the items in “Maintenance and Inspection Method
(pages 28-42, 47).

= Keeping consumable parts on hand will shorten down time and improve efficiency.

Maintenance and Inspection Method

/AN WARNING

e When conducting maintenance and inspections, make sure the power to the electric
chain hoist is turned off and that the surrounding area is safe.
* Not doing so could cause electric shock or unintended operation of the
electric chain hoist and injure someone.

e When conducting maintenance and inspections, do so when there is no load on the
hoist.
* Not doing so could cause the load to fall and injure someone.

/\ CAUTION

e When conducting maintenance and inspections, always posts signs that such work
is being performed (“Inspection in Progress” or “Do Not Turn Power On!”).
* Not doing so could cause electric shock or unintended operation of the
electric chain hoist and injure someone.

e When disassembling the product, make sure the electric chain hoist is lowered all
the way to the ground.
* Not doing so could result in injury due to falling parts or people tripping.

-28 -



e When replacing the following parts, always order new parts from a distributor.
o Link chain o Gear o Sprocket....and other parts which require complete disassembly
The following items are common inspection items.

Hook inspection and usage limit

1. Hook opening, cracks and wear inspection and usage limit
When the following states were verified when upper and lower hook inspection was conducted, replace the
hook. Absolutely never use the hoist in that state.
= Hook opening had increased.
= Cracks were found.
= Wear of parts which contact the sling was detected.
= There was play at the hook threaded part and hook nut part. (Models having a rated load of 1t or more)
= The amount of wear of the hook threaded part exceeded the limit value.
(Models having a rated load of 1t or more)

2. Hook opening dimension and wear limit
Measure the hook opening dimension (dimension between punch marks) and amount of wear and replace
the hook when the following conditions are not satisfied:

(DHook opening dimension
There shall be no deformation when dimension A between the punch
marks is measured and compared to the previously measured
value.

Punch marks

@Hook wear
Hook thickness dimension H shall be measured and compared to
the previously measured value and shall be 95% or more.

3. Hook threaded part wear limit
For 1t or greater rated load models with a threaded part, the
outside diameter of the threaded part shall be measured and shall be

. . ) Wear limit value
equal to or greater than the dimensions shown in the table.

(Thread outside diameter)

Threaded part wear limit value

Units (mm)
Rated load (t) 1 2 3 5 75,10 15 20
Thread size M20 M27 M30 M39 M52 M80 M90
(Out‘é‘i’ggrd'ig”rgeter) 19.5 26.4 29.3 38.2 51.0 79.0 89.0

-29 -




Chain Inspection and Usage Limits

1. Chain lubrication check and application
f N

/\ CAUTION

e Do not use the link chain when it needs to be lubricated.
* Doing so could cause accelerated wearing of the link chain, promote
tangling, and cause chain breakage that could cause the load to fall and
injure someone. Lubricate the chain before using it.

= When a load is suspended, it is difficult for the lubrication to get on
the surfaces where the links are touching, so lower the chain to create
slack in it so that the contact areas shown by (A) in the figure are
sufficiently lubricated.

A

Contact areas

= After lubricating the chain, completely raise and lower the chain 2 or 3 times to make sure the lubricant
sufficiently covers the link mutual contact areas.

= |f the hoist is used frequently, regularly applying lubrication at least once a week is recommended.

= Lubrication to use: Tonna S3M220 (Hitachi genuine part: Part Code 836492).

2. Stretch and wearing limits
e B

/\ DANGER

e If the following conditions are found during the link chain inspection, absolutely
do not use the chain.
* The chain could break and the load could fall and injure someone.
Be sure to replace the chain.

y
= The chain interior length dimension L is worn or ¢d Unit(mm)
stretched beyond the value shown in the table at Chain Usage Limit Dimensions
right. diameter od L
(The interior length wear or stretching is 5% or more
of the base dimension.) $6.3 5.7 20
= The link diameter d is worn beyond the value shown $7.1 6.4 21

in the table at right. L ¢10 9.0 31.5
(The wear is 10% or more of the nominal diameter.)
* If the chain is greatly worn, also check the

wearing of the sprocket and the sprocket guide.

- 30 -




e Using a limit gauge to measure wearing and stretching
= |t is convenient to use the included limit gauge.

Use the limit gauge as shown in the figure to measure the chain by taking two measurements of the pitch and

link diameter.

= Measure all of the links and if even one location cannot be used, then replace the entire chain.
* Using a worn or stretched chain is dangerous because the chain could break.

= When the chain is feed into automated machinery and hoisted and lowered at a constant speed, increase the
inspection frequency focusing on and around the links that engage the sprocket when stopped.

(Pitch Measurement )

L
> Does not fit into,
=z the gauge slot
Agap <
remain:
o
L >
C
; )
/é i l m
Can use Cannot use
3. Other

(DThere is no marring or other harmful defects.
@There is no debris attached to the chain.

(Link Diameter Measurement ) ®

=

ey

==
"'@: 9| e

£

G

>, &
>

U

Can use Cannot use

Ve

/\ DANGER \
e Only use Hitachi genuine parts to replace the link chain.
e Replacing the entire chain. Do not just remove the damaged portion and
reconnect the chain.
\_ y,

e Have a dealer replace the chain. The customer should not replace the chain.
e When replacing the chain for the second time, also replace the sprocket and the sprocket guide.

-37 -




Brake Inspection

Refer to Fig. 2 and check the wearing and operational status of each part. The brake gap is set to an appropriate
value at the time of shipment, but it will become larger due to running wear and other factors during use. Operate
the hoist and adjust the brake gap to the appropriate value if it exceeds that value.

e S Series (1/4 to 1/2t)

] Brake Inspection \

(1) The slipping when stopping (coasting distance) becomes large. (Table 1)

(2) There frequently is a straining sound during intake.
Measure the brake gap by visually measuring the “stroke” as shown in Fig. 2 or by inserting the
appropriately sized plate. The appropriate values are shown in Table 2.

Table 1 Appropriate Range and Slipping Limit Table 2 Appropriate Stroke
Appropriate range | Approx. 5to 15 mm Appropriate stroke 0.3t0 0.5 mm
Slipping limit 20 mm or more Limit stroke 1.0 mm

Brake base
Magnetic shield fielding plate B
- N j

Stroke
S

RL - O ,;.;—)(lv .
/‘ . N T

Lock washer =~ g/&

4290 ]
Brake bolt -~ o0
Brake wheel
U-bolt

Brake spring Brake disc

Solenoid ~_

=

Ll

Fig. 2 Brake mechanism

A “magnetic field shielding plate” is attached to the surface opposing the brake disc solenoid.
The “magnetic field shielding plate” is an important component that prevents delayed braking action, so it
must be checked monthly and annually to be sure it has not come loose, etc.

In addition, when reassembling after disassembly, make sure the “magnetic field shielding plate” is on the
solenoid side.

- 32 -




Brake Gap Adjustment Method \

Fig. 3 Brake gap adjustment

Stroke adjustment is not required for regular use, but inspect the stroke, and if it exceeds the limit gap
(1.0 mm), adjust it to an appropriate stoke.

Before adjusting the stroke, remove any load from the hoist and turn off the power.

To adjust the stroke, loosen the 4 U-nuts, remove the lock washers, insert them between the solenoid
and brake disc as shown in Fig. 3, and uniformly tighten the 4 U-nuts. The lock washer thickness is 0.5
mm, so if there is no play when the lock washers are inserted, it means the brake gap has been set to

0.5 mm.

When the setting is complete, back off the U-nuts a little (about 1/6 turn), pull out the lock washers,
reinstall them in their original locations as shown in Fig. 2, and securely fasten the U-nut turn stops.

- 33 -




e S Series (1 to 5t)

] Brake Inspection \

1. There is much slippage when stopping
(coasting distance).  (Refer to Table 1)

2. There frequently is a straining sound during intake.

Look at the brake gap from the arrow area shown in
Fig. 2, and visually estimate it or insert an appropriate

Table 1 Appropriate Range and Slipping Limit

Appropriate range
Slipping limit

Approx. 5to 15 mm
20 mm or more

Table 2 Appropriate Stroke

1to2mm
2.5 mm or more

Appropriate stroke
Limit stroke

plate to measure it. The appropriate values are shown in

Table 2.

The solenoid fastening core is designed to move a set amount, so when measurement the gap, pressed the
fastening core against the brake wheel side when measuring the gap.

o)

" S solenoid collar.
+ screw

| Adjustment
washer

Brake wheel
Brake disc B

Push springf

|
8 Brake disc A
§ N gﬁ
‘. ':IT\‘l\l\- F

BM6x16
Solenoid

i

Brake wheel boss

SN

Fig. 2 Brake construction

Brake Gap Adjustment Method \

The brake gap does not need to be adjusted
during normal use, but inspect it, and if the
brake gap exceeds the limit gap (2.5 mm),
adjust it to an appropriate brake gap.

When adjusting the brake gap, make sure
there is no load and that the power is shut
off. To adjust the gap, loosen the solenoid
fastening round-head screws (M6 X 16) and
remove the adjustment

washers from under the solenoid as shown in
Fig. 3. Removing 1 adjustment washer each
from the right and left sides will reduce the
brake gap by 0.5 mm.

- 34 -

Round-head screws
(M6x16): 4 screws

Adjustment washer
(Thickness 0.5 mm—
This is the same on both
the left and right sides)

Fig. 3 Brake gap adjustment method




e F Series (1 to 5t), S1 (1 to 5t)

Brake Inspection \
The brake for this series does not require adjustment because it automatically adjusts the brake gap
according to the amount of wearing of the brake lining. However, when the brake wheel, etc., reaches the
wear limit, the braking force will decline and the amount of slippage will increase. In this case, replace the
brake wheel and other worn parts.

Part Name Measurement Area Original Dimension (mm)| Limit Dimension (mm)

BM Support A 1.6 0.5
Plate thickness where contacting
the brake disc
Note: This should be replaced if
swelling is seen around the
circumference.
Other Written in the "page 47"

Brake disc A I/Brake wheel

Spring holder
\

T & 0 TN
7; Brake disc B

e ©
Al
©

cle)

Link B SR A ‘ é ,_El

1A\

gl o

\

\
\

BM Support A

Adjustment/ lever

i
; Brake lever
Solenoid Adjustment screw \‘

BM Support B

Attachment screw

Fig. 1 Brake construction (for 1 ton)

- 35 -




Brake disc B Brake wheel

Spring holder .
. \
Link A \  Brake disc A

Installation bolt

4 Brake disc C

.

A
[0,
O

|

@ , Link B —

1717

= E
oo | T

BM Support B BM Support A

/ Adjustment lever
Solenoid

Adjustment screw

Fig. 2 Brake construction (for 2 to 5 tons)

Brake inspection instructions
To inspect the brake, follow the instructions below after removing the load and turning off the power.
As shown in Fig. 1 and Fig. 2, remove the 4 fastening screws or bolts to remove the assembled solenoid
and links from the brake operating unit. Be careful the brake disc and brake wheel do not fall while doing
this. Inspect the disassembled parts in accordance with the wear limit table in Table 1 and replace the
parts that have reached the wear limit.

The following work is required when assembling the brake after replacing the parts, so be sure to perform
it.

(MDWhen the adjustment limit is reached, the adjustment screw will extend past the BM support surface.
Mistakenly assembling this as is will cause the brake gap to decrease or cause the brake to remain
engaged.

The adjustment screw is designed to prevent the adjustment lever from being backed up, so use a
screwdriver to carefully lift up the adjustment lever to remove it from the adjustment screw teeth

In this state the adjustment screw can be backed up. Turning the adjustment screw counterclockwise will
return the adjustment screw to the solenoid side.

@Return the adjustment screw end until it extends about 0.5 to 1 mm beyond the surface of BM Support B.
When the screwdriver is removed in this state, the spring force causes the adjustment lever to engage
with the adjustment screw teeth. (Fig. 3)

Note: When backing up the adjustment screw, confirm that the screw turns smoothly. Special grease is
applied to the surface of the screw to prevent rusting, so in the event turning has become difficult
due to rusting or another cause, disassemble it and fix it so that it turns smoothly again. At this
time, use the special grease “Grease containing molybdenum disulfide, named Mori PS#265.”

@When the above adjustment is completed, reassemble the brake in the opposite order in which it was
disassembled.

When doing this, attach the brake lever so that it is positioned between the 2 protrusions provided in the
center or brake disc A.

- 36 -




@Atfter connecting the solenoid, conducting an inching operation using the push button will cause the
adjustment lever to make the adjustment screw advance 1 tooth at a time so that it no longer advances
the appropriate amount. This area is the appropriate gap. (Fig. 4)

During disassembly and inspection, conduct a check using this gap
amount as a reference.
Wearing of the rink or pin areas can reduce the gap by a small amount.

BV NN ol

Movable core

q e
3 e

Stationary core Appropriate gap
\\ (8.5mm to 13mm)
BM Support B
Fig. 3 Adjustment screw backup amount Fig. 4 Solenoid appropriate gap

e ET, ST Series
Brake Inspection

The brake gap does not need to be adjusted. Coasting will increase when the end of the useful life is
reached, so check the following.

ET2 Type ST2Type

When the  dimension is zero, the brake | When the Q dimension reaches 3 mm, the
has reached the end of its useful life. | brake has reached the end of its useful life.
Replace the brake wheel and also inspect | Replace the brake wheel and also inspect
the brake disc and other components and | the brake disc and other components and
replace any worn parts at the same time. replace any worn parts at the same time.

- 37 -




History Inspection about ground hoistingments

There is no problem during normal use, but if so-called ground hoisting where the bottom hook catches on the
building structure or other object during hoisting occurs during operation, the excessive shock could cause a
rapid decline in the strength of the hook, chain, gear, or other component, so continuing use as is could result in
a chain break or other accident. In this case, the hanger pin will deform slightly or become indented as shown
in Fig. 5, so occasionally remover the hanger pin and check it for deformation and wear. Hanger pins that have
sustained an excessive shock will have deformation or dents like those shown in Fig. 5. Inspect the hanger pin
and if it shows deformation or denting, it is a sign that excessive shock was sustained, so

immediately replace any damaged components, such as the chain, hanger pin, or gear.

Link chain

Hanger pin

Hanger pin

Gap

4 Place a scale,

] etc., against the .

, deformed area )

P J/ to make it sasy (For a 1-ton type)
-- to see the gap.

A dent as seen from above

Dent from crushing

Fig. 5 State of hanger pin deformation

- 38 -




For models with two or more hanging positions, the hanger pin is installed in the location shown in Fig. 6.
(Arrow mark at the end of the chain)

® S Series
/
{E L/
For 2t For 5t &D
® [ Series

Fig. 6 Hanger pin installation position

-390 -




Pushbutton switch inspection

Turn off the power and then inspect the pushbutton switch as described below.

If an abnormality is detected, replace the switch.

= Pushbutton switch operates normally?

= Case, cover, etc. is not damaged or cracked?

= Try removing the cover. Are there any loose screws or abnormalities in the lead wires?
= Has foreign matter entered the switch and are the contacts abnormally worn?

Limit switch inspection

Perform the following inspections on the limit switches (upper and lower limit stop devices).

1. Limit switch inspection
@DThe limit switches shall activate positively at the upper and lower limits.
@The limit lever shall not be deformed and shall operate smoothly.
(The limit spring shall not be deformed and shall not have fallen out.
= Pay particular attention to installation and falling out after disassembly and reassembly.

2. Hoisting and lowering allowance check

(DHoisting allowance shall be 50mm or more.

@Lowering allowance shall be 3mm or more.

= Hoisting allowance:
Difference of compressed spring dimension
subtracted from the spring dimension when
the hoist was stopped by a limit switch
when it is assumed that the limit spring was
compressed by the load block without the
limit switch being activated during hoisting

operation.
B
= Lowering allowance: :Toy\t/erin_g side
imit spring

Difference in the dimension when the spring
was compressed by the chain stopper, the
same as the above. {

Load block

Chain stopper

* When the hoisting and/or lowering
allowance is the specified value or
less, the brake slippage may be large
or the spring may be deformed and an
excessive load may be applied to the
body and limit lever section and lead to
a major accident.

- 40 -




e Check method

MDWhen operation was stopped by a limit switch, measure the A and B dimensions (figure on page 40).
QFind the limit spring compressed dimension H from the following expression (approximation):

H = NXd (N: Number of wraps, d: wire diameter)
(QHoisting allowance = A - H (Shall be 50mm or more)
Lowering allowance = B - H (Shall be 3mm or more)

<Hoisting allowance calculation example>
(DHoisting limit spring dimension A 1 90mm
@@Limit spring compressed dimension H : 32mm

(If the number of wrap is 8 and the wire diameter is 4mm,

then H=8X4 = 32.)
(QHoisting allowance =A - H =90 - 32 = 58mm

3. Contact wear check

Electric Chain Hoist body

Wire diameter is d

; Load block \

Number of wrap is N
H=Nxd

Limit spring compressed dimension

(DTurn off the Electric Chain Hoist power and then remove the motor mounting side cover and remove

the limit switch.

@Peek through the limit switch side hole and check the state of wear and discoloration of the contacts.

* If the contacts are abnormal, replace them.

Machine internal wiring and tightening of each part

Check whether or not the machine internal wiring is externally damaged and the terminals, connectors, etc. are

loose.

Also check whether or not the bolts fastening each part are loose.

* If loose, retighten.

Lubrication standard

. Standard Type of oil .
Parts to be lubricated frequency Hitachi STD Quantity
Sheave bearing Once yearly Nisseki epinoc grease No.1| 3g
Upper and lower| Thrust bearing of hook | Twice yearly Moly PS grease No.2 39
hook assemblies i ) small amount
Suspension pin Once yearly Moly PS grease No.2 (On the surface)
: . 150g(1/4to1t)
Reduction gear Twice yearly Moly PS grease No.2 350g(2t to 5t)
Coupling Once yearly Moly PS grease No.2 10g
small amount
Rod Once yearly Moly PS grease No.2 (On the surface)
Electro-magnetic . . small amount
brake Moving core bearing Once yearly Moly PS grease No.2 (On the surface)
: small amount
Stopper pin Once yearly Moly PS grease No.2 (On the surface)
30g
Load chain Once weekly Tonna S3M220 (Position where
chains touch)
Roller pin Once yearly Moly PS grease No.2 19
Gear of wheel Twice yearly Moly PS grease No.2 159

-41 -




MEMO

- 42 -



General trouble causes and corrective action

Examples of Electric Chain Hoist general abnormalities and trouble are given in the troubleshooting table shown

below.

It is not practical to describe all of the troubles that could occur.
e Have corrective action taken by someone with special knowledge specified by the employer.
e If a trouble not shown in these examples occurs, contact your dealer, distributor.

Troubleshooting table

Abnormality or trouble

Main cause

Corrective action

Remarks

1. Motor does not start

(1) Power distribution panel switch not
turned on.
Fuse blown or circuit breaker tripped

(3) Power supply is connected in reversed
phase.a

(4) Transformer damaged or pushbutton
switch,
electromagnetic switch, or limit switch
contact faulty, machine internal wiring
cord or cable broken.

(8) Heavy overload

Check the power distribution panel
and turn on the power.

Securely connect the power supply
R, S, and T terminals.

Switch the power supply Rand T
terminal connections.

Check conduction and repair the
broken wire.
Replace the damaged part.

Check the brake solenoid
connection.

If the brake circuit board is
damaged, replace it.

Use the correct power source in
accordance with the nameplate.

Secure the specified supply
voltage by installing a power supply
compensator.

Use a suitable power cable.

Make the load the rated load or
lower.

3-phase models
with reverse phase
prevention relay

If the hoist is started
when the power
supply capacity is
low, the voltage may
drop suddenly.

2. Operation is different
from pushbutton switch
marking

(1) Power supply is connected in reverse
phase.

(2) Pushbutton switch, electromagnetic
switch, or other machine internal wiring
incorrect

(4) Motor starting coil connection incorrect

Switch the power supply Rand T
terminal connections.

Connect correctly in accordance
with the connection diagram.

Interchange the starting coil
terminals.

3-phase models
without reverse
phase prevention
relay

Single-phase
models

‘Single-phase
models

3. Does not hoist

(1) Heavy overload

(2) Pushbutton switch, electromagnetic
switch, or limit switch contact faulty,
machine internal wiring loose

Make the load the rated load or
less.

Check conduction and replace
damaged parts.
Connect securely.

4. Does not lower

(1) Pushbutton switch, electromagnetic
switch, or limit switch contact faulty,
machine internal wiring loose.

Check conduction and replace
damaged parts.
Connect securely.

5. Brake solenoid does
not operate

(1) Power supply voltage is extremely low.

(4) Solenoid coil is burnt out.

Secure the specified voltage.

Adjust or replace the worn parts
based on the “Model Edition”
manual.

Replace the brake solenoid.

- 43 -




Abnormality or trouble

Main cause

Corrective action

Remarks

(5) Rectifier is damaged.

Replace the circuit board.

S2, SN2, SS2 Series

5. Brake solenoid does [~ :-: TTTmmmmmmmmmmmmsmeos S B Tmmmmmmmmes

not operate (6) Circuit board connections are incorrect. | Connect in accordance with the
circuit board symbols.

6. Reverse operation is (1) Centrifugal switch is damaged. Replace the part. Single-phase

impossible models
(1) Brake gap has reached its limit. Adjust or replace the worn out part
based on the “Model Edition”
manual.
& Ine_rtla_ is largeiat . (2) Overload Make the load the rated load or
hoisting and lowering less
Stop b e
(3) Circuit became a delay switching Connect the brake solenoid in
circuit accordance with the connection
diagram.
(1) Overload Make the load the rated load or
8. Speedisstow | | |?_Sf-_ ________________________________________________________
(2) Power supply voltage has dropped. Secure the specified voltage See 1-(7)
(1) Overload Make the load the rated load or
less.
(2) Power supply voltage has dropped. Secure the specified voltage. See 1-(7)
9. Motor abnormally (3) Outside air temperature is extremely Prevent secondary radiation and
overheated high. lower the ambient temperature to

40°C or less.

(4) Brake gap has reached its limit. Adjust or replace the worn out part

(Solenoid starting impossible) based on the “Model Edition”

manual.

(1) Limit switch not activated. Check the connections. If wrong,
reconnect in accordance with the
connection diagram.
Check movement of the limit switch

10. Motor does not stop at contacts. If movement is abnormal,
upper and lower limits replace the contacts.

(2) Power supply is connected in reverse Switch the power supply R and T 3-phase models
phase terminal connections. without reverse
phase protection
relay
(1) Gears are excessively worn. Request parts replacement.
. (2) Chain, sprocket or guide is excessively | Request parts replacement.
11. Noise is louder than worn.
normal e e e
(3) Lubricating oil is insufficient. Lubricate as specified by the
“Model Edition” manual.
(1) Lubricating oil is nil or insufficient Lubricate as specified by the

12. Chain wearis faster | ...l M odel Ed|t|onmanu _azl_. _____________
than that of other (2) Sprocket or sprocket guide is worn. Request replacement by a new part.
Electric Chain Hoist (3) Overloada Make the load the rated load or

less.
(1) Wrong chain Request replacement by the
correct chain.

13. Chain is not properly (2) Chain, sprocket, or guide is Request replacement by a new part. | When the chain
engaged with the excessively worn. is worn and is
sprocket. replaced with a new

part, also check the
state of wear of the
sprocket and guide.
(1) Electric Chain Hoist is not grounded. Securely connect the ground wire to
an earth ground.
14. Electric shockis | [T T T T T

received when the
Electric Chain Hoist is
touched.

(2) Insulation of pushbutton or other
electrical parts is faulty.

Securely ground the travel rail.
Do not paint, etc. the trolley wheel
contact surface of the travel rail.

Repair or replace the abnormal part.

Product with motor
trolley

- 44 -




Electric Chain Hoist Monthly
Independent Inspection Items Table

1. Inspection items are items which must always be inspected. The inspection period conforms to the following:
Class A : Important safety inspection items. They are inspected one or more times a month.
Class B : Important machine maintenance inspection items. When the machine is frequently used near the
upper limit of the specifications, these items are inspected once a month.
Class C :Inspection items and wearable parts conforming to Class B. They are inspected once every 3 months.
Class D : Parts at which wear and damage are small. They are inspected once every 6 months.
2. Inspection records shall always be saved (for a minimum of 3 years).

Electric Chain Hoist Monthly Independent Inspection Table

Installation Electric Chain Rated Electric Chain Electric Chain Hoist
site Hoist No. load Hoist model (body and trolley) serial No.

Date Date Date

Fault Fault Fault
Inspection item Class |pass/| contents and | D& Pass/| contents and Pass/| contents and
fail | corrective L%F::'rl oted fail | corrective fail | corrective
action P action action

Date
repair
completed

Date
repair
completed

1| Contact wear C
2 | Wiring tightening screws B
loose?

Push- .
button 3 | Operation A

switch 4 | Case and insulation plate B
damage?

5 | Appearance and case A
through section abnormal?

(@)

6 | Contact wear

7 | Wiring tightening screws
loose?

Control | Electro-
related | magnetic
switch

@

8 | Operation

9 | Limit lever operation
10| Contact wear

11| Wiring tightening screws
loose?

O O >»|>»

Limit
switch

>

12| Hoisting allowance after
limit switch activation must
be 50mm or greater.

13| Brake gap good/bad
Brake 14| Lining wear

Brake
related 15| Mechanical section wear

16| Loose screws, etc.?

>0 T O >

17| Chain wear (Pitch
elongation under 5%,
diameter reduction 10% or
less of nominal diameter)
Chain .
related | €hain 18| Kinks, twisting, or tangling?
19| Rusting?

20| Greasing?

21| Cracks and deformation?

22| Thrust bearing rotation
23| Hook nut clamping
24| Sheave damaged?

25| Sheave ball bearing
Upper rotation

and lower o
rigging 26| Upper and lower rigging
gear gear, key plate, cotter pin,
etc. damaged, loose?

> > > >> T > >

>

Load
blc().)é:)k 27| Chain hanger pin

and deformation?

hook 28| Hook mounting bolt loose?

>

related
29| Wear
30| Cracks?

31| Hook opening and
Upper deformation?

and lower
hooks 32| Lower hook threaded part
cracks and wear?

> > > >

>

33| Latch deformation or A
damage?

-45 -



Inspection item

Class

Date

Date

Date

Pass/
fail

Fault
contents and
corrective
action

Date
repair
completed

Pass/
fail

Fault
contents and
corrective
action

Date
repair
completed

Pass/
fail

Fault
contents and
corrective
action

Date
repair
completed

Supply
power
related

Cable

34

35

36

37

38

39

Cracks?
Outside damage?

Repeated abnormal
bending and twisting at
telescoping part of cable?

Cable messenger wire
loose?

Cable rigging gear
displaced?

Cable junction loose?

@

@

Collector

40
41
42
43

Collector wheel rotation
Collector wheel wear
Collector mount

Spring deformation and
rust

OO0 0O O0olw

Trolley
wire

44

45

Trolley wire slack, rust,
soiling?

Trolley wire mount

@

Traverse
travel
part

Trolley

46

48

Body suspension pin,
trolley frame mounting bolt
loose?

Wheels and guide rollers
wear

Brake operation

Traverse
travel
rail

I-beam

49

50

Stopper deformation,
dropping off, and mounting
bolt looseness?

Travel surface and side
wear

Lubrica
-tion

Each par

51

Conforms to the lubrication
standard of the instruction
manual .

Rigging
gear

Wire rope

Hoisting
chain

Hook,
shackle,
ring

53

54

Broken wire, kinking,
deformation, wear, outside
damage?

Pitch elongation, reduction
of link cross section,
cracks?

Deformation, wear,
cracks?

Opera-
tion

Hoisting,
lowering

Traverse
travel

Limit
switch
Brake

55

56

Operation normal?
No abnormal sound?

Operation normal?
No abnormal sound?

Activated correctly at upper
and lower limits?

Operates normally?

Remarks

Person in charge seal

Inspector’s seal

Inspection report

Year Month Day

- 46 -




Electric Chain Hoist Annual Independent
Inspection ltems Table And Standards

Fault

rated load

entire traverse travel range and there shall be no
trolley, rail, or other abnormalities.

Date
Inspection item Independent inspection standard P{aasils/ ggzt:;?ieand repair
action completed
1 | *I-beam inclination 1/300 or less relative to the horizontal
2 | Joint skew Travel surface, side surface both 0.5mm or less
3 | Joint gap 3mm or less at travel surface
Structural Traverse . . . .
part travel rail 4 | Travel surface thickness wear 10% or less of original dimension
5 | I-beam width wear 5% or less of original dimension
6 | Mounting bolt looseness There shall be no looseness.
7 | I-beam stopper There shall be no deformation or damage.
8 | Hoisting gear tooth thickness wear | 10% or less of original thickness
by pitch circle (1st stage 5% or less)  Tooth thickness
Gears 9 | Trolley gear tooth thickness wear | 10% or less of original thickness i cicie
by pitch circle Pitch circle]
10| Meshing tooth surface There shall be no abnormal wear "
Shaft and 11| State of gear shaft There shall be no harmful scratches, cracking, or rust.
bearing 12| Roller bearing wear There shall be no damage or harmful scratches
13| Body side lining wear 10% or less of original dimension (Shall be within the
brake gap adjustment range.)
14| Trolley side lining wear 10% or less of original dimension (Shall be within the
Brake brake gap adjustment range.)
15| Brake wheel wear and deformation | There shall be no cracks and abnormal deformation.
16| Brake mechanical part wear Brake operation shall not be hindered.
Traverse 17| Traverse travel wheels wear 5% or less of original tread maximum diameter
Mechanical tr:;:velI 18| Traverse travel wheels circularity 0.8mm or less at tread diameter
part wheels 19| Guide roller wear Wear allowance shall be 8% or less by diameter
20| Rigging gear hooking part wear 5% or less of original thickness.
21| Hook opening There shall be no deformation.
22| Hook outside damage There shall be no cracks or other harmful damage.
IUpperhanc:( 23| Hook threaded part wear, cracks, Wear allowance shall be 20% or less of thread pitch
ower NOoks and deformation relative to thread nominal diameter.
24| Latch deformation and damage There shall be no cracks or other harmful damage.
There shall be no deformation and damage and the
latch shall prevent slipping off.
25| Elongation and wear longation 5%, diameter 10% or less.
Chain 26| Deformation, damage, corrosion There shall be no noticeable damage, deformation,
kinking, or rust.
Shaft ioi 27| State of key and spline parts There shall be no deformation, looseness, or
it joint abnormal wear.
Other 28| Damage? There shall be no deformation, abnormal wear, etc.
mechanical parts
29| **Contact wear 50% or less of original thickness
) 30| Mechanical part wear Operation shall not be hindered
Switches 31| Wheel rolling surface wear 20% or less of original dimension by rolling part
Collector diameter
32| Gap between wheel inside diameter | 20% or less of original shaft diameter
Electrical and shaft
ectrica 33| Cabtyre cable There shall be no outside damage, ageing, or
part - : . N
Wiring 34| Lead wire broken wire catching. Especially, there shall be no
abnormalities in the end processing.
Insulation 35| Insulation resistance of all circuits 1MQ or greater
Trolley wire 36| Ground circuit check Grounded phase shall be correct.
Power supply |37| Fuse, etc. check Parts of the specified capacity shall be used.
switch
38| Lubrication The specified oil (grease) shall be made a suitable
Assembly | Overall amount
39| Assembly adjustment Adjustments shall be made by the specified method.
Operation 40| No-load operation check The hoist shall operate in accordance with the
pushbutton switch markings.
Limit switch 41| Upper limit and lower limit check Upper limit hoisting allowance 50mm or greater
Body brake 42| Check of braking amount at 1% or less of the hoisting distance/minute.
lowering of the rated load.
Overall Trolley brake 43| Check of braking amount at traverse| Shall be a suitable inertial distance
operation travel of rated load.
Hoisting . Shall be performed twice at full lift without any
Lowering 44| function check at rated load abnormalities.
Traverse travel 45| Traverse travel function check at Trolley shall be run in the traverse direction over the

Notes * : For chain driven trolley and manual trolley without traverse travel brake, shall be 1/300 or less relative to the horizontal and free traveling shall be prevented.
** 1 Contact replacement shall be replacement with contacts for one unit as a set so that the height of each phase is equal.

-47 -




Wring Diagram

¢ Y00TE TYNINEEL
[\

@Hmwmmﬁ

ERERERE

1 ¥007d TYNINHAL

“SHOYYY THL 40 NOILDEYIQ EHL NI
SQYAT § HILSNVEL ‘TDVIT0N JYTANOD 0L

A0SZ 40d

HENHOL SNYYL

HOLIAS NOLLOE H30d

157 Pl T Pug
L ®
T o
A A HOLINS LINIT ®
7 10074 QEEE\ \ 4 ,
[ RV ARVAR slel Tl sl el T
@H o ] ¢f 2] 1 @f N @;if%
9] ¥ % 9] ¥] @
,
s v ezt ﬁ
] 1
9[S[v[ele [6]8TLTSTCT v El2]T]
olgvlelz[T [6]8] Gzﬂwﬂ |
o[a—
5[5
TTONATOS = — 77|
anvid —ElE]
1C12]
8l 1 mH« el 2 1 ] — iy
cdg 14 \[ |
9T imui a8 9 u@N as 515
Lot — EHE A e asd
s m A e VANA
[ \ { L L Lﬁ gL L L L Al = WW
\\ \ | Y | Y T 171
| \ \ elE]
T W00TE TYNINGAL YOLOVLNOD JILANDYN 0HLATA \ i WW
\\mw\ﬁ\ ww?wowm\, HOLOANNOD
(HSVHd ¢€)

(ZHOG AGT¥~08€/0¢2) ¢ (H) S2/1

/T 40d WVYOVIA DNIYIM

_48_



g %0074 [T Vo
TYNINHE L
%mﬁmumﬁ
eﬁﬁﬁﬁ%
TR I VS N B |
L%M%MTM%N M
TN T
T %0018
TVNINHEL
SMOYYHV

40 NOILODHYId HHL NI
SAVHT § YHASNVYHL
HOVLTOA LYHANOD OL

A0Z7 404

YINHOASNVHL

HOLIMS
1 |1 owﬂz«m%mum NOllnd HSNd
Lf W §1 9l0—
n Al Td ed
puz ]| !
dE AT LOEY £ 1!y 10—
HOLIMS —
LINNL | s w LINIT D)
100K 9 DEWWNW m 28 907
ONILSIOH H N — T ool
sy lefe|r g T Sq €41 T
w \ o 1o - @
tk — 9 < 9 i4 4
7 Wo01d ﬁ ﬁ -
TYNINETL
- /¥ N L L
[o[s[welelT] [6]8]a[o]clv[e]e]T] 1
meH@HmHﬁﬁmmeﬁH [ofs[v[elz]T] E%E@SEQE: WW\
V7]
L/ BB
1212
LT 1]
1 P
“TyooTT br nm\ pﬁ mﬁ e
TYNINEEL / / [o97 o7 Nﬁm%iomi v |o¢ Mm% Ww
N \ lostloerlorr 3uilps log fo1 oif BB
OTLENDYN oioﬁm%i 791076 o7y ix iy ix MNM 7 \ \ \ / = EiE
iﬂmmiwmmiOmw mmL mNL mHL Mﬁ< \ \ \ MWW AAMWw
|52 T@ S ot [z vl / | 1/ 2T t's
J / (T[T (ny
,,ﬂ -/
b HO0LOVLNOD YOLDEINNOD

OILEANDVN O¥LOUETH

(HSVHd €)

(ZHOG AST¥~08€/022) % (H)

NSZ/1

7/T 40d WVHOVIA ONIY¥IM

_49_



HOLTAS NOLING HSOd
o
AANAOASNVAL —=
w HOLON ®
el et ONILSTOH
n —=
M’\,u 7363909 ¢ ¢€ @
M n
—— -
UOLTAS LINT I
WOLTAS LINIT S R A R
q0110Vavo HOLIAS TvONAT4LNED N Ol \; @efmlm
ol 77 2] ol 3T 2
C T
(Y ] T
[efet et b
TIONITOS I
anvyd
€d g / WW‘
77
qETATLOAY / // / [E]€]
S M A M4
LT[T]
8l L @Hm v €l gl 1 i \ [
@‘ J NK 48 @7 ﬂvﬁv a8 i
— PP P G R e © B
SI[ETLTI] 4 SLE[T] db ww
WO0Td TVNINEAL - , I -y = [6]6]
\ T / \ \ T 5 oo
[ElE]|
4DIOVINGD OTLANDVA 0410314 / WW\O MM
YOLDENNOD
(ISVHd 1)

(ZHOS AOV<~02¢) 2 (H) SS¢/T-7/1 404 WVHDVIA DNIYUIM

_50_



¢ ¥10TE TYNINEEL

HOLIAS NOLLNG HSNd

H0LON

al | 7| € 2| 1T ONTLSTOH

S ¥ |€ |2 |T 41 62 5¢ D¢ 47 VI

o——

o @

\T ¥DOTE TYNIWEAL

(RYTEY ONILOAdSNT ASVHd ASUHATY 4Dd)
HOLOANNOD 9 G ¥| € 2| T . /
] \ HDLIAS CINTT O\ / /
/ T r H a
@ @O
[ A b 17 9] 0
9 mH ﬁH £ NH HH {9[8—
] — EE
4N
NN I A [e[E]
/ 1 | L
7 00T TVNIWHAL W W W W W Swiwio us e dumo a8 ==
DA
T YANI04 SNVAL MH 2\ 1 E/ J m\ H\ &Mﬂ
9 m,H | El 2| 1 15T Dw i PU2 / / _ \ 1] EHE
LT (8[8]
7 A W | w O1LANDVA GHLBA13 " \ L]
T 90078 TVNINHEL A A L T WW
{C]E]
“HHHLO HHL HLIM YOLOANNOD HHL HOVTdHY {2]2}
NV SHO¥MY HHL 40 NOILDAYIQ FHL NI LiTh

!

SOVBT § YRASNVAL BOVLTON JAFANOD 0
M
> Q N N \m O ,m MOTIER  d1dUNd  WOVTH (et

KOVIER  AVED ELIEA
ASTH~08E W AVTHY DNILOEdSNT ASYHd HSYEAHY

(ASYHd ¢)
(ZHOG AGTV~08E/022) (H) SG~T Y04 WVIDVIA ONIYIM

Y4OLDANNOD

_51_




HOLIMS
NOLLNE HSNJ

WT\\A, P 6T 910—
| —
-
AN AN 4O LON erivio— |
DNILSIOH D)
s 905
—
DL |49 |dsg DE [dZ |VI mﬁwo\\\
(KYTAY DNILOAASNT ASVHd BSYINTY ¥0d) —55TE i «ﬁ «ﬁ ¥7 veEq vy vl NM \@
HOLOANNOD
VN I EL logologsloey sed pgg g1 B1v T ]
NAH / \ [ A9 AN 99 TRy EE
@Hm VEER = @MH @HHM 0 LNt WW
ele]
| [ACA g |7 le |2 |t / 7 Nw
YOLOVLNOD —/ 9 — TIT)
9l S| ¥| € ¢| T DILINDYVIN O04LDOETH
v e 27Tt T D014 : /4
TYNTREEL by1idat dug 1da by bz Lag
7 Y008 TVNIVEAL _ _.H H H e |o8 o7 [°° |°7 ] i
loetTos o7 507 [og Tog To1 gy 56
I R @H GIIQETIQRTT QUL S € T £l =
A A \ 7 e 1818
/ fi—7 7 |L|L]
@H A_H 7 el 2] 1 x \ / \ \ Wm
‘ _
I ) o)
7 | \ | e aﬁwm
T ¥00TH TVNI/EEL - ‘_ WW\O ﬁwm
g7d4nd L
YHHLO0 EHL HLIA YOLOANNOD HHI HDYTdEY . n 7 < | AVaD m L
(NY SAO¥YY HHL 40 NOILOEYIQ HHL NI W Z 2 HHA YOLDINNOD
SQ¥AT § ATASNYAL ‘BOYLTON LAANNOD 01 2o >w pue 5 (g | L
AOZZ HOd A 4 AVT13Yd DNILOEdSNI -
|
\/\m\ﬁ\w\@\m\m, TANA0dSNVEL Asviid dsdandd o11aN0VI 5415318
i
(HSVHd ¢€)

(ZHOG AGIV?~08E/022) (H) NSZ~T HOA WYHDVIA DNIMIM

_52_




40LIOVdYD

[\ AN

8| G ¥ € ¢ 1

40LON

ONILSI0H

s § ¢

L=

¢ AD0Td TYNINMEL

HOLIMS NOLLNE HSNd

T 90014 HOLIAS TYHNATULNED
TYNINHEL \ HOLTAS LIATT
/
1 rlul a
glo—
@ O ol
9l §| 7| €| ¢ N . w%
| D] 0 i
] rf @10NTT08 m%
aavad —
[ If \
Jﬁ JH mﬂi% us ©7 A mi a8
3 S P O P e
! P 66
\/A [TA] /EINEOISNVEL STNET]TI] ¥4 ST e[ 1 dL eTol
] | | WA
MW ] \ _ WW
n A =212
pug HOLOVINOD OTLANDYN 0¥L0TTd WW\O (080 &
Hi 1
1| T} Rl
T FOLOANNOD

(ASVHd 1)

(ZHOS AOVZ~0¢2) T (H) SG~T ¥Od WVHDVIA DNIHIM

_53_



(KY78Y DNILOBASNT 3SVHA ASHAARY ¥04)
H0LDENNDD

2 0074 TYNINYHL

T ¥D0T4 TVNIAYEL

“HAHL0 EHL HIIM YOLDANNOD HHL #DVTdHY
QY SA0YYY HHL 40 NOILDEYIC HHL NI
SQYET G YAASNVHL ‘FDVLITOA LYEANOD 0L

A0Z2 4O0d

7 ¥00Td TYNIEEL
[\

HOLIAS NOLLNG HSNd

(ASVHd €)
(ZHOS AGTV7~08E/022) (H) 41 404 WYHDVIA DNIHIM

H0LON
@Hm ¥l €| 2] T ONILSTOH @
e lE e 41 87 86 OF 3 V1 —=
[©)
T ¥00Td TVNINEEL
HOLINS LINIT
@H mH V| €l 2] T \ /
[ 1 rlH a
HHH PRRE
i x J o] D
EIE]
- L515]
i
i ]| \ it
fwiwmﬁ ag] ol vl z] as HH
A0LT0VAVD AN W W W QW W W 0) (T[T}
QI0N4708 = LetQefrf wy o ef T au
T A =
v 1 o (e mmi
| ] \ gan
Y0LOVINOD O11ANOVN 0¥IDATA 1 = wm
FWW\OSZE
HH
ST i PUZ 1]
>W cll 40LDINNDD
b | e G
\\ AOTTER  97d80d  MDVTE [t
HANE0ASNVEL AOTTIL AVED  ALIHA
INCTT~000] VT34 ONILORASNI BSVHd ASHAARY
AGT7~08¢]

_54__



—HE

g
=
5

LT0A] 1T0A
HD 1H|

(RV79Y ONILOAdSNT BSVHI HSYAARY 40d)
40LDENNOD

[AA)

i

2 A2078 TYNINYEL

o | |||
Sttt

HEHLO EHL HLIA YOLDENNOD FHL HOVTdEY
ONY SAOYEY 2HL 40 NOTLDEYIC EHL NI
SQVAT § YAASNVHL "EDYLTON LEAANOD 0L

I

T 10074 TVYNINYEL

¢ ¥00TE TYNINEEL

d0LON
DNILS10H

i1 Vi

12 3 oﬂmN

HOLIAS NOLLNE HSNd

(1022 ¥0d

AGT7~08E]

[e]T]

HKOTTER
ADTTHE  RVED

17d80d MOV
HLTHA

AYTHY ONTLOHdSNI HSVHd HSYHAHY

ay

L
1 [ Hl a
@Hm v M ! HOLIAS LIRITN gy @%%%
] [ MOLDVINOD b i o] o
OTLENDYN OdLDaTd ]
[
1 10078 “ \ 1
TVNIRGEL ft w QuNH 8z Jusal v\ 2 ve |ds WWWW\\
15T o P H0LIDVATD W W W ® | W ® M EH
W in s1Te iR Tuz Turc{elrl Tez Tds S
>W (TONETOS ] LT
T X aavad ]
7 _
HIRROASNYVEL T (I elel
o |
—1L]L]
- -
| T
tle
— 7z
1|15

HdOLDENNOD

(ASVHJ

£)

(ZHOG AGT7~08€/02¢) (H) 46~2 Y0d WVYDVIA ONIYUIM

- ES ES -



_I|ﬁ_ HOLIMS
B AWZ%M%MM NOLLNd HSN4
- A
o\ o @Hm el T O1LENOVN 0¥L5818 o4 9t
Y, 7 21} v
S 7 (e ¢ [T \@
g _ 4 /\ s 905
DL 49 q$6 Q€ 42 VT —
(AVTIY ONILOEdSNT 3SVHd SHIATY 40d) iomﬁo @Ew Em ij m} N.ﬁ mf Wm el yod
H0LDENNOD lorglo glog Tor 1ad 14d 1od 15d 01w @
@Hme g gt / F,HHL L
ST \V EIEl
ki N [S[g]
7|y
[ AN It VY o
2|z
of of 7] ¢ 2] 1 dOLIOVdVO i oy @] @ mm@mwﬁ T
I 40074 LINIT i I8 DE O T
TYNINYEL \I
Aole bl Bl —
¢ M20Td TVNINYAL / /
\ [ \ |
vor d0LOVINOD ?@:%:yﬁ ds2 Wmm 109 |57 |52 diz w%
Al TSN OILANDVIN OHLOHTH Wi i i L m@ i i i Mm@
NS g N eotleetlorr diz ot oo Toe Tor deg iy
A NN C AN i
n N )\ 1 7 66
/ / / \ T 1\ 7] 121
VA I W puz - um / /\ Ww
T %2018 TYNIWYEL T WM
TANHOASNVA L - F
YIHL0 BHL HLIA MOLOBNNGD EHL V1R ww Aﬁwm
(NY SAOYYY dHL 40 NOILOHAIA EHL NI 2z s
SAVAT § YAASNYAL ADVLT0A LYHANOD 01 T[T my
(e]T] 7
>©NN \mgm AOTTER  ETdU0d Xv1g e YOLDANNOD
AOTTHA AVED ILIHA
b AVTHY DNTLOHASNT ASYHd AS4HAAY
AGT7~08E]
(HSVHd €)

(ZHOG AGTP~08€/022) (H) NAG~2 40d WYHDVIA ONIHIM

_56_




KTHNESSY YOLON

H0LON 010N
(LSLOK NIVED 03843 1910 (4SLOK NIVED 03845 813A15) ONTEATHL ONTERTEL
BLIAS ZDEEE/ BLIAS ZD;D;D;
9 so— \O[<‘O®‘
2 L o (385~1) 19018 TRNINAEL &7
S T (086=1) 12078 TYNINEL 48
5 1 eﬁj
DRRAC *—O
inf] ®
S g Lo
i e /
i) J0018 T 41 "SAOTTO4 §7 ONTAIA 00 'EOVLTI0N LETANDD 0L
EELRErERr — [EEEEErERm  ( AST~08E A0G¢ 40d
ﬁ @ ‘ 5 X08 HOLAS
EIEISISIETED
,
10018 TVRINEEL 4
%@:mzzg S
EE O A — 1
Sig 1
[vl7] A7 Rt A T
vy P
o .- B
[Tt . P
LSIOH NIVHD : | ——\ Lo
01410814 1HOVLIH : R T D ¥ > A
ElE— NOTLOBYIC T8AVAL 7 o 1° ] P
i Lo
WW L el 1 W:W L L \nw\ P
EH [ 1 (QIQTONI LON)
il ; ; (H¥0g HOLIAS
[e]e] —
O [ R
_- | ] ] I
| | ] |
o O O O
AGT7~08¢ mondg L s d
B8N0 ¥INOd

(ASVHd ¢)
(ZHOG ASTV~08E/022) LdG~T "LSE~T HOA4 WYHDVIA ONIHIM

_5'7_



Please search Repair Parts as follows.

There is a part looking for in "Supplementary instruction manual".

YES lNO

There is a part looking for in "Repair Parts 1".

YES lNO

There is a part looking for in "Repair Parts 2".

YES NO

Please order parts with the "PART No."written in the instruction manual.

- 58 -



Repair Parts 1

QUANTITY
PART No.
ITEM No. | 32 A VING No. PART NAME 11//2238151le2 11/2489,'\?(1)62 REMARKS
1/2SS(H)2 | 1/4SS(H)2
1 812940 | OL STAND ASS'Y 1 1
2 870503 | MICRO SWITCH 1 1
812943 | OL 1ST PINION 1 S,SS MODEL
3 812944 | OL 1ST PINION 1 S,SS MODEL
812943 | OL 1ST PINION 1 1 SN MODEL
4 812942 | RELAY ASS'Y 1 1
5 812077 | ME CAPACITOR 1 1
6 871287 | RELAY 2 2
7 812939 | GEAR CASE COVER 1 1
8 812934 | G PACKING (OL) 1 1
812946 | OL2P ASS'Y 1 S,SS MODEL
o 812945 | OL2P ASS'Y 1 S,SS MODEL
812948 | OL2P ASS'Y 1 SN MODEL
812936 | OL 2P ASS'Y 1 SN MODEL
10 813364 | GEAR CASE (OL) 1 1
11 - PAN HEAD SCREW M5 x 8 2 2
12 - PAN HEAD SCREW M4 x 6 2 2

STRUCTURE OF OVERLOAD LIMITER DEVICE (S2 SERIES)

- 50 -




L

BRAKE SIDE

STRUCTURE OF OVERLOAD LIMITER DEVICE (S SERIES AND 1F(H

QUANTITY
PART No. 1to5 S(H
ITEMNO. |y e AWING No. PART NAME 1t02 S#\l(g-l) 1F(H)
1to 5S1(H)

1 871281 second pinion ass'y 1

812594 second pinion ass'y 1
2 - E-ring 10 1 1
3 871282 pinion collar 1 1
4 871283 cone spring C 1 1
5 871284 striker 1 1
6 - steel ball 1/4 3 3
7 813033 | thrust spring 1 1
8 871285 | thrust spring washer 1 1
9 871286 relay support ass'y 1 1
10 871287 relay 2 2
11 - pan head screw M3 x 6 4 4
12 - spring washer M3 6 6
13 - washer M3 6 6
14 871288 micro switch packing 1 1
15 870503 micro switch 1 1
16 - pan head screw M3 x 16 2 2
17 - pan head screw M4 x 8 1 1
18 - spring washer M4 1 1
19 839762 | guide washer 1 1
20 871289 switch support 1 1
21 - pan head screw M5x8 4 4
22 - spring washer M5 5 5
23 - pan head screw M5x40 1 1
24 812191 frame A (2) 1 1
25 871291 pick up lever ass'y 1 1
26 811077 S-OL 1ST pinion 1

812593 F-OL 1ST pinion 1
27 838108 | C RING 20 (shaft) 2 2
8 812539 S COVERA (2) 1

812595 F COVERA (2 1
29 812077 | CAPACITOR 1 1
30 SCREW M4X10 1 1

- 60 -




BRAKE SIDE

STRUCTURE OF OVERLOAD LIMITER (F SERIES

2F 2ND GEAR

ITEM No.

PART No.
DRAWING No.

PART NAME

QUANTITY

2F

3F

5F

2FN |2.5FN

3FN

5FN

3H5L70275-1

2F-OL 1ST PINION

3H5L70275-2

3F-OL 1ST PINION

3H5L70275-1

2F-OL 1ST PINION

812645

2.5F 1ST PINION

3H5L70275-2

3F-OL 1ST PINION

3H5Z70314-A

2F-OL 2ND PINION ASS'Y

3H5Z70314-B

3F-OL 2ND PINION ASS'Y

3H5Z70314-C

5F-OL 2ND PINION ASS'Y

3H5Z70314-A

2F-OL 2ND PINION ASS'Y

3H5Z70314-E

2.5FN-OL 2ND PINION ASS'Y

3H5Z70314-B

3F-OL 2ND PINION ASS'Y

3H5Z70314-C

5F-OL 2ND PINION ASS'Y

812647

F FRAME C

812657

F FRAME C

2H1Z26869-A

F-OL RELAY ASSEMBLY

PAN-HEAD SCREW M6x10

812077

CAPACITOR

N|o oA

SCREW AM4X10

| =N =

ey Qe SR Y

ey Qe SR Y

a s —=
_ = (N[ ==
_ = (N[ = =

—_ = (N[ = =

-61 -




Repair Parts 2

- 62 -

AS

STRUCTURE of S2 ELECTRIC CHAIN HOIST




- 63 -

STRUCTURE of SN2 ELECTRIC CHAIN HOIST



1SIOH NIVHO JI4.L0313 ¢SS 40 3dNLONYLS

- 64 -



LIST OF REPAIR PARTS FOR Sz, SN2, SS2

ITEM

PART No.

QUANTITY

No. DRAWING No. PART NAME 500kg 250kg REMARKS
1 812866 COVERB 1 1 FOR S2 Type, SS2 Type
812901 COVERB 1 1 FOR SN2 Type
5 SCREW AM6x12 4 4 FOR S2 Type, SS2 Type
SCREW AM6x16 4 4 FOR SN2 Type
200-240V 50/60Hz
812803 BRAKE ASS'Y 1 1 346V 50Hz
A 220/380V-415V 50Hz
Ve 2H5Z33101-E | BRAKE ASS'Y 1 1 100-120/200-240V 60Hz
2H5Z33101-C | BRAKE ASS'Y 1 1 220-230/440-460V 60Hz
3 SCREW AM5x8 2 2
4 812809 LOCK WASHER 2 2
5 851008 U NUT M6 4 4
200-240V 50/60HZ
812808 F3 SOLENOID 1 1 346V 50Hz
5 220/380-415V 50Hz
2H5H32899-1 | F3 SOLENOID 1 1 100-120/200-240V 60Hz
2H5H32899-6 | F3 SOLENOID 1 1 220-230/440-460V 60Hz
7 812807 SPRING4 4 4
8 812806 BRAKE SPRING 4 4
9 812805 BRAKE DISK 1 1
10 837457 BHPS BRAKE WHEEL 1 1
L 11 812804 BRAKE BASE ASS'Y 1 1
12 SCREW AM6x16 4 4
13 812802 GEAR CASE COVER 1 1
14 812801 GEAR CASE PACKING 1 1
15 812831 CABLE STOPPER 1 1 FOR SN2 Type
16 812877 WASHER 4 4 FOR S2 Type, SS2 2 Type
17 SCREW AM6x12 2 2 FOR SN2 Type
839582 TRANSFORMER 1 1 200V 50/60HZ
871133 TRANSFORMER 1 1 220/380-415V 50/60Hz
18 871251 TRANSFORMER 1 1 110-120/220-240V 60Hz
871162 TRANSFORMER 1 1 200/346V 50Hz
871261 TRANSFORMER 1 1 220-230/440-460V 60Hz
19 SCREW WM4x8 2 2
20 SCREW AM6x16 7 7
21 BALL BEARING 6004ZZ 1 1
812881 1ST PINION 1 FOR S2 Type, SS2 Type
22 812881 1ST PINION 1 1 FOR SN2 Type
812796 1ST PINION 1 FOR S2 Type, SS2 Type
23 BALL BEARING 6004ZZ 1 1
24 BALL BEARING 6201DDU 1 1
25 812799 2ND PINION 1 1
812882 1ST GEAR 1 FOR S2 Type, SS2 Type
26 812882 1ST GEAR 1 1 FOR SN2 Type
812798 1ST GEAR 1 FOR S2 Type, SS2 Type
27 812797 COLLAR 1 1
28 BALL BEARING 6201DDU 1 1

- 65 -




ITEM PART No. QUANTITY
No. DRAWING No. PART NAME 500kg 250kg REMARKS
29 BALL BEARING 6201DDU 1 1
30 871285 THRUST WASHER 1 1
812834 2ND GEAR 1 FOR Sz Type, SS2 Type
31 812834 2ND GEAR 1 1 FOR SN2 Type
812778 2ND GEAR 1 FOR Sz Type, SS2 Type
812835 3RD PINION 1 FOR S2 Type, SS2 Type
32 812835 3RD PINION 1 1 FOR SN2 Type
812776 3RD PINION 1 FOR S2 Type, SS2 Type
33 BALL BEARING 620322 1 1
34 C RING 25 1 1
812836 3RD GEAR 1 FOR S2 Type, SS2 Type
35 812836 3RD GEAR 1 1 FOR SN2 Type
812777 3RD GEAR 1 FOR S2 Type, SS2 Type
36 812800 COLLAR 1 1
37 4M5434520-3 | TAPPING SCREW M4x12 1 1 FOR S2 Type, SS2 Type
38 812810 COVER B PACKING 1 1
39 812843 KNOCK PIN 2 2
40 812862 GEAR CASE 1 1
41 812007 COUPLING 1 1 FOR S2 Type, SS2 Type
42 SCREW M6x60 4 4
43 SPRING WASHER M6 4 4
44 811062 PACKING 1 1
45 811063 BS CABLE STOPPER 1 1
46 SCREW M5x12 2 2
47 812845 LEAD WIRE PACKING 1 1
48 SCREW AM6x12 4 4
49
A2 812879 UPPER HOOK ASS'Y 1 1
50 812880 UPPER HOOK 1 1
51 811140 LATCH A 1 1
52 812830 HOOK SPRING A 1 1
53 811141 SPRING PIN5X36AW 1 1
54
55 812966 CENTER FRAME (2) 2 2
56
57 812916 S1 COUPLING 2 2 FOR SS2 Type
58 871249 BS1 COUPLING RUBBER 1 1 FOR SS2 Type
59
60
61 BALL BEARING 6205DDUNR 2 2
62 812789 SPROCKET SHAFT 1 1
63 812787 SPROCKET (©6.3) 2 2
64 812967 SPROCKET GUIDE (2) 1 1
65 812790 ROLLER SHAFT 1 1
66 839773 1/2BF ROLLER 1 1

- 66 -




ITEM PART No, QUANTITY
i PART NAME sooe | 2500 REMARKS
67 812968 | LS SPRING 2 2
68 812069 | LIMIT LEVER ASS'Y 1 1
69 812070 | LIMIT SPRING ASS'Y (2) 1 1
70 SCREW AM4x8 2 2
71
72
73
74 812825 | LIMIT SPRING 1 1
75  |Listed in page 113| LINK CHAIN ©6.3 1 1 ggt:g ;ggtmi
76 812826 | HANGER PIN (06.3) 1 1
A3 812926 | LOWER HOOK ASS'Y 1
812971 LOWER HOOK ASS'Y 1

77

78 | 4M32C5948-1 | LATCH BOLT 1 1

79 811142 | HOOK SPRING 1 1

80 812829 | LATCH 1 1

81 812460 | UNUT M5 1 1

82

83 813027 | CHAIN GUIDE 96.3 1 1

84

85 839710 | CHAIN STOPPER (06.3) 1 1

86 812533 | RETAINER 1 1

87 812409 | UNUT M4 > 2

88 SCREW Mé4x16 2 2

89

" 812837 | CHAIN CONTAINER Ax ASS'Y 1 1 | LIFT~6m
812846 | CHAIN CONTAINER Bx ASS'Y 1 1 | LIFT~15m

90 812838 | SUSPENSION PIN 2 2

91 NUT M8 2 2

92 SPRING WASHER M8 2 2

96

97 812003 | NYRON CLIP 1 1 | FOR SN2 Type

98 SCREW AM5x8 FOR SNz Type

99

100 812843 | KNOCK PIN 2 2

101 812861 HOUSING 1 1

102 812784 | MOTOR COVER PACKING 1 1

103 129126 | BALL BEARING 600427 1 1
812878 | ROTORASS'Y 1 FOR S22 Type
129302 | ROTORASS'Y 1 | FOR Sz Type

104 812911 ROTOR ASS'Y 1 FOR SNz Type
812005 | ROTORASS'Y 1 | FOR SN2 Type
812023 | ROTORASS'Y 1 1 | FOR SN2 Type

o5 BALL BEARING 620322 1 1 | FOR S2 Type, SN2 Type

BALL BEARING 6202VV 1 1 | FOR SS2 Type

-67 -




ITEM PART No. QUANTITY
o | DRAWING No. PART NAME S0 | 250 REMARKS
200V 50/60Hz
812860 HOUSING ASS'Y 1 346V 50Hz,
FOR S2 Type
812930 HOUSING ASS'Y 1 ey T“;jev 50Hz,
812858 HOUSING ASS'Y 1|20V 8520%%*;2 346V 50Hz,
812931 HOUSING ASS'Y 1| 2000880 T“;Ff’ev 50Hz,
812912 HOUSING ASS'Y 1 200y gﬁ’f?;'pi 346V 50Hz,
106
812933 HOUSING ASS'Y 1 §%°é3§ﬁl‘24}3“)’e50“'2’
812906 HOUSING ASS'Y 1|2 gﬁ’f%‘pi 346V 50Hz,
812935 HOUSING ASS'Y 1 ,%%Oésg‘,f;:}g;’jo”z’
200V 50Hz
812918 HOUSING ASS'Y 1 1 110-115V 60Hz,
FOR SS2 Type
812937 HOUSING ASS'Y 1 1 ﬁzooézgg;’?yopf’
107 812973 LIMIT SWITCH ASS'Y (2) 1 1
108 SCREW AM6x16 2 2
109 812843 KNOCK PIN 2 2
110 SCREW AM6x16 4 4
111 NAMEPLATE 1 1
112 3B1ZB6160-A | CONNECTOR ASS'Y (6P) 1 1 FOR S2 Type, SN2 Type
13 SCREW M4x20 2 2
114 SPRING WASHER M4 2 2
115 WASHER M4 2 2
116 813515 CONTACTOR 1 1 | HMUT2(24V)
17 813237 SWITCH STAND 1 1
18 812873 COLLAR 2 2
119 812871 RECTIFIER ASS'Y 1 1
120 812872 BUSH 1 1
121 SCREW WM4x16 2 2
122 | 3B1792518-C | CONNECTOR ASS'Y(6P,9P,9P) 1 1 | FOR S2 Type
123 812876 PACKING 1 1
124 812875 SIDE COVER 1 1 | FOR Sz Type, SS2 Type
124 813236 SN SIDE COVER 1 FOR SNz Type
125 SCREW AM6x12 4 4
126 SCREW WM5x12 2 2
127 812071 15A6P TERMINAL BLOCK 1 1
128 812999 TERMINAL BASE 1 1
129 SCREW WM4x12 2 2
130 SCREW A M5x12 1 1

- 68 -




ITEM PART No. QUANTITY
No. DRAWING No. PART NAME so0kg | 250k REMARKS
131 854709 15A8P TERMINAL BLOCK 1 1
132 SCREW WM4x10 2 2
3m LIFT,
A5 812193 PB CABLE ASS'Y 1 1 FOR S2 Type, SS2 Type
; 6m LIFT,
Dr?at\?t”;d 812194 PB CABLE ASS'Y 1 1 FOR S2 Type, SS2 Type
listed in 812534 2PBN2 CABLE ASS'Y 1 1 3m LIFT, FOR SN2 Type
page 112" 49535 2PBN2 CABLE ASS'Y 1 1 | 6m LIFT, FOR SN2 Type
A6
812192 POWER CABLE ASS'Y 1 1 FOR S2 Type, SN2 Type
Detailed
part is
p':;:d1‘1”2 812559 F POWER SOURCE CABLE ASS'Y 1 1 FOR SS2 Type
,55 | 3B17B6161-B | CONNECTORASS' (6P.9P,9P) 1 1 FOR SN2 Type
3B1ZB6162-A | CONNECTOR ASS'Y (6P,6P,9P) 1 1 FOR SS2 Type
156 | 3B1Z95958-B | CONNECTOR ASS'Y (9P) 1 1 FOR SS2 Type
157 | 3K21G1787-3 | SN2 MG. SWITCH 1 1 FOR SN2 Type
158 SCREW AM4x16 2 2 FOR SN2 Type
159 WASHER M4 2 2 FOR SNz Type
S2 WIRING DIAGRAM 1 1 FOR Sz Type
160 SN2 WIRING DIAGRAM 1 1 FOR SN2 Type
SS2 WIRING DIAGRAM 1 1 FOR SS2 Type
61 812909 END BRAKET 1 1 FOR SNz Type
812920 END BRAKET 1 1 FOR SS2 Type
162 812947 PACKING 1 1 FOR SS2 Type, SN2 Type
163 SCREW AM6x16 4 4 FOR SS2 Type, SN2 Type
164 811328 DIRECTION SWITCH 1 1 FOR SS2 Type
165 SCREW M4x8 2 2 FOR SS2 Type
166 SPRING WASHER M4 2 2 FOR SS2 Type
167 WASHER M4 2 2 FOR SS2 Type
168 812094 THRUST SPRING 1 1 FOR SS2 Type
169 871253 CENTRIFUGAL SWITCH 1 1 FOR SS2 Type
170 812090 CAPACITOR CAP 1 1 FOR SS2 Type
171 812921 CAPACITOR BAND 1 1 FOR SS2 Type
172 834188 CAPACITOR 1 1 FOR SS2 Type
173 SCREW AM5x8 2 2 FOR SS2 Type

- 69 -




(e6 obed

|epow LSI) NS

- SG-¢ 10} Apog uowwio) pue NS - S|

adAl NS HOH

-70 -



ERGNGRGD

-7 -

Hooks for 5S - SN - S1

Hooks for 3S - SN - S1

Hooks for 2S + SN + S1



LIST OF REPAIR PARTS FOR 1S/SN, 2-5S/SN

ITEM No. DRFZ*VSLZC’NO_ PART NAME QUANTITY REMARKS
1S(H) NAME PLATE 1
1SN(H) NAME PLATE 1
2S(H) NAME PLATE 1
1 2SN(H) NAME PLATE 1
3S(H) NAME PLATE 1
3SN(H) NAME PLATE 1
5S(H) NAME PLATE 1
5SN(H) NAME PLATE 1
2 812131 S COVER A 1
3 4M5434520-3 | TAPPING SCREW M4x12 1
4 SCREW AM6x8 4
5
6
812179 S BRAKE ASS'Y 1 200V 50/60Hz, 346-380V 50Hz
. 812197 S BRAKE ASS'Y 1 220/380-415V 50Hz
812198 S BRAKE ASS'Y 1 110-120/220-240V 50/60Hz
812199 S BRAKE ASS'Y 1 220-230/440-460V 60Hz
8 M7900000 | SCREW WM6x16 4
812128 S SOLENOID 1 200V 50/60Hz, 346-380V 50Hz
812184 S SOLENOID 1 220/380-415V 50Hz
o 812097 S SOLENOID 1 110-120/220-240V 50/60Hz
812185 S SOLENOID 1 220-230/440-460V 60Hz
10 812129 S ADJUSTING WASHER 4
11 851225 1M 6¢ LINK PIN 1
12 4H3Y62876-B | S BM SUPPORT 1
13 SCREW M6x10 4
14 812124 S BRAKE SPRING 3
15 812123 S BRAKE DISK B 1
16 812125 S PLATE SPRING 1
17 812130 S BRAKE PIN 1
18 813355 S BRAKE WHEEL 2
19 812121 S BRAKE DISK A 2
20 812126 S BRAKE WHEEL HUB 1
21 812200 S DISK PLATE 1
22 SCREW AM4x8 2
23 812550 S SOLENOID COLLAR 4
33 812098 S FRAME C 1
34 836027 1BHBB RING A 2
35 871105 BB6004ZZNR 2
37 812119 S 1ST PINION 1
38 871107 BB6201ZZNR 2
39 812116 S 2ND PINION 1
40 812118 S 1ST GEAR 1
41 812117 2P DIST COLLAR 1
42 836027 1BH BB RING A 1

-72 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
43 851625 BB6203DDUNR 1
44 812115 S 3P WASHER 1
45 811031 BHPS 2ND GEAR 1
46 812134 BS 3RD PINION 1
47 871110 BB6204ZZNR 1
48 812112 3G WASHER 1
49 840513 C RING 28 1 FOR SHAFT
50 811068 BS 3RD GEAR 1
51 812111 S GEAR COVER 1
52 812110 S FRAME A 1
55 811005 BS COUPLING 1
56 811073 1BH BB RING C 2
57 851242 BB6206DDUNR 1
58 812114 S SPROCKET 1
59 812137 S SPROCKET GUIDE 1
60 871158 BB6305ZZNR 1
61 812102 S FRAME 1
62 812139 S ROLLER BOLT 1
63 812138 S GUIDE ROLLER 1
64 SPRING WASHER M10 1
65 LOCK NUT M10 1
66 811043 BS STUD 3
67 811011 BS COLLAR 3
68 SPRING WASHER M12 6
69 NUT M12 6
70 811072 2BHPF DIST COLLAR B 1
71 811071 CHAIN CONTAINER HANGER 1
72 BOLT M10x90 1
73 SPRING WASHER M10 1
74 LOCK NUT M10 1
77 812397 1S UPPER HOOK ASS'Y 1 78 ~ 81
78 3H5D65034-1 | 1S UPPER HOOK 1
79 812325 LATCHB 1
80 4M8402540-2 | SPRING PIN 5x40AW 1
81 812830 HOOK SPRING A 1
84 812135 1S SIDE COVER 1 1 ton ONLY
85 812133 SWIRE COVER 1
86 811061 BS SIDE COVER A 1
87 SPRING WASHER M8 1
88 BOLT M8x70 1
89 811062 BHPS PACKING 1
90 811063 BS CABLE STOPPER 1
91 SCREW AM5x16 2

94-1 812463 S CHAIN CONTAINER D 1
94-2 812099 S CHAIN CONTAINER E 1

-"73 -




PART No.

ITEMNo. | Jc ) WING No. PART NAME QUANTITY REMARKS
94-3 811801 BS CHAIN CONTAINER F 1
94-5 811815 BS CHAIN CONTAINER G 1
96 812140 S LIMIT LEVER ASS'Y 1
98 |Listed in page 113| LINK CHAIN 7.1 1 22 t:g ;Zitm
102 811054 BS LIMIT SPRING (U) 1
103
104 812399 S LOWER HOOK ASS'Y 1 106 ~ 111
105 813011 LATCH B ASS'Y 1 106 ~ 109
106 81142 HOOK SPRING 1
107 81140 LATCH B 1
108 | 4M32C5948-2 | LATCH BOLT(2) 1
109 812460 U NUT M5 1
110 811055 BS CHAIN HANGER PIN 1
111 4M8478380-1 | SPLIT PIN 4x15 2
113 812193 PB CABLE ASS'Y 1 3m LIFT FOR S Type
D;;?tilizd 812534 2PBN2 CABLE ASS'Y 1 3m LIFT FOR SN Type
listed in 812194 PB CABLE ASS'Y 1 6m LIFT FOR S Type
page 112 812535 2PBN2 CABLE ASS'Y 1 6m LIFT FOR SN Type
124 812109 LIMIT SWITCH 1
125 SCREW M5x12 8
133 812106 S HOUSING PLATE 1
134 871105 BB6004ZZNR 1
135 813298 SM ROTOR ASS'Y 1 FOR S Type
135 812543 SNM ROTOR ASS'Y 1 FOR SN Type
200-230V, 346-460V,
813299 SM HOUSING ASS'Y 1 FOR S Type
136 2C3ZE1499-C | SM HOUSING ASS'Y 1 500V50Hz, FOR S Type
220/346-415V 50Hz,
812544 SNM HOUSING ASS'Y 1 FOR SN Type
812095 SNM HOUSING ASS'Y 1 220-230V 60Hz, FOR SN Type
137 851625 BB6203DDUNR 1
138 812001 FM END BRACKET 1
139 SPRING WASHER M6 4
140 811001 THROUGH BOLT 4 FOR S Type
871201 THROUGH BOLT 4 FOR SN Type
» 812103 S COVERB 1 FOR S Type
812402 SN COVERB 1 FOR SN Type
142 SCREW M6x8 4
143 839185 CANOE CRIP 5 1
145 812141 CHAIN GUIDE ¢7.1 1
150 813515 CONTACTOR 1 HMU12(24V)
151 PAN HEAD SCREW M4x20 2
152 SPRING WASHER M4 2
153 PLAIN WASHER M4 2

- 74 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
811144 TRANSFORMER 20VA 1 200-220/24
871133 TRANSFORMER 20VA 1 220/380-415V/24V
154 871261 TRANSFORMER 20VA 1 220-230/440-460V/24V
871251 TRANSFORMER 20VA 1 110-120/220-240V/24V
871162 TRANSFORMER 20VA 1 200/346-380/24
155 SCREW M4x8 2
156 812883 TRANS BASE 1
157 SCREW M5x8 2
158 812100 S MG SW BASE 1
159 SCREW M6x10 3
162 812189 REVERSE PHASE INSPECTING RELAY 1 220-230/380-460V
163 SCREW M5x16 2
164 WASHER M5 2
165 812186 BASE 1
166 812187 TERMINAL BASE 1 FOR S Type
813238 SN TERMINAL BASE 1 FOR SN Type
167 SCREW M4x10 2
168 812056 9P CONNECTOR 1
812061 CONTACTOR 7 MALE
169 812058 6P CONNECTOR 1
812061 CONTACTOR 5 MALE
170 SCREW M4x10 1 BRUS
171 SPRING WASHER M4 1
172 812071 TERMINAL BOAD 2 6P
173 WASHER M4 4
174 SCREW WM4x10 4
175 SCREW M6x10 2
176
Detailed
part is 812912 POWER CABLE ASS'Y 1
listed in
page 112
190 811055 CHAIN HANGER PIN 1
191 812408 RETAINER 1
192 SCREW M4x16 2
193 812409 U NUT M4 2
194 812546 SW BASE 1
195 SCREW AM4x12 2
196 PLAIN WASHER M4 2
197 813234 SN MG SWITCH 1
198 SCREW AM5x8 1
201 812180 2S UPPER HOOK ASS'Y 1 202 ~ 215
202 811418 2S UPPER HOOK 1 203 ~ 205
203 839093 SPRING PIN 4x25AW 1
204 839091 BHPS HOOK SPRING 1
205 812175 BH LATCH 1

- 75 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
208 812142 2S UPPER HANGER 2
209 BOLT M8x80 1
210 NUT M8 1
211 SPRING WASHER M8 1
212 812143 2S DIST COLLAR 1
215 812145 2S CHAIN HANGER 1
218 812146 2S CHAIN HANGER PIN 1
219 SPLIT PIN 4x25 2
220 812144 2S5 UPPER HANGER PIN A 1
. . 3m LIFT: 353LINK
223 |Listed in page 113| LINK CHAIN ©7.1 1 6m LIFT: 650LINK
227 811407 BS LIMIT SPRING 1
230 811416 2BHPS LOWER HOOK ASS'Y 1 231 ~ 245
231 811412 BS SHEAVE 1 WITH BALL BEARING
232 811413 SHEAVE COVER 1
233 811411 LOWER HANGER 1
234 811410 SHEAVE PIN 1
235 SPLIT PIN 6x45 2
236 SB51106 1
237 811409 NUT M27 1
238 SPRING PIN 4x45AW 1
241 812456 2S LOWER HOOK 1 243 ~ 246
242 813012 LATCH C ASS'Y 1 243 ~ 246
243 812450 LATCHC 1
244 812451 HOOK SPRING 1
245 4M32C5948-3 | LATCH BOLT(3) 1
246 812460 U NUT M5 1
301 812181 3S UPPER HOOK ASS'Y 1 302 ~ 322
302 812152 3S UPPER HOOK 1 303 ~ 305
303 839093 SPRING PIN 4x25AW 1
304 839091 BHPS HOOK SPRING 1
305 870732 BH LATCH (7) 1
307 812147 3S SHEAVE PIN 1
308 813167 3S UPPER HANGER A 1
309 813168 3S UPPER HANGER B 1
310 BOLT M12x80 2
311 LOCK NUT M12 2
312 SPRING WASHER M12 2
313 812153 S DIST COLLAR D 2
314 812639 2.8S SHEAVE COVER 2
315 840148 1NSM WASHER 2
316 811412 BS SHEAVE (2) 1 WITH BALL BEARING
317 812147 3S SHEAVE PIN 1
320 812150 3S CHAIN GUIDE 1
321 812149 3S CHAIN GUIDE PIN 1

-76 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
322 SPLIT PIN 3x20 2
324 812165 5S UPPER HANGER PIN
325 SCREW AM5x12
. . 3m LIFT: 514LINK
327 |Listed in page 113| LINK CHAIN ®7.1 1 6m LIFT- 959LINK
331 811608 BS LIMIT SPRING (U) 2
334 871180 3BS LOWER HOOK ASS'Y 1 335 ~ 352
335 811412 BS SHEAVE (2) 1 WITH BALL BEARING
336 811413 SHEAVE COVER 1
337 837830 3BS LOWER HANGER 1
338 811615 SHEAVE PIN 1
339 SPLIT PIN 6x40 2
340 811613 CHAIN HANGER 1
341 811055 BS UPPER HANGER PIN 1
342 811612 CHAIN HANGER PIN 1
343 SPLIT PIN 4x25 2
344 SB51107 1
345 811617 NUT M30 1
346 4M8402540-1 | SPRING PIN 6x50AW 1
349 871177 3S LOWER HOOK 1 351 ~ 354
350 813030 LATCH D ASS'Y 1 351 ~ 354
351 4A3PA2753-1 | LATCH D 1
352 4A4V73724-1 | HOOK SPRING 1
353 4M32A2757-1 | HOOK BOLT 1
354 851008 U NUT M6 1
501 812182 5S UPPER HOOK ASS'Y 1 502 ~ 522
502 812158 58S UPPER HOOK 2 503 ~ 505
503 839093 PRING PIN 4x25AW 1
504 839091 BHPS HOOK SPRING 1
505 870737 BH LATCH 1
507 812147 3S SHEAVE PIN 1
508 812160 5S UPPER HANGER A 1
509 812162 5S UPPER HANGER B 1
510 BOLT M12X80 4
511 LOCK NUT M12 4
512 SPRING WASHER M12 4
513 GA443238-3 | S DIST COLLAR 2
515 840148 1NSM WASHER 4
516 811412 BS SHEAVE (2) 2 WITH BALL BEARING
517 812147 3S SHEAVE PIN 2
518 812154 5S SHEAVE GUIDE 1
520 812150 3S CHAIN GUIDE 1
521 812149 3S CHAIN GUIDE PIN 1
522 SPLIT PIN 3x20 2
524 812165 5S UPPER SUSPENSION PIN 1

- 77 -




PART No.

ITEMNO. | A WING No. PART NAME QUANTITY REMARKS
525 SCREW AM5x12 2
Listed in page 3m LIFT: 886LINK
527 13 LINK CHAIN ®7.1 1 6m LIET: 1628LINK
531 811608 BS LIMIT SPRING (U) 2
534 812183 5S LOWER HOOK ASS'Y 1 535 ~ 555
535 811412 BS SHEAVE (2) 2 WITH BALL BEARING
536 812163 5S SHEAVE COVER 2
537 BOLT AM8x12 8
538 812159 5S LOWER HANGER 1
539 812164 5S SHEAVE PIN 2
540 SPLIT PIN 6x40 4
541 812155 5S SHEAVE GUIDE 1
542 812156 CHAIN HANGER 1
544 812157 5S HANGER PIN 1
545 SPLIT PIN 4x25 2
546 SB51208 1
547 812161 5S SB COVER 1
548 4M4104775-7 | NUT M39 1
549 4M8402540-7 | SPRING PIN 6x60AW 1
550 840148 WASHER 4
552 812151 5S LOWER HOOK 1 554 ~ 557
553 813029 LATCH E ASS'Y 1 554 ~ 557
554 4A3PA2754-1 | LATCHE 1
555 4A4V73724-1 | HOOK SPRING 1
556 4M32A2757-1 | HOOK BOLT 1
557 4M4903366-6 | U NUT M6 1

- 78 -




[OPOIN 1§ ~ ¢ 40} Apog uowwio pue | S|

-79 -



LIST OF REPAIR PARTS FOR 1S1

PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
1 NAME PLATE 1
2 812401 S COVERA 1 THREE PHASE MODEL
3 TAPPING SCREW M4 x 12 1
4 SCREW AM6 x 8 4
33 812098 S FRAME C 1
34 836027 1BHBB RING A 2
35 871105 BB6004ZZNR 2
37 812565 S1 1ST PINION 1
38 871107 BB6201ZZNR 2
39 812116 S 2ND PINION 1
40 812118 S 1ST GEAR 1
41 812117 2P DIST COLLAR 1
42 836027 1BH BB RING A 1
43 851625 BB6203DDUNR 1
44 812115 S 3P WASHER 1
45 811031 BHPS 2ND GEAR 1
46 812134 BS 3RD PINION 1
47 871110 BB6204ZZNR 1
48 812112 3G WASHER 1
49 C RING 28 1 FOR SHAFT
50 811068 BS 3RD GEAR 1
51 812111 S GEAR COVER 1
52 812110 S FRAME A 1
55 811005 BS COUPLING 1
56 811073 1BH BB RING C 2
57 851242 BB6206DDUNR 1
58 812114 S SPROCKET 1
59 812137 S SPROCKET GUIDE 1
60 871158 BB6305ZZNR 1
61 812102 S FRAME 1
62 812139 S ROLLER BOLT 1
63 812138 S GUIDE ROLLER 1
64 SPRING WASHER M10 1
65 LOCK NUT M10 1
66 811043 BS STUD 3
67 811011 BS COLLAR 3
68 SPRING WASHER M12 6
69 NUT M12 6
70 811072 2BHPF DIST COLLAR B 1
71 811071 CHAIN CONTAINER HANGER 1
72 BOLT M10 x 90 1
73 SPRING WASHER M10 1
74 LOCK NUT M10 1
77 812101 1S UPPER HOOK ASS'Y 1 78~81
78 3H5D57561-2 | 1S UPPER HOOK 1

- 80 -



PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
79 812325 LATCHB 1
80 4M8402540-2 | SPRING PIN 5 x 40AW 1
81 812830 HOOK SPRING A 1
84 812135 1S SIDE COVER 1 1 ton ONLY
85 812133 S WIRE COVER 1
86 811061 BS SIDE COVER A 1
87 SPRING WASHER M8 1
88 BOLT M8 x 70 1
89 811062 BHPS PACKING 1
90 811063 BS CABLE STOPPER 1
94-1 812463 S CHAIN CONTAINER D 1
94-1 812099 S CHAIN CONTAINER E 1
94-3 811801 BS CHAIN CONTAINER F 1
94-5 811815 BS CHAIN CONTAINER G 1
96 812140 S LIMIT LEVER ASS'Y 1
. . 3m LIFT: 173LINK
98 Listed in page 113| LINK CHAIN ¢7.1 1 6m LIET: 322LINK
102 811054 BS LIMIT SPRING (U) 1
105 812399 SLOWER HOOK ASS'Y 1 106~111
106 811142 HOOK SPRING 1
107 811140 LATCH 1
108 SCREW M5 x 40 1
109 812460 U NUT M5 1
110 811055 BS CHAIN HANGER PIN 1
111 4M8478380-1 | SPLIT PIN 4 x15 2
812193 PB CABLE ASS'Y 1 3m LIFT
812194 PB CABLE ASS'Y 1 6m LIFT
812195 PB CABLE ASS'Y 1 4.5m LIFT
812059 6P CONNECTOR 1
113 812062 CONTACTOR 5 FEMALE
812167 PLUG COVER A 1
812168 PLUG COVER B 1
811136 RING A 1
841088 2NS WASHER 1
114 CABTYRE CABLE 1 3 CORE
115 812259 E CABLE CRIP 2
116 3L9257316-1 | CAUTION PLATE 1
117
Detailed
part is 813325 PB-2 PUSH BUTTON 1
listed in
page 112
124 812109 S LIMIT SWITCH 1
133 812106 S HOUSING PLATE 1
134 871105 BB6004ZZNR 1
141 812402 S COVERB 1

-81 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS

142 SCREW M6 x 8 4

143 839185 CANOE CRIP 5 1

145 812141 BS GAUGE 1

150 839783 MG SWITCH 1

151 PAN HEAD SCREW M4 x 20 2

152 SPRING WASHER M4 2

153 PLAIN WASHER M4 2

154 811144 TRANSFORMER 20VA 1 200V/24V
871251 TRANSFORMER 20VA 1 110-120/220-240V/24V

SCREW M4 x 10 2

196 812188 TRANS BASE 1

157 SCREW M5 x 8 2

158 812100 S MG SW BASE 1

159 SCREW M6 x 10 3

160 812077 CAPACITOR 1 OLL MODEL ONLY

161 SCREW M4 x 10 1

163 SCREW M5 x 16 2

164 WASHER M5 2

165 812186 BASE 1

166 812545 TERMINAL BASE 1

167 SCREW M4 x 10 2
812056 9P CONNECTOR 1

168 812061 CONTACTOR 7 MALE
812058 6P CONNECTOR 1

169 812061 CONTACTOR 5 MALE

170 SCREW 1 BRASS

171 SPRING WASHER M4 1

172 812071 TERMINAL BOARD 2 6P

173 WASHER M4 4

174 SCREW WM4 x 10 4

175 SCREW M6 x 10 2

176 812559 POWER CABLE ASS'Y 1

180 834181 CAPACITOR 1

181 839973 CAPACITOR BAND 1

182 834219 RUBBER SHEET 1

183 812090 CAPACITOR CAP 1

190 811055 CHAIN HANGER PIN 1

191 812408 RETAINER 1

192 SCREW M4 x 16 2

193 812409 U NUT M4 2

194 812546 SW BASE 1

195 SCREW AM4 x 8 6

196 871241 CAPACITOR SUPPORT 1

198 SCREW AM5 x 12 2

201 2H5723867-F | BRAKE ASS'Y 220-240V 50Hz 1 209 ~ 244

- 82 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
201 2H5723867-G | BRAKE ASS'Y 200V 50Hz 1 209 ~ 244
209 812394 2F LINK COVER 1
210 41.9222012-1 | VM CAUTION PLATE 1
211 812462 VM BOLT M8x 13 4
212 851121 VM LOCK WASHER 2
213 851119 VM PACKING 2
214 812392 2F SPRING COVER 1
215 4A4T72570-1 | S1 BRAKE SPRING 1
216 851234 1NM ADJUSTER SCREW 1
217 851239 FRICTION RING 1
218 812393 1F BRAKE ROD 1
219 851079 1VM LINK A 1
220 812411 2F BM SUPPORT B 1
221 812410 F BM SUPPORT 1
222 812509 F BRAKE LEVER 1
223 4M8810994-2 | SNAP RING 8 FOR SHAFT 1
224 851078 ADJUSTER LINK 1
225 851233 ADJUSTER LEVER 1
226 851231 ADJUSTER SPRING 1
227 851224 NM LINK PIN A 1
228 851225 NM LINK PIN B 1
229 871167 BS BM PIN 1
230 851074 LINK B 1
231 871172 O RING P4 2
232 852104 LINK PIN 1
233 SCREW AM6 x 12 4
234 851225 NM LINK PIN B 1
235 851224 NM LINK PIN A 1
236 871125 BS SOLENOID (220-240V) 1
237 812395 2F RETAINING BOLT 1
238 811029 2NSM ADJUSTER WASHER R 4
239 811028 BS BUSHING 4
240 812396 SOLENOID BASE 2
241 871172 O RING P4 1
242 SCREW AM4 x 8 1
243 851120 VM ADJUSTER SPRING 1
244 SCREW AM6 x 10 6
246 812508 1F BRAKE DISK A 1
247 837457 BRAKE WHEEL 1
248 812405 1F BRAKE DISK B 1
601 812094 THRUST SPRING 1
602 812560 S1 ROTOR ASS'Y 1
603 812562 S1 HOUSING ASS'Y 1 220-240V 50Hz
603 812561 S1 HOUSING ASS'Y 1 200V 50Hz
604 812089 F1 END BRACKET 1

- 83 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
606 BB6202 VVCM 1
607 811328 CENTERIFUGAL SWITCH FIXTURE 1
608 WASHER M4 2
609 SPRING WASHER M4 2
610 SCREW M4 x 8 2
611 811001 THROUGH BOLT 4
612 SPRING WASHER M6 4
613 871249 COUPLING RUBBER 1
614 871250 COUPLING 2
615 812564 COUPLING COLLAR 2

-84 -




-85 -

1F



LIST OF REPAIR PARTS FOR 1F

PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS

1 NAME PLATE 1

2 812401 1F COVER A 1

3 SCREW AM6x10 8

4 812406 1F COVER PACKING 2

5 4M5434520-3 | TAPPING SCREW M4x12 1
812390 1F BRAKE ASS'Y 1 200/346-380V50Hz

8 812596 1F BRAKE ASS'Y 1 220/380-415V 50Hz
812597 1F BRAKE ASS'Y 1 220-230/440-4 60V 60Hz

9 812394 2F LINK COVER 1

10 419222012-1 | VM CAUTION PLATE 1

11 VM BOLT M8x14 4

13 851119 VM PACKING 2

14 812392 2F SPRING COVER 1

15 812391 1F BRAKE SPRING 1

16 851234 1NM ADJUSTER SCREW 1

17 851239 FRICTION RING 1

18 812393 1F BRAKE ROD 1

19 851079 1VM LINK A 1

20 812411 2F BM SUPPORT B 1

21 812410 F BM SUPPORT 1

22 812509 F BRAKE LEVER 1

23 4M8810994-2 | SNAP RING 8 FOR SHAFT 1

24 851078 ADJUSTER LINK 1

25 851233 ADJUSTER LEVER 1

26 851231 ADJUSTER SPRING 1

27 851224 NM LINK PIN A 1

28 851225 NM LINK PIN B 1

29 871167 BS BM PIN 1

30 851074 LINK B 1

31 871172 O RING P4 1

32 855012 LINK PIN 1

33 SCREW AM6x12 4

34 851225 NM LINK PIN B 1

35 851224 NM LINK PIN A 1
871127 BS SOLENOID 1 200V50/60Hz 346-380V50Hz

36 871125 BS SOLENOID 1 220/380-415V 50Hz
811127 BS SOLENOID 1 220-230/440-460V 60Hz

37 812395 2F RETAINING BOLT 4

38 850936 2NSM ADJUSTER WASHER B 4

39 850631 BS BUSHING 4

40 812396 SOLENOID BASE 2

41 871172 O RING P4 1

42 SCREW AM4x6 1

43 851120 VM ADJUSTER SPRING 1

44 3H5D57561-2 | SCREW AM6x10 6

- 86 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
46 812508 1F BRAKE DISK A 1
47 813354 BRAKE WHEEL 1
48 812405 1F BRAKE DISK B 1
54 SCREW AM5x16 2
57 NUT M12 6
58 SPRING WASHER M12 6
59 812098 S FRAME C 1
60 871105 BB 6004DDUNR 1
61 836027 BH BB RING A 3
62 871105 BB 6004ZZNR 3
63 812388 1F 1ST PINION 1
64 812111 S GEAR COVER 1
65 BB 6201ZZNR 2
66 812461 BS 2ND PINION 1
67 812389 1F 1ST GEAR 1
68 812117 2P DIST COLLAR 1
70 851625 BB 6203DDUNR 1
71 812115 S 3P WASHER 1
72 811031 BHPS 2ND GEAR 1
73 812134 BS 3RD PINION 1
74 SNAP RING 28 FOR SHAFT 1
75 811068 BS 3RD GEAR 1
76 BB 6204ZZNR 1
77 812112 3G WASHER 1
79 LOCK NUT M10 2
80 SPRING WASHER M10 2
84 812397 1F UPPER HOOK 1
85 812325 LATCHB 1
86 SPRING PIN 5x40AW 1
87 811142 HOOK SPRING A 1
89 812890 1F CENTER COVER PACKING 2
90 811005 BS COUPLING 1
91 812403 1F CENTER COVER 1
93 811073 BH BB RING C 2
94 851242 BB 6206 DDUNR 1
95 812114 S SPROCKET 1
96 871158 BB 6305ZZNR 1
98 812102 S FRAME B 1
101 BOLT M10x90 1
102 812139 S ROLLER BOLT 1
103 811011 BS COLLAR 3
104 812110 S FRAME A 1
105 GA457430-2 | S STUD BOLT 3
106 811071 CHAIN CONTAINER HANSER 1
107 811072 DIST COLLAR 1

- 87 -




PART No.

ITEMNO. | oA WING No. PART NAME QUANTITY REMARKS
108 812140 S LIMIT LEVER ASS'Y 1
109 812137 S SPROKET GUIDE 1
110 812133 S WIRE COVER 1
111 812138 S GUIDE ROLLER 1
112 811062 BHPS PACKING 1
13 811063 BS CABLE STOPPER 1
15 4M11A8191-1 | BOLT M8x70 1
17 811061 BS SIDE COVER A 1
118 812193 PB CABLE ASS'Y 1 3mLIFT
118
Detailed
part is 812194 PB CABLE ASS'Y 1 6m LIFT
listed in
page 112
126 811054 BS LIMIT SPRING (V) 1
Listed in page 3m LIFT: 173LINK
127 3 LINK CHAIN ®10 1 6m LIET: 322LINK
128 812409 U NUT M4 2
129 812408 RETAINER 1
130 811055 CHAIN HANGER PIN 2
131 SCREW M4x16 2
132 4M8478380-1 | SPLIT PIN 4x15 2
133 812399 S LOWER HOOK ASS'Y 1 130, 132, 135 ~ 138
134 813011 LATCH B ASSY 135 ~ 138
135 811142 HOOK SPRING 1
136 811140 LATCH B 1
137 4M32C5948-2 | LATCH BOLT(2) 1
138 812460 U NUT M5 1
140 812463 CHAIN CONTAINER D 1 6m LIFT
812471 CHAIN CONTAINER E 1 12m LIFT
143 812106 S HOUSING PLATE 1
144 813187 1F ROTOR ASS'Y 1
145 2C3723927-K | 1F HOUSING ASS'Y 1
146 SNAP RING 20 FOR SHAFT 1
147 812387 1F END BRACKET 1
150 812402 1F COVER B 1
153 836039 SNAP RING 5 FOR SHAFT 6 5
154 812459 1F CENTRIFUGAL BRAKE 1
155 836106 BH FLAT SPRING 2
156 836105 BHM MOVABLE PIECE 3
157 SNAP RING 18 FOR SHAFT 1
159 4M54A3541-2 | THROUGH BOLT 4
160 839185 CANOE CRIP5 1
161 855630 CAPACITOR 1
165 813515 MG SWITCH 1 HMU12(24V)
166 PAN HEAD SCREW M4x20 2

- 88 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
167 SPRING WASHER M4 2
168 PLAIN WASHER M4 2
169 SCREW M4x8 2
811144 TRANS FORMER 20VA 1 200-220/24V
170 871133 TRANS FORMER 20VA 1 220/38 0-415V/24V
871261 TRANS FORMER 20VA 1 220-230/440-460V/24V
871162 TRANS FORMER 20VA 1 200/346-380/24V
171 812100 S MG SW BASE 1
173 SCREW M6x10 3
174 812188 TRANS BASE 1
175 SCREW M5x12 2
177 812141 CHAIN GAUGE 97.1 1
301 812109 S LIMIT SWITCH 1
302 SCREW AM5x12 2
303 SCREW AM6x10 2
812058 6P CONNECTOR 1
304 812061 CONTACTOR 3 MALE
308 SCREW M4x10 4
309 WASHER M4 4
310 812071 TERMINAL BOAD 2
311 812187 TERMINAL BASE 1
312 812186 BASE 1
313 812056 9P CONNECTOR 1
812061 CONTACTOR 9 MALE
314 SPRING WASHER M4 1
315 SCREW M4x6 1 BRASS
317 SCREW M5x16 2
318 812189 REVERSE PHASE INSPECTING RELAY 1 220-230/380-460V
320
Detailed
part is 812192 POWER CABLE ASS'Y 1
listed in
page 112

- 890 -




\\ P
&\ ﬁ
= [ P ‘\" @A 3 \_j 3 E 2
8 \" AN 73 :
2 T NG '\ 5 ng / % —_g
= NV TR A\
3 L) e VPR
\ ~ l“\, \\\\X\\\\ 3

- 90 -

2, 2.5F - FN AND COMMON BODY OF 3, 5F - FN



.............

S

3

----

=N
A @ 4

camp— ;|

(> 51%
)

AN

/

3
™

-91 -

HOOKS FOR 3, 5F - FN



LIST OF REPAIR PARTS FOR 2-5 F-FN

PART No.

ITEMNo. | s S o, PART NAME QUANTITY REMARKS
1 NAME PLATE 1
2 812441 oF COVER A ASSY 1
3 SCREW M8x14 8
6 TAPPING SCREW M4x12 1
7 812457 2F COVER PACKING 2
9 2F BRAKE ASS'Y 1
10 812394 2F LINK COVER 1
11 419222012-1 | CAUTION PLATE 1
12 812392 2F SPRING COVER 1
13 812391 1F BRAKE SPRING 1
14 812393 1F BRAKE ROD 1
15 812411 2F BM SUPPORT B 1
16 812430 2F BM SUPPORT A 1
17 812509 F BRAKE LEVER 1
18 C RING (SHAFT) ¢8 1
19 BOLT M8x14 4
21 871167 BS BM PIN 1
22 851074 1AM LINK B 1

871125 BS SOLENOID 1 220/380-415V 50Hz
23 871127 BS SOLENOID 1 220-230/440-460V 60Hz
811027 BS SOLENOID 1 200V 50/60VHz, 346~380V50Hz
24 812395 oF BOLT 4
25 850936 2NSM BALANCING WASHER 4
26 850631 BUSH 4
27 812396 2F SOLENOID BASE 2
28 O RING P4 1
29 851078 1AM ADJUSTER LINK 1
30 851079 1VM LINK A 1
31 851119 1VM BUSH 2
32 871172 O RING P4 1
33 855012 2AM LINK PIN 1
34 851225 1NM 66 LINK PIN B 2
35 851224 1NM 66 LINK PIN A 2
36 851233 1NM ADJUSTER LEVER 1
37 851239 NM FRICTION RING 1
38 851234 1NM ADJUST SCREW 1
39 851231 ADJUST SPRING 1
40 SCREW AM4x6 1
41 851120 VM ADJUSTER SPRING 1
42 SCREW AM6x12 4
45 BOLT AM8x12 4
47 812510 oF BRAKE DISKA(2) 1
48 813356 oF BRAKE WHEEL 2
49 812433 2F BRAKE DISK 1
50 812434 oF BRAKE DISK 1

- 92 -




PART No.

ITEMNo. | s S o, PART NAME QUANTITY REMARKS
54 SCREW M5x16 2
63 NUT M12 7
64 SPRING WASHER M12 7
812647 2F FRAME C 1 FOR F TYPE
65 812657 2F FRAME C 1 FOR FN TYPE
66 870311 BB6005ZZNR 3
67 812421 2F 1ST PINION 1 FOR FN TYPE
68 812428 2F GEAR COVER 1
69 870318 BB6205ZZNR 2
o 812423 2F 2ND PINION 1 FOR 2 ton Model
812501 3BHPF 2ND PINION 1 FOR 3,5ton Model
» 812422 oF 1ST GEAR 1 FOR 2 ton Model
812502 3F 1ST GEAR 1 FOR 3,5ton Model
o C RING(SHAFT) ¢28 1 FOR 2 ton Model
C RING(SHAFT) ¢32 1 FOR 3,5ton Model
73 BB6201ZZNR 1
74 BB6204ZZNR 1
75 812467 2RHPF 3P WASHER 1
. 812640 2BHPF 2ND GEAR 1 FOR 2 ton Model
812641 3BHPF 2ND GEAR 1 FOR 3,5ton Model
77 812642 2F 3RD PINION(2) 1
78 851242 BB6206DDUNR 1
79 C RING(SHAFT) ¢34 1
80 812644 2F 3RD GEAR 1
81 842124 NSM WASHER 1
83 812412 2F FRAME A 1
84 812436 2F ROLLER BOLT 1
85 812444 2F WIRE COVER 1
86 812438 2F LIMIT LEVER ASS'Y 1
87 839514 2BHPF ROLLER 1
88 812435 2F SPROCKET GUIDE 1
89 812437 2F ROLLER PIN 1
92 870726 2BHPF BB RING D 2
93 870317 BB6307ZZNR 2
94 812643 2F SPROCKET (2) 1
812448 2F UPPER HOOK ASS'Y 1
9% 3H5292986-A | 2.5F UPPER HOOK ASS'Y 1 FOR 2.5ton MODEL ONLY
812450 LATCH C 1
7 870732 LATCH (7) 1 FOR 2.5ton MODEL ONLY
812451 HOOK SPRING 1
9 839091 HOOK SPRING 1 FOR 2.5ton MODEL ONLY
99 812460 U-NUT 1
1op |4M32C5948-3 | LATCH BOLT(3) 1
]

SPRING PIN 4AWx25

FOR 2.5ton MODEL ONLY

- 03 -




PART No.

TEMNo. | o Mo, PART NAME QUANTITY REMARKS
104 812193 PB CABLE ASS'Y 1 3m LIFT, FOR F TYPE
D;;?t”i‘zd 812534 2PBN2 CABLE ASS'Y 1 3m LIFT, FOR FN TYPE

listed in 812194 PB CABLE ASS'Y 1 6m LIFT, FOR F TYPE
page 112 812535 2PBN2 CABLE ASS'Y 1 6m LIFT, FOR FN TYPE
111 812455 2F LCWERHOOK ASS'Y 1
12 813195 2F LOWER HOOK 1 116~119
113 813012 LATCH C ASS'Y 1 116~119
114 SPLIT PIN 4x25 2
115 2BHPF LOWER SUSPENSION PIN 1
116 LATCH BOLT (3) 1
117 812451 HOOK SPRING B 1
118 812460 U-NUT M5 1
119 812450 LATCH 1
121 812409 U-NUT M4 2
122 812468 F RETAINER 1
123 2BHPF LOWER SUSPENSION PIN 1
124 SCREW M4x20 2
126 812454 F LIMIT SPRING 1
127  |Listed in page 113| LINK CHAIN ®10 1 22 t:ﬁ ;Sgt:m
18 811801 CHAIN CONTAINER (F) 1
811815 CHAIN CONTAINER (G) 1
131 BOLT A M8x40 1 WITH SPRING WASHER
132 812416 2F COLLAR 3
134 812415 2F STUD BOLT 3
135 812413 2F FRAME B 1
136 812443 2F CENTER COVER 1
137 812890 2F CENTER COVER PACKING 2
138 812486 CHAIN GAUGE ®10 1
139 870727 2BHPF COUPLING 1
140 812445 2F SIDE COVER 1
141 811062 BHPS PACKING 1
142 811063 BS CABLE STOPPER 1
143 NUT M8 2
144 PLAIN WASHER M8 4
145 BOLT M8x25 2
149 NUT M10 1
150 SPRING WASHER M10 1
151 811071 BH CONTAINER RING 1
152 839610 2BHPF DIST-COLLAR 1
153 BOLT M10X120 1
155 812189 REVRSE PHASE INSPECTING RELAY 1 220-230/380-460V
156 812440 oF LIMIT SWITCH 1
158 812186 BASE 1
159 812646 TERMINAL BASE 1

- 94 -




PART No.

ITEMNo. | i o, PART NAME QUANTITY REMARKS
160 SCREW M4x8 2
3B2H45494-1 | 9P CONNECTOR 1
161 812061 CONTACTOR 7 MALE
163 812058 6P CONNECTOR 1
812061 CONTACTOR 5 MALE
165 SCREW 1 BRUS
166 SPRING WASHER M4 1
167 812649 TERMINAL BOAD 2 6P
169 SCREW WM4x12 4
170 SCREW M6x10 2
171 | 3H4Z58917-E | 2F POWER CABLE ASS'Y
173 812420 2F HOUSING PLATE 1
- 812418 2FM ROTOR ASS’Y 1 FOR F TYPE
812672 2FNM ROTOR ASS’Y 1 FORFN TYPE
175 812678 2FM HOUSING ASS’Y 1 200-230V, 346-460V, FOR F TYPE
812673 2FNM HOUSING ASS’Y 1 220/380-415V50Hz,FOR FN TYPE
176 812419 2FM END BRACKET 1 FOR F TYPE
812674 2FNM END BRACKET 1 FOR FN TYPE
177 SPRING WASHER M8 6 FOR FN MODEL ONLY
\7g | 4M11A3542-1 | oF THROUGH BOLT 6 FOR F TYPE
812650 2FNM THROUGH BOLT 6 FOR FN TYPE
812442 2F COVER B 1 FOR F TYPE
180 812730 2FN COVER B 1 FOR FN MODEL ONLY
871105 BB6004DDUNR 1 FOR F TYPE
185 BB6204DDUNR 1 FOR FN MODEL ONLY
186 836039 E RING 5 6
187 812459 CENTRIFUGAL BRAKE (FIXTURE) 1
188 836106 FLAT SPRING 2
189 836105 MOVABLE PIECE 3
190 C RING(SHAFT) 18 1
191 BOLT M10x30 3
192 SPRING WASHER M10 3
193 | 2H4DA0917-1 | 2FN SW BASE 1
194 813001 2FN SWITCH BASE 1
195 SCREW AM4x16 2
196 PLAIN WASHER 2
197 812886 CONTACTOR (MA415N) 1
198 SCREW AM5x8 2
200 SCREW AM5x12 3
201 812659 F MG SW BASE 1
202 813385 CONTACTOR 1 HMUF20(24V)
203 SCREW M4x20 3
204 SPRING WASHER M4 3
205 PLAIN WASHER M4 3
208 812648 TRANS BASE 1

- 0F -




PART No.

ITEMNo. | o NG No. PART NAME QUANTITY REMARKS

209 SCREW AM5x8 2
871099 TRANSFORMER 30VA 1 220/380-415V 50Hz

210 871144 TRANSFORMER 30VA 1 220-230/440-460V 60Hz
870719 TRANSFORMER 30VA 1 200/346-380V50Hz

211 SCREW WM5x8 4

212 851042 MF CAPACITOR(1LF) 1

215 SCREW AM4x8 2

216 812652 CAPACITOR BASE 1

217 SCREW AM5x8 2

218 812733 BRAKE COVER 1 FOR FN MODEL ONLY

219 SCREW M6x8 4 FOR FN MODEL ONLY

220 SPRING WASHER M6 4 FOR FN MODEL ONLY

221 4H1Q74056-1 | 2.5t CAP. PLATE 1 FOR 2.5ton MODEL ONLY

222 RIVET 2.49x4.8 4 FOR 2.5ton MODEL ONLY

301 812504 3F UPPER HOOK ASS’Y 1 302~305

302 812472 3F UPPER HOOK 1 302~305

303 870732 BH LATCH 1

304 839091 BHPS HOOK SPRING 1

305 SPRING PIN 4x25AW 1

308 812473 3F UPPER HANGER 2

309 812476 2.8F HOOK PIN 1

310 BOLT M8x70 2

311 812143 2S DIST.COLLAR 1

314 812477 3F SUSPENSION PIN 1

315 812474 3F CHAIN HANGER PIN 1

316 GA443230-2 | 5BHPF CHAIN HANGER 2

317 839671 2BHPF COLLAR 1

318 839587 2BHPF COLLAR 2

319 SPLIT PIN 4x25 2

320 812475 5BHPF HANGER PIN 1

323 NUT M8 2

324 SPRING WASHER M8 2

330 812511 3F LOWER HOOK ASS’Y 1

331 812484 2.8F SHEAVE COVER(2) 1

332 2BHPF C, NP 1

333 BOLT M8x25 4

334 SPRING WASHER M8 4

337 812585 3F LOWER HANGER 1

338 812588 3F SHEAVE SHAFT 1

339 GA411292-2 | 3t CAP.PLATE 1

340 RIVET 2.49x4.8 4

343 812587 3F SHEAVE 1 WITH BALL BEARING

344 812482 3F SHEAVE COVER 2

347 | 4M8402540-1 | SPRING PIN 6x50AW 1

348 811617 NUT M30 1

- 06 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
349 812481 3F SB COVER 1
350 837833 THRUST BEARING 51107 1
353 812479 3F LOWER HOOK 1 355~358
354 813030 LATCH D ASSY 1 355~358
355 4A3PA2753-1 | LATCHD 1
356 4A4V73724-1 | HOOK SPRING 1
357 4M32A2757-1 | HOOK BOLT 1
358 851008 U NUT M6 1
. . 3m LIFT: 248LINK
359 |Listed in page 113| LINK CHAIN 10¢ 1 6m LIFT: 447LINK
360 812505 5F LIMIT SPRING 2
362 SCREW M4x20 2
363 839536 2BHPF HANGER PIN 1
364 812468 F REAINER 1
365 812409 U-NUT M4 2
501 812507 5F UPPER HOOK ASS'Y 1 502~532
502 812487 5F UPPER HOOK 1 503~505
503 870737 BH LATCH 1
504 839091 BHPS HOOK SPRING 1
505 SPRING PIN 4x25AW 1
508 812488 5F UPPER HANGER A 1
509 812506 5F UPPER HANGER B 1
510 839661 COLLAR 2
511 812490 5F HOOK PIN 1
514 839666 STUD BOLT 2
515 SPRING WASHER M16 4
516 NUT M16 4
519 BOLT M12x100 1
520 812491 COLLAR 12.7x54 1
521 SPRING WASHER 1
522 NUT M12 1
525 SCREW M5x12 2
527 812489 5F SUSPENSION PIN 1
530 812592 5F SHEAVE PIN B 1 WITH STOPPERS AND SCREWS
531 812587 3F SHEAVE 1 WITH BALL BEARING
532 840148 WASHER 2
535 812494 5F LOWER HOOK ASS"Y 1
536 BOLT M8x35 4
537 SPRING WASHER M8 4
538 812496 5F SHAFT STOPPER 2
541 GA443231-2 | 5BHPF SUSPENSION PIN 1
542 SPLIT PIN 5x35 2
543 SPLIT PIN 4x25 2
544 812475 5BH HANGER PIN 1
545 GA443232-4 | 2BHPF COLLARA 2

- 97 -




PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
546 GA443230-2 | 5BH HANGER 2
547 812589 5F LOWER HANGER 1
550 812591 5F SHEAVE SHAFT 1
551 812587 3F SHEAVE 1 WITH BALL BEARING
552 812482 3F SHEAVE COVER 2
553 GA411292-6 | CAP.PLATE 1
554 RIVET 2.49x4.8 4
557 4M4104775-7 | NUT M39 1
558 812161 58SSB COVER 1
559 THRUST BEARING 51208 1
560 4M8402540-7 | PRING PIN 6x60AW 1
563 812151 5S LOWER HOOK 1 565~568
564 813029 LATCH E ASSY 1 565~568
565 4A3PA2754-1 | LATCHE 1
566 4A4V73724-1 | HOOK SPRING 1
567 4M32A2757-1 | HOOK BOLT 1
568 851008 U NUT M6 1
. . 3m LIFT: 356LINK
570 |Listed in page 113| LINK CHAIN ¢10 1 6m LIET: 655LINK
571 812505 5F LIMIT SPRING 1
572 812409 U-NUT M4 2
573 812468 F RETAINER 1
574 GA443225-4 | 2BHPF HANGER PIN 1
575 SCREW M4x20 2
577 812499 5F HANGER 1
578 BOLT AM8x20 2
579 4A5J02664-2 | 5F SHEAVE PIN STOPPER 2
580 SCREW M6x12 4

- 08 -




AITIOHL 135~1

- 90 -



LIST OF REPAIR PARTS FOR 1~5ET Trolley

ITEMNo.| _ FonT No. PART NAME QUANTITY REMARKS
DRAWING No. ET | 2ET | 3ET | S5ET

1 811216 1ETM COVER 1 1 1 1
2 812024 NUT M6 3 3 3 3
4 4B2J52708-4 | TERMINAL BOARD (4P) 1 1 1 1
5 - PAN HEAD SCREW M5x8 1 1 1 1
6 - SPRING WASHER M5 1 1 1 1
7 811218 TERMINAL STOPPER 1 1 1 1
8 811217 TERMINAL BASE 1 1 1 1
9 851008 U NUT M6 1 1 1 1
10 811212 1ETM BRAKE SPRING 1 1 1 1
11 811211 WASHER 2 2 2 2
12 GA449377-1 | BHPS SWITCH COVER STUD 3 3 3 3
13 811210 ET SPRING GUIDE 1 1 1 1
14 811209 ET LINK PLATE 1 1 1 1
15 839701 1/4BF BUFFER RUBBER 4 4 4 4
16 839717 1/4BF MG STOP SCREW 4 4 4 4
17 - WASHER M6 8 8 8 8
871114 BRAKE SOLENOID 1 1 1 1
18 839719 BRAKE SOLENOID 200/346V 50Hz 1 1 1 1
870805 BRAKE SOLENOID 575V 50Hz 1 1 1 1
19 811020 BM PIN 1 1 1 1
20 - NUT M5 4 4 4 4
21 811208 ET MAGNET SUPPORT 1 1 1 1
22 - NUT M6 4 4 4 4
23 - SPRING WASHER M6 4 4 4 4
24 811206 ET BRAKE DISK 2 2 2 2
25 813357 BRAKE WHEEL 1 1 1 1
26 811215 INLC AXLE BOLT 4 4 4 4
27 - SPRING WASHER M8 4 4 4 4
[ A 811204 ETM END BRACKET ASS'Y 1 1 1 1
\ 31 GA410489-1 | RUBBER BUSH 1 1 1 1
32 871105 BALL BEARING 6004ZZNR 1 1 1 1
33 838108 C RING FOR SHAFT 20¢ 1 1 1 1

220/380-415V 50Hz

811202 1ETM HOUSING ASS'Y TS 21m/min 1 1 gga-2230/44o-460v

: : 220/380-415V 50Hz

AD gi1voz (32'52%2'3? 5?) 2'&?3280254%%?{7 60Hz) ! ! 532,'2230/ 440-460V

: : 220/380-415V 50Hz

571956 | ooorasoatey sovi 220 250 soov otz | | 220 23040460V

. : 220/380-415V 50Hz

71357 | op0i-416v 5004 220 250440 460V 60H 1| 1|z zoseoy
35 4C3L23467-1 | 1ETM HOUSING 1 1 1 1
36 GA427159-1 | NOCK PIN 2 2 2 2
37 4B5A23468-1 | 1ETM RUBBER BUSH 1 1 1 1
38 811203 TM CABLE (3Cx0.75) 1 1 1 1
39 811062 PACKING 1 1 1 1

- 100 -




PART No.

QUANTITY

ITEM No. DRAWING No. PART NAME T SET SET BET REMARKS
40 811063 BS CABLE STOPPER 1 1 1 1
41 SPRING WASHER M5 2 2 2 2
42 PAN HEAD SCREW M5x10 2 2 2 2

811201 1ETM ROTOR ASS'Y 1 1
43 811701 3ETM ROTOR ASS'Y 1 1
44 811234 1ET HOUSING COVER 1 1 1 1
45 811915 HG COVER PACKING 1 1 1 1
46 PAN HEAD SCREW M6x10 2 2 2 2
47 SPRING WASHER M6 2 2 2 2
48 PAN HEAD SCREW M5x6 1 1 1 1
49 SPRING WASHER M5 1 1 1 1
50 871110 BALL BEARING 6204ZZNR 1 1 1 1
51 811213 ET GEAR CASE 1 1 1 1
52 BOLT AM10x16 4 4 4 4
55 871109 BALL BEARING 6203ZZNR 1 1 1 1
56 C RING FOR SHAFT 22¢ 1 1 1
840513 C RING FOR SHAFT 28¢ 1
811232 1ET 1ST GEAR 1
57 811511 2ET 1ST GEAR 1
811710 3ET 1ST GEAR 1 1
841023 C RING FOR SHAFT 25¢ 1 1
%8 836190 BH SHEAVE WASHER 1 1
870318 BALL BEARING 6205ZZNR 1 1
%9 851242 BALL BEARING 6206DDUNR C3 1 1
60 811214 1ET GEAR CASE PACKING 1 1 1 1
62 4M84A1024-1 | ET2 KNOCK PIN 2 2 2 2
845215 C RING FOR HOLE 52¢ 4
63 841117 C RING FOR HOLE 62¢ 4 4
841024 C RING FOR HOLE 72¢ 4
- BALL BEARING 6205DDUC3 4
64 852239 BALL BEARING 6206ZZC3 4 4
- BALL BEARING 630627 4
811225 1ET GEARED WHEEL 2
65 811505 2ET GEARED WHEEL 2 2
811907 5ET GEARED WHEEL 2
811229 WASHER 4
60 811509 WASHER 4 4 4
67 841023 C RING FOR SHAFT 25¢ 4
841509 C RING FOR SHAFT 309 4 4 4
811236 1ET WHEEL COVER PACKING 1
68 811513 2ET WHEEL COVER PACKING 1 1
811911 5ET WHEEL COVER PACKING 1
811235 1ET WHEEL COVJER 1
69 811512 2ET WHEEL COVER 1 1

-101 -




PART No.

QUANTITY

ITEM No. DRAWING No. PART NAME TET SET SET BET REMARKS
69 811910 5ET WHEEL COVER 1
70 SCREW AM6x10 3 3 3 3
72 811919 5ET GR SUPPORT ASS'Y 4

851650 1ET GUIDE ROLLER 4 4 4
& 841238 5ET GUIDE ROLLER 4
75 811914 5ET GR STOPPER 4
BOLT M10x20 8
76 BOLT AM10x25 8 8
BOLT M10x35 8
77 SPRING WASHER M10 8 8
811224 1ET FLAT WHEEL 2
78 811504 2ET FLAT WHEEL 2 2
811906 5ET FLAT WHEEL 2
80 NAME PLATE 1 1 1 1
811227 DISTANCE WASHER 22
811507 DISTANCE WASHER 22
82 811707 DISTANCE WASHER 22
811923 DISTANCE WASHER 22
- DISTANCE WASHER 2
- DISTANCE WASHER 2
83 - DISTANCE WASHER 2
- DISTANCE WASHER 2
84 - WASHER M24 2
- WASHER M30 2 2
811222 PRING WASHER M24 2
85 811706 SPRING WASHER M30 2 2
811904 SPRING WASHER M36 2
GA427441-1 | GROOVED NUT M24 2
86 4M4586251-1 | GROOVED NUT M30 2 2
GA419740-1 | GROOVED NUT M36 2
811247 ET SWITCH CASE ASS'Y 220/380-415V 1 1 1 1 220/380-415V
A3 1H4Z03564-D | ET SWITCH CASE ASS'Y 230/460V 60Hz 1 1 1 1 230/460V 60Hz
87 3H4225067-B | ET SWITCH CASE 1 1 1 1
88 811228 ET SWITCH BASE 1 1 1 1
89 PAN HEAD SCREW M5x8 3 3 3 3
90 SPRING WASHER M5 3 3 3 3
91 PAN HEAD SCREW M6x16 4 4 4 4
92 SPRING WASHER M6 4 4 4 4
93 811249 RUBBER BUSH B 2 2 2 2
94 850030 RUBBER BUSH A 2 2 2 2
95 851045 RUBBER BUSH C 1 1 1 1
96 837478 BHP STOPPER 10 10 10 10
97 PAN HEAD SCREW M3x16 10 10 10 10
98 SPRING WASHER M3 10 10 10 10
99 NUT M3 10 10 10 10

-102 -




PART No.

QUANTITY

MEMNo.| [ bt N PART NAME T e T aer [eer | REMARKS
871133 | TRANSFORMER 220/380-415V 50Hz 1 1 1 1| 220/380-415V 50Hz
100 871162 | TRANSFORMER 346V 50Hz 1 1 1 1| 346V 50H
870207 | TRANSFORMER 220-230/440-460V 60Hz | 1 1 1 1| 220-230/440-460V
101 PAN HEAD SCREW M4x6 2 2 2 2
102 SPRING WASHER M4 2 2 2 2
103 851146 | TERMINAL BOARD (8P) 2 2 2 2
104 PAN HEAD SCREW Mé4x10 4 4 4 4
105 WASHER M4 4 4 4 4
106 811231 | ET MG SWITCH 1 1 1 1
107 PAN HEAD SCREW M4x16 2 2 2 2
110 813515 | MG SWITCH 1 1 1 1 | HMU12(24V)
111 Z PAN HEAD SCREW M4x20 2 2 2 2
112 Z SPRING WASHER M4 2 2 2 2
113 Z WASHER M4 2 2 2 2
114 851217 | SPRING CONNECTOR Y 2 2 2 2
s 811260 | PB-6M PUSH BUTTON SWITCH TR
811243 | PB-5E PUSH BUTTON SWITCH TR
811230 | 1ET 2ND PINION 1
811510 | 2ET 2ND PINION 1
" 811709 | 3ET 2ND PINION 1
811909 | 5ET 2ND PINION 1
118 N LOCK NUT M6 1 1 1 1
811261 | 1ET FRAME A (2) 1
o 811515 | 2ET FRAME A (2) 1
811715 | 3ET FRAME A (2) 1
811917 | 5ET FRAME A (2) 1
811262 | 1ET FRAME B(2) 1
1y | 2H2A20054-B | 2ET FRAVE B(2) 1
2H2A20056-B | 3ET FRAME B(2) 1
811918 | 5ET FRAME B(2) 1
811268 | 1ET SUSPENSION PIN (2) 1
. 811519 | 2ET SUSPENSION PIN (2) 1
811720 | 3ET SUSPENSION PIN (2) 1
811924 | 5ET SUSPENSION PIN (2) 1
124 811264 | 1ET GR SPACER 4 | 12 | 12
125 811265 | 1ET GR SUPPORT (2) 4 4 4
126 811922 | 5ET COLLAR (2) 2
4M8478380-2 | SPLIT PIN 5x50 2
127 SPLIT PIN 6x60 2 2
SPLIT PIN 6x70 2
3H4D57388-A | TROLLEY PLATE A 2 2 2
3H4D57389-A | TROLLEY PLATE B 2 2 2 2
3H4D57390-A | TROLLEY PLATE A 2
eSO I 3114D57391-A | TROLLEY PLATE B 2
BOLT M10x25 8
BOLT M10x30 8 8

-103 -




ITEMN PART No. PART NAME QUANTITY REMARKS
° DRAWING No. 1ET 2ET 3ET 5ET
BOLT M10x40 8
accessory
SPRING WASHER M10 8 8 8

- 104 -




LIST OF REPAIR PARTS FOR 1~5ET Trolley (PLUG IN TYPE)

ITEM No. PART No. PART NAME QUANTITY REMARKS
DRAWING No. 1ET | 2ET | 8ET | 5ET
90 811292 SWITCH COVER 1 1 1 1
91 SCREW AM6x10 2 2 2 2
92 812259 E CABLE CRIP 4 4 4 4
93 WASHER M10 2 2 2 2
94 811291 RUBBER BUSH 1 1 1 1
95 S PLUG COVER B 2 2 2 2
96 6P CONNECTOR 1 1 1 1
97 9P CONNECTOR 1 1 1 1
98 839783 CONTACTOR 1 1 1 1 HMU12(24V)
99 SCREW M4x20 2 2 2 2
100 SPRING WASHER M4 2 2 2 2
101 WASHER M4 2 2 2 2
102 SCREW AM4x10 2 2 2 2
104 WASHER M4 2 2 2 2
105 811290 6P TERMINAL BLOCK 1 1 1 1
106 811288 ST SWITCH BASE 1 1 1 1
107 811286 SWITCH COVER PACKING 1 1 1 1
108 SCREW AM6x10 4 4 4 4
109 844129 RUBBER BUSH 1 1 1 1
110 CABTYPE CABLE VCT 4Cx0.75 1 1 1 1
111 CABTYPE CABLE VCT 4Cx2 1 1 1 1
112 PLUG COVER 2 2 2 2
113 812056 9P CONNECTOR 1 1 1 1

- 105 -



AITIOHL 1S

- 106 -



LIST OF REPAIR PARTS FOR ST TROLLEY

ITEM No.

PART No.
DRAWING No.

PART NAME

QUANTITY

1ST

28T

3ST

REMARKS

1ST FRAME B

1

2ST FRAME B

3ST FRAME B

840117

C RING No. 47 (hall)

C RING No. 52 (hall)

C RING No. 62 (hall)

BB62042Z

BB62052Z2

BB62062Z

838108

C RING No. 20 (shaft)

C RING No. 25 (shaft)

C RING No. 30 (shaft)

812580

1ST FLANGE WHEEL

811491

2ST FLANGE WHEEL

811694

3ST FLANGE WHEEL

812579

1ST GEAR WHEEL

811492

2ST GEAR WHEEL

811696

3ST GEAR WHEEL

838108

C RING No. 20 (shaft)

C RING No. 25 (shaft)

C RING No. 30 (shaft)

BB6204Z2Z

BB62052Z2

BB6295727

840117

C RING No. 47 (hall)

C RING No. 52 (hall)

C RING No. 62 (hall)

10

1ST FRAME A

2ST FRAME A

3ST FRAME A

11

GROOVED NUT M20

GROOVED NUT M24

GROOVED NUT M30

12

BOLT WASHER M20

BOLT WASHER M24

BOLT WASHER M30

13

811229

DISTANT WASHER

26

811227

DISTANT WASHER

26

811507

DISTANT WASHER

26

14

811295

1ST SUSPENSION PIN ASS'Y

WITH 11, 102

811486

2ST SUSPENSION PIN ASS'Y

WITH 11, 102

811692

3ST SUSPENSION PIN ASS'Y

WITH 11, 102

15

NAME PLATE

16

839857

1ST GEAR COVER

17

839858

KEY 5x5x8

-107 -




PART No.

QUANTITY

ITEM No. DRAWING No. PART NAME ST 25T 3ST REMARKS
18 839860 1ST 2ND GEAR 1
19 BB6003ZZNR 1
20 839859 BB RING 1
21 839861 1/2ET 1ST GEAR 1
22 843242 C RING No.17(shaft) 1
23 BB6200CM 1
24 839856 1/2ET GEAR CASE 1
25 BB6002Z2Z 1
26 839866 1/2ET LOCK WASHER 4
27 SPRING WASHER M8 4
28 BOLT M8x25 4
812569 1ST HG ASS'Y(10.5m/min) 1 220/346-415V50Hz
812850 1ST HG ASS'Y(10.5m/min) 1 220-230/440-460V 60Hz
812571 2ST HG ASS'Y(10.5m/min) 1 220/346-415 V 50Hz
812572 2ST HG ASS'Y(10.5m/min) 1 220-230/440-460V 60Hz
29 812573 3ST HG ASS'Y(10.5m/min) 1 220/346-415V 50Hz
812574 3ST HG ASS'Y(10.5m/min) 1 220-230/440-460V 60Hz
3C3266678-D | 1ST HG ASS'Y(21m/min) 1 220/380-415V50Hz
2C3Z25398-G | 2ST HG ASS'Y(21m/min) 1 220/380-415V50Hz
2C3Z25398-H | 3ST HG ASS'Y(2Im/min) 1 220/380-415V50HZ
811274 1ST ROTOR ASS'Y 1
30 811496 2ST ROTOR ASS'Y 1
811700 3ST ROTOR ASS'Y 1
31 C RING No.12(shaft) 1
32 BB6201DDU 1
BB6203ZZ 1 1
811281 1ST END BRACKET 1
3 811497 2ST END BRACKET 1 1
a4 811275 1ST BRAKE WHEEL 1
811498 2ST BRAKE WHEEL 1 1
35 811276 ST BRAKE DISK 1 1 1
36 811277 ST BRAKE ACTUATOR 1 1 1
37 839759 BF BM PIN 1 1 1
811278 1ST BRAKE SPRING 1
38 811499 2ST BRAKE SPRING 1 1
39 811279 ST BRAKE STAND 1 1 1
40 871172 O RING P4 1 1 1
41 SCREW M6x10 3 3 3
871114 BRAKE SOLENOID 1 1 1 220/380-415V 50Hz
42 812575 BRAKE SOLENOID 1 1 1 220-230/440-460V 60Hz
839719 BRAKE SOLENOID 346V 50Hz
43 WASHER M6 4 4 4
44 SCREW AM6x10 4 4 4
45 SPRING WASHER M6 4 4 4
46 839865 1/2ET THROUGH BOLT 4

-108 -




PART No.

QUANTITY

ITEM No. DRAWING No. PART NAME ppees 25T 3ST REMARKS
46 811215 1ET THROUGH BOLT 4 4
812576 1ST BRAKE COVER 1
4 812577 2ST BRAKE COVER 1 1
48 835054 CABE STOPPER A 1 1 1
49 840084 WASHER 1 1 1
50 811285 BUSHING 1 1 1
51 CABLE 1 1 1 VCT 3Cx0.75mm?
52 811292 ST SWITCH COVER 1 1 1
53 SCREW M6X10 4 4 4
54 811136 CABLE STOPPERA 1 1 1
55 841088 WASHER 1 1 1
56 844129 CABLE ARMOR 1 1 1
57 CABLE 1 1 1 VCT 4Cx0.75mm?
58 CABLE 1 1 1 VCT 4Cx2mm?
59 812168 PLUG COVER B 2 2 2
60 812059 6P CONNECTOR 1 1 1
61 812057 9P CONNECTOR 1 1 1
62 839783 CONTACTOR (HMU-10) 1 1 1 24V CONTROL
63 SCREW M4x20 2 2 2
64 SPRING WASHER M4 2 2 2
65 WASHER M4 2 2 2
66 835054 CABLE STOPPER 1 1 1
67 841087 3WASHER 2 2 2
68 SCREW M4x10 2 2 2
69 SPRING WASHER M4 2 2 2
70 WASHER M4 2 2 2
71 812604 TERMINAL BLOCK(6P) 1 1 1
72 811289 ST SWITCH BASE 1 1 1
73 811286 ST SW COVER PACKING 1 1 1
74 SCREW AM6x10 2 2 2
75 811214 ET GEAR CASE PACKING 1 1
811230 1ET 2ND PINION 1
& 811510 2ET 2ND PINION 1
77 BB6205ZZNR 1 1
78 C RING No.25 (shaft) 1 1
811232 1ET 1ST GEAR 1
& 811511 2ET 1ST GEAR 1
80 C RING No. 22 (shaft) 1 1
81 BB6203ZZNR 1 1
82 811213 ET GEAR CASE 1 1
83 841239 LOCK WASHE 4 4
84 SPRING WASHER M10 4 4
85 BOLT M10x16 4 4
86 BB6204ZZNR 1 1
87 811915 1ET HG COVER PACKING 1 1

- 109 -




PART No.

QUANTITY

ITEMNo. | s o, PART NAME < T 257 | 357 REMARKS
88 SCREW M5x6 1 1
89 SPRING WASHER M5 1 1
90 SCREW M6x10 2 2
91 SPRING WASHER M6 2 2
92 811234 1ET HG COVER 1 1
93 TERMINAL COVER 1 1 1
94 SCREW AM5x8 4 4 4
95 812071 TERMINAL BLOCK (6P) 1 1 1
96 SCREW WM4x10 2 2 2
97 836054 BUSHING 1 1 1
98 812581 2ST COVER PACKING 1 1
99 811291 ET CABLE ARMOR 1 1 1
100 839622 WASHER 1 1 1
101 835054 CABLE STOPPER B 1 1 1
SPLIT PIN 4x50 2
102 SPLIT PIN 5x60 2
SPLIT PIN 6x60 2
SPRING WASHER M20 2
103 SPRING WASHER M24 2
SPRING WASHER M30 2
104 812056 9P CONNECTOR 1 1 1
De/?;'ed 2H4ZF0688-A | PB ASS'Y WITH CABLE 1 1 1 | 3mUuFT
part is
listed in | oH47F0688-D | PB ASS'Y WITH CABLE 1 1 1 | 6mLIFT
page 112

-110 -




ASSY 3719vO HIMOd

3dis Aaod

1
T o DD B
Vy £ ‘o D S
- B e —
I e ! 1
T

ASSY 318v0 dd

3dis Aaod

-111 -



LIST OF REPAIR PARTS FOR PB CABLE ASS'Y

PART No. QUANTITY
ITEM No. PART NAME REMARKS
DRAWING No. 2PB(H) | 4PB(H) |2PBN(H) | 4PBN(H)
813325 PB-2 PUSH BUTTON 1
813329 PB-4 PUSH BUTTON 1
! 813222 PB-2N PUSH BUTTON 1
3Z6WF1500-C | PB-4N PUSH BUTTON 1
CABTYPE CABLE T-VCT-SSD 3Cx0.75 1
2 CABTYPE CABLE T-VCT-SSD 5Cx0.75 1 1
CABTYPE CABLE T-VCT-SSD 5Cx0.75 1
812059 6P CONNECTOR 1 1
8 812057 9P CONNECTOR 1 1
4 813024 CONTACTOR (FEMALE)
5 4B5H84301-1 | FX PLUG COVER 1 1 1 1
6 4B5H62881-2 | S PLUG COVER B (2) 1 1 1 1
7 812259 E CABLE CRIP 1 1 1 1
8 WASHER M11 1 1 1 1
9 3A4V949991 | STOPPER 1 1 1 1
10 NUT M6 1 1 1 1
11 812064 CAUTION PLATE 1 1 1 1
12 GA438832-2 | PB END 1 1 1 1
13 812055 PB PIN 1 1 1 1
14 SPLIT PIN 1.6x8 1 1 1 1
812058 6P CONNECTOR 1 1
21 812056 9P CONNECTOR 1 1
22 812061 CONTACTOR (MALE)
LIST OF REPAIR PARTS FOR POWER CABLE ASS'Y
PART No.
ITEMNo. | i o, PART NAME QUANTITY REMARKS
31 CABTYPE CABLE VCT 4Cx2.0 1
32 812057 9P CONNECTOR 1
33 812024 CONTACTOR (FEMALE)
34 4B5H84301-1 | FX PLUG COVER 1
35 4B5H62881-2 | S PLUG COVER B (2) 1
36 812259 E CABLE CRIP 1
37 WASHER M12 1
38 3A4V94999-1 | STOPPER 1
41 812056 9P CONNECTOR 1
42 812061 CONTACTOR (MALE)

-112 -




LIST OF REPAIR PARTS FOR LINK CHAIN

PART No.

ITEM No. DRAWING No. PART NAME QUANTITY REMARKS
1 813520 BK CHAIN ¢6.3 200M/unit
2 813521 BK CHAIN ¢7.1 180M/unit
3 813522 BK CHAIN ¢10 100M/unit
4 813228 HI-PLATED CHAIN ¢6.3 (Electroless nickel plating) 30M/unit
5 813226 HI-PLATED CHAIN ¢7.1 (Electroless nickel plating) 35M/unit
6 813227 HI-PLATED CHAIN ¢10 (Electroless nickel plating) 35M/unit
7 812766 B/GMARK CHAIN ¢6.3 50M/unit
8 812767 B/GMARK CHAIN ¢7.1 60M/unit
9 812768 B/GMARK CHAIN ¢10 50M/unit

-113 -




Standard Specifications Quick Reference

1. Hoist main unit

; ; Hoisting Speed Motor Power REMARKS

Type Capkac'ty Lift (m/min)(50/60Hz) (kW)(50/60Hz) | Source | Dia. No. of

(k) (m) Type Main Creep Main Creep (phase) (mm) falls
1/4S2 250 3 Single 10/12 - 0.45/0.55 - 3 6.3 1
1/4SH2 250 6 Single 1012 - 0.45/0.55 - 3 6.3 1
1/4SN2 250 3 Dual 7.2/8.5 1.8/2.1 |0.32/0.38 | 0.08/0.1 3 6.3 1
1/4SNH2 250 6 Dual 7.2/8.5 1.8/2.1 | 0.32/0.38 | 0.08/0.1 3 6.3 1
1/48S2 250 3 Single 5/6 - 0.25/0.3 - 1 6.3 1
1/4SSH2 250 6 Single 5/6 - 0.25/0.3 - 1 6.3 1
1/252 500 3 Single 7.2/8.5 - 0.63/0.75 - 3 6.3 1
1/25H2 500 6 Single 7.2/8.5 - 0.63/0.75 - 3 6.3 1
1/2SN2 500 3 Dual 7.2/8.5 1.8/2.1 | 0.63/0.75 | 0.16/0.19 3 6.3 1
1/2SNH2 500 6 Dual 7.2/8.5 1.8/2.1 | 0.63/0.75 | 0.16/0.19 3 6.3 1
1/2882 500 3 Single 3.6/4.3 - 0.32/0.37 - 1 6.3 1
1/2SSH2 500 6 Single 3.6/4.3 - 0.32/0.37 - 1 6.3 1
1S 1,000 3 Single 4.6/5.5 - 0.8/1.0 - 3 71 1
1SH 1,000 6 Single 4.6/5.5 - 0.8/1.0 - 3 71 1
1F 1,000 3 Single 7.1/8.5 - 1.3/1.6 - 3 71 1
1FH 1,000 6 Single 7.1/8.5 - 1.3/1.6 - 3 71 1
1SN 1,000 3 Dual 4.6/5.5 1.2/1.4 0.8/1.0 0.2/0.25 3 71 1
1SNH 1,000 6 Dual 4.6/5.5 1.2/1.4 0.8/1.0 0.2/0.25 3 71 1
1S1 1,000 3 Single 2.3/2.8 - 0.4/0.5 - 1 71 1
1SHA1 1,000 6 Single 2.3/2.8 - 0.4/0.5 - 1 71 1
2S 2,000 3 Single 2.3/2.8 - 0.8/1.0 - 3 7.1 2
2SH 2,000 6 Single 2.3/2.8 - 0.8/1.0 - 3 71 2
2F 2,000 3 Single 6.8/8.2 - 2.4/2.9 - 3 10 1
2FH 2,000 6 Single 6.8/8.2 - 2.4/2.9 - 3 10 1
2SN 2,000 3 Dual 2.3/2.8 0.6/0.7 0.8/1.0 0.2/0.25 3 71 2
2SNH 2,000 6 Dual 2.3/2.8 0.6/0.7 0.8/1.0 0.2/0.25 3 71 2
2FN 2,000 3 Dual 6.8/8.2 1.7/2.1 2.4/2.9 0.6/0.7 3 10 1
2FNH 2,000 6 Dual 6.8/8.2 1.7/2.1 2.4/2.9 0.6/0.7 3 10 1
251 2,000 3 Single 1.1/1.4 - 0.4/0.5 - 1 71 2
2SH1 2,000 6 Single 1.1/1.4 - 0.4/0.5 - 1 71 2
3S 3,000 3 Single 1.5/1.8 - 0.8/1.0 - 3 71 3
3SH 3,000 6 Single 1.5/1.8 - 0.8/1.0 - 3 71 3
3F 3,000 3 Single 4.1/4.9 - 2.4/2.9 - 3 10 2
3FH 3,000 6 Single 4.1/4.9 - 2.4/2.9 - 3 10 2
3FN 3,000 3 Dual 4.0/4.8 1.0/1.2 2.4/2.9 0.6/0.7 3 10 2
3FNH 3,000 6 Dual 4.0/4.8 1.0/1.2 2.4/2.9 0.6/0.7 3 10 2
3S1 3,000 3 Single 0.8/0.9 - 0.4/0.5 - 1 71 3
3SH1 3,000 6 Single 0.8/0.9 - 0.4/0.5 - 1 71 3
58 5,000 3 Single 0.911.1 - 0.8/1.0 - 3 71 5
5SH 5,000 6 Single 0.9/11 - 0.8/1.0 - 3 71 5
5F 5,000 3 Single 2.8/3.3 - 2.4/2.9 - 3 10 3
5FH 5,000 6 Single 2.8/3.3 - 2.4/2.9 - 3 10 3
5FN 5,000 3 Dual 2.8/3.3 0.7/0.8 2.4/2.9 0.6/0.7 3 10 3
5FNH 5,000 6 Dual 2.8/3.3 0.7/0.8 2.4/2.9 0.6/0.7 3 10 3
581 5,000 3 Single |0.45/0.55 - 0.4/0.5 - 1 71 5
5SH1 5,000 6 Single |0.45/0.55 - 0.4/0.5 - 1 7.1 5

2. Motorized trolley

Rated Model Traveling Speed (m/min) . ) . .

Load Name 50HzZ 60HzZ Applicable Beam Width (mm) Min.Curve Radius (m)

1ET 1.5

250kg-1t 1ST 75-125 18

ot 2ET 1.8

2ST 21 - 10.5 25125 2.5

o 3ET 100-150 50

3ST 3.0

5t 5ET 125-175 3.0

-114 -




Hl Dimensions

@
—_
—

(] D A (] D A B C‘ D A B
¥ ﬁ}*
s = S ) s |
) = ; E
= - =\ E
= =z 7t = 7t
E i | = Lu| il =
s = : s = iy
£ | o 7
i 1_7 ‘.j [
L E i
(¢
) oS .
s _ =
2 o 5 =
Z = 7 N
: o gl . (4
N il N e
R Note
E i 1) The numbers written in the specifications table and
- 4 dimensions table may be changed for upgrades, etc.
i i ﬁ 2) The dimension drawing shows the state with a load
suspended.
o/é‘ = 3) The CE version differs slightly from the dimension drawing
T shape.
B Specifications table
SINGLE SPEED (3 PHASE)
Model Name 1/4S2] 1/4SH2| 1/282 [ 1/28H2] 1S | 18H | 28 | 28H 3 [ 38H | 5s8 | 5SH
Rated Load (kg) 250 500 1,000 2,000 3,000 5,000
z 450 450 530 645 800 895
A 181 181 216 216 216 216
B 184 184 216 216 216 216
. . C 125 125 135 90 125 175
Dimensions (mm)
D 165 165 170 215 270 340
D'CE) 200 200 170 215 270 340
E 620 620 680 705 | 775 | 835 | 1,050 | 1,065 | 1,095
G 19 19 23 26 42 48
Approx. Weight ko) | 28 | 31 31 | 34 37 | 42 | 49 | 59 | 61 | 72 |88 | 105
All dimensions and specifications are subject to change without notice.
DUAL SPEED (3 PHASE) SINGLE PHASE
Model Name | 1/4SNe[{/4SNH] 1/28N:[{/2SNH] 1SN [1SNH[ 2SN [2SNH ~ Model Name 1/488:[11483H:]1/28S2[1/285H] 151 [1SH1| 251 [28H1] 351 [38H1[ 5S1 [5SHT
Rated Load (kg)[ 250 500 1,000 2,000 Rated Loa (kg) 250 500 1,000 2,000 3,000 5,000
Z| 450 450 530 645 z 450 450 530 645 800 895
A| 183 183 216 216 A 181 181 246 246 246 246
B[ 210 210 246 246 B 210 210 246 246 246 246
Dimensions| C 125 125 135 90 Dimensions C 125 125 135 90 125 175
(mm)|D| 185 185 170 215 (mm) D 165 165 170 215 270 340
DICE| 200 200 170 215 DICE| 200 200 170 215 270 340
E| 620 620 680|705 |775 E 620 620 680 | 705|775 | 835 1,050/1,065 1,095
G 19 19 23 26 G 19 19 23 26 42 48
Aoprox. Weight (ko) | 33 | 36 | 36 | 30 |42 | 47 |54 |64 Approx. Weight (kg)| 34 | 37| 34 |37 | 30[44 | 51|56 | 63174 | oolio7

All dimensions and specifications are subject to change without notice.

- 115 -



Bl Dimensions

H
—~

250 - 500k
i q \1_ b]_ w | eng VL b]_ W ﬂJ
L =2 pod ( \ orell
H } 7 y i
I K‘V flas) g 3;7 iy ol = Ty A o
Lol = s C - D . . = D
s A B 2 " + 3 s
. = : - i
z = 4 % s “
= N ! : ? N
N i i
! (W
i L ﬁ] = ﬁ
2 e
o w L
K
75/ o
= i
g RE TIeER )
e
B <
s s C 55D
= i = )
z z
s F s L
b ‘ N 0/
‘ &
" - Note
- - 1) The numbers written in the specifications table and
[ E dimensions table may be changed for upgrades, etc.
- [ 2) The dimension drawing shows the state with a load
U suspended.
g i 3) The CE version differs slightly from the dimension drawing
0’*@: ,7\* efé{ shape.

[ | Specifications table 0 500 1,000 2,000 3,000 5,000
Chain Hoist Model Name 1/4S(H)2 [1/4SN(H)Z 1/2S(H)2[1/2SN(H)[ 1S(H) [ 1SN(H) [ 2S(H) [ 2SN(H) | 3S(H) 5S(H)
Trolley Type 1ET 2ET 3ET 5ET
Rated Load (kg) 250 500 1,000 2,000 3,000 5,000

4 523 523 523 523 600 600 700 700 865 984

A 181 183 181 183 216 216 216 216 216 216

B 184 210 184 210 216 246 216 246 216 216

C 125 125 125 125 135 135 90 90 125 175

D 165 185 165 185 170 170 215 215 270 340

D'(CE) 200 200 200 200 170 170 215 215 270 340
E 693 693 693 693 750 750 770 (840) 910(1,125)/1,170(1,200)

Dimensions G 19 19 19 19 23 23 26 ‘ 26 42 48

(mm) | 185 210 210 240

J 190 210 210 240

K 120 148 148 173

L 182 200 203 219

T 110 140 140 156

U 38 18 16 34

\'% 159 172 175 181

W 303 313 316 323

Min.Curve Radius (m) 1.5 1.8 2.0 3.0
Applicable Beam Widthb  (mm) 75-125 100—-150 125-175
Approx.Weight (ko) | 66(69) | 71(74) | 69(72) | 74(77) | 75(80) | 80(85) | 101(111)] 106(116)] 121(132)| 174(191)

All dimensions and specifications are subject to change without notice.

B Motorized trolley specifications table
Series Name ET series ST series
Model Name 1ET 2ET 3ET 5ET 1ST 2ST 3ST
Working Load Limit (kg) 1,000 2,000 3,000 5,000 1,000 2,000 3,000

Traveling Speed 50Hz 10.5(21) 10.5
(m/min) 60Hz 12.5(25) 12.5
Motor Output 50Hz 0.14(0.27) 0.3(0.6) 0.07 0.14 0.2
(kW) 60Hz 0.16(0.32) 0.35(0.7) 0.08 0.16 0.24
Applicable Beam Width b (mm) 75—-125 \ 100-150 ‘ 125-175 75-125 100-150
Rating 25%ED 25%ED

- 116 -



Bl Dimensions

1t |
b |
L K
=
| o \‘ =
7;;‘ m“’v{i\r i * a
| C D =
= —
=) = =
=
: s ]
N = =
.
B Specifications table
Chain Hoist Model Name 1S(H) \ 1SN(H) 2S(H) \ 2SN(H) 3S(H)
Trolley Type 1ST 28T 3ST
Rated Load (kg) 1,000 2,000 3,000
Z 578 578 700 700 852
A 216 216 216 216 216
B 216 246 216 246 216
C 135 135 90 90 125
D, D(CE 170 170 215 215 270
E 730 730 772(842) 900(1,115)
o , G 23 23 26 \ 26 42
imensions
(mm) [ 125 160 192
J 125 177 192
K 98 120 148
L 156 163 180
T 101 119 140
u 18 19 5
% 130 135 145
w 255 270 280
Min.Curve Radius (m) 1.8 2.5 3.0
Applicable Beam Width b (mm) 75—-100 100-150 100-150
Approx.Weight (kg) 60(65) | 65(70) 86(96) | 91(101) 109(120)

All dimensions and specifications are subject to change without notice.

- 117 -




Bl Dimensions

w

| | w Y
J J b J
070 L . o750 S, 050 ] <
i P e 1 Ay f”‘? - = y — ‘g[h
. D‘*_L C D \2;,/ i T\ o T
s = A B s> ic D
S = e
: : 1 i : :
N - X &
Doy i :
Q/%i} (9/§\*,:\,
v
i Jl w
. By er : il
ip i
A MB
= : < !
s ; - 3 -
F4 = 7
= i w Z ry Y
Ny z “L
) |
3 Note
1) The numbers written in the specifications table and
[ — dimensions table may be changed for upgrades, etc.
= ﬂﬁ = [% 2) The dimension drawing shows the state with a load
i suspended.
3) The CE version differs slightly from the dimension drawing
Q)/é_ft} shape.
Bl Specifications table
Chain Hoist Model Name 1/4S(H)2 [1/4SN(H)2] 1/28(H)2 [1/2SN(H)2] 1S(H) | 1SN(H) | 2S(H) | 2SN(H) | 3SH 5SH
Trolley type 1/2BC(H) 1BC(H) 2BC(H) 3BCH 5BCH
Rated Load (kg) 250 500 1,000 2,000 3,000 5,000
Z 513 513 513 513 585 585 703 703 866 980
A 181 183 181 183 216 216 216 216 216 216
B 184 210 184 210 216 246 216 246 216 216
C 125 125 125 125 135 135 90 90 125 175
D 165 185 165 185 170 170 215 215 270 340
D'(CE) 200 200 200 200 170 170 215 215 270 340
. . E 685 685 685 685 740 740 775(845) 1,130 1,190
D'merzﬁq'ﬁ:‘)s G 19 19 19 19 23 23 26 | 26 42 48
| 242 277 300 306 319
J 199 218 213 240 262
K 139 158 169 172 177.2
T 129 131 143 191 194
U 13 23 22 21 30
V 124 135 165 173 200
W 188 220 236 252 284
Min. Curve Radius (m) 1.0 1.2 1.5 1.5 2.4
Applicable Beam Width b (mm) 75-125 75-125 100—-150 100-150 | 125-175
Approx. Weight (kg) | 4450 | 4955 | 4753 | 5258 | 58(66) | 6371) | 7386 | 78(91) 116 161

-118 -



Hl Dimensions

| 2t |

I
b J J
F? K K
7007 f [ I
i = ~ i <4Lﬁ,\} _
{1iE = - i = oo}
JEHF v L oy | L=, =
o
@
< C. 0 A B
3 o 3 i l =
iy 2 = 5
2 w = =
N T : — E
= ;O
i % N

LIFT
LIFT

(C o=
LIFT

2
5

B Specifications table
Chain Hoist Model Name 1/4S(H)2 [ 1/4SN(H)2 | 1/2S(H)= | 1/2SN(H)- 1S(H) | 1SN(H) 28(H) | 2sN(H)
Trolley type 1/2BP 1BP 2BP
Rated Load (kg) 250 500 1,000 2,000
z 513 513 513 513 585 585 703 703
A 181 183 181 183 216 216 216 216
B 184 210 184 210 216 246 216 246
o] 125 125 125 125 135 135 90 90
D 165 185 165 185 170 170 215 215
D(CB 200 200 200 200 170 170 215 215
_ _ E 685 685 685 685 740 740 775(845)
D'merzﬁl‘;:‘f G 19 19 19 19 23 23 26 26
[ 242 277 300
J 199 199 213
K 139 139 169
T 98 110 128
U 13 23 22
v 124 135 165
W 114 125 155
Min.Curve Radius (m) 1.0 1.2 1.5
Applicable Beam Width b (mm) 75—125 75-125 100-150
Approx.Weight (kg) 3841) | 4346 | 4144 | 46(49 5257 | 5762 66(76) | 71(81)

H Chain driven trolley, manual driven trolley specifications table

Classification Chain driven trolley Manual driven trolley

Model Name 1/2BC(H) 1BC(H) 2BC(H) 3BCH 5BCH 1/2BP 1BP 2BP
Working Load Limit (kg) 500 1,000 2,000 3,000 5,000 500 1,000 2,000
Standard Lift (m) 3(6) 3(6) 3(6) 6 6 — — —
Min. Curve Radius (m) 1.0 1.2 1.5 1.5 2.4 1.0 1.2 1.5
Applicable Beam Width b (mm) 75-125 100-150 125-175 75-125 100-150

For a crane that uses a chain or manual driven trolley for transverse movement and an electric motor for travel, please purchas e a 4PB(H)-C, 4PBN(H)-C type wiring unit (See page 23).

-119 -



B Dimensions

CcC D A B c D A B Cc D A B
I | T : T A @
3 o) ea |l 3 i AT = fsanmh 3 L =
A\ ] N 5) S I e ) i 2
= ; w ] =] s [ S z i H—"a* =
Ty o = ] i =
8 TE. el 2 MR |l f
i N 2 al
Ll e
L £ £ E
- i0
0)%?} e X%,
Note
1) The numbers written in the specifications table and dimensions table may be changed for upgrades, etc.
2) The dimension drawing shows the state with a load suspended.
3) The CE version differs slightly from the dimension drawing shape.
B Specifications table
SINGLE SPEED (3 PHASE)
Model Name tF [ 1FH 2F | 2FH 3F 3FH 5F 5FH
Rated Load (kg) 1,000 2,000 3,000 5,000
Z 535 660 820 1,020
A 250 280 280 280
B 250 280 280 280
Dimensions (mm)| C 135 175 120 145
D 170 170 245 330
E 680 845 | 1,060 | 1,090 | 1,00 | 1,295 | 1,305
G 23 26 42 48
Approx. Weight (kg) 42 | 47 80 | 87 99 [ 113 21 | 142
All dimensions and specifications are subject to change without notice.
DUAL SPEED (3 PHASE)
Model Name 2FN \ 2FNH 3FN 3FNH 5FN 5FNH
Rated Loa (kg) 2,000 3,000 5,000
A 660 820 1,020
A 280 280 280
B 330 330 330
Dimensions (mm)| C 175 120 145
D 170 245 330
E 845 | 1,060 1,000 [ 1,100 1,295 | 1,305
G 26 42 48
Approx. Weight (kg) 9% | 102 12 | 126 146 | 167

All dimensions and specifications are subject to change without notice.

-120 -



Bl Dimensions

| bW o Vb W I J
&L LLT < L gL
7577 [ ‘ b 75 i {
- ) o) :‘ v I, o Ll Py L ‘ .
) ] e > &‘3’ .
= A B, | © D A B >cH™ o
: g 3| (5 B :
S z = : H—a— 2 Lk 2
= = = ; z
) § i il N R R V{1 =
A oY Gl
1 | n 3
) L i
= = I
5 5 =
: 0 |
o U oK. co/éi\ 0 A8,
Note
1) The numbers written in the specifications table and dimensions table may be changed for upgrades, etc.
2) The dimension drawing shows the state with a load suspended.
3) The CE version differs slightly from the dimension drawing shape.
B Specifications table
Chain Hoist Model Name 1FH) | 2FH) | 2FNH) | 3FH) | 3FN(H) 5F(H) | 5FN(H)
Trolley Type 1ET 2ET 3ET 5ET
Rated Load (kg) 1,000 2,000 3,000 5,000
Z 604 715 715 882 882 1,112 1,112
A 250 280 280 280 280 280 280
B 250 280 330 280 330 280 330
C 135 185 185 120 120 145 145
D 170 170 170 245 245 330 330
E 750 945(1,125) 1,130(1,185) 1,410
o _ G 23 26 26 42 [ 4 48 48
'me'zfrms | 185 210 210 240
J 190 210 210 240
K 120 148 148 173
L 182 200 203 219
T 110 140 140 156
U 38 18 16 34
Vv 159 172 175 181
W 303 313 316 323
Min. Curve Radius (m) 1.5 1.8 2.0 3.0
Applicable Beam Width b (mm)| 75-125 100-150 100-150 125-175
Approx. Weight (kg) 80(85) |[132(139) ‘ 147(154) | 161(175) | 176(190) | 217(238) | 232(253)

All dimensions and specifications are subject to change without notice.

-121 -




Bl Dimensions

V.b W V.b W
¢Lao ¢Le4 xj_
- —— =1, %q[ﬂ_k
|7te D - 3*? D
2 s : s
2 S S
= =) =
N : N w %
P c, 0 I
oxg, o %
M Specifications table
Chain Hoist Model Name 1F(H) 2F(H) \ 2FN(H) 3F(H) \ 3FN(H)
Trolley Type 1ST 28T 3ST
Rated Load (kg) 1,000 2,000 3,000
z 582 715 715 872 872
A 250 280 280 280 280
B 250 280 330 280 330
c 135 185 185 120 120
D 170 170 170 245 245
E 725 935(1,115) 1,110(1,165)
Dimensions G 23 26 \ 26 42 \ 42
(mm) | 125 160 192
J 125 177 192
K 98 120 148
L 156 163 180
T 101 119 140
u 18 19 5
\% 130 135 145
w 255 270 280
Min. Curve Radius (m) 1.8 2.5 3.0
Applicable Beam Width b (mm) 75-125 100-150 100-150
Approx. Weight (kg) 66(71) 117(124) \ 132(139) 140(161) \ 155(176)
B Motorized trolley specifications table
Series Name ET series ST series
Model Name 1ET 2ET 3ET 5ET 5EX 2 | 7.5E& 2 | 10E® 2 1ST 28T 3ST
Working Load Limit (kg) | 1,000 2,000 3,000 5,000 | 10,000 | 15,000 | 20,000 1,000 2,000 | 3,000
Travelling Spead 50Hz 10.5(21) 10.5 14 10.5
(m/min 60Hz 12.5(25) 12.5 17 12.5
Motor Output 50Hz 0.14(0.27) 0.3(0.6) 0.3x2 | 0.35x2 | 0.7x2 0.07 0.14 0.2
(kW) 60Hz 0.16(0.32) 0.35(0.7) 0.35x2 | 0.42x2 | 0.84x2 0.08 0.16 0.24
Applicable Beam Width b (mm)| 75-125 | 100-150 | 125-175 150, 175 175,190 | 75-125 100150
Rating 25%ED 40%ED 25%ED

All dimensions and specifications are subject to change without notice.

-122 -



Bl Dimensions

v | v
W _[b] ) w_[.b
80 :1» ‘ = ¢ 9 wﬂ
H =i LGS e ]
S P e "D A 'kg B Rl P
= § [ [ =5 Ffr *Ti
2 s SE): i = L
< = ! AT s = w . Y
X '“ Fei o N g
b il 3 1 i
U L it
& m & .
= i
s
=)
s
=
=
N i
i
an)
Y Note
VAR 1) The numbers written in the specifications table and
) dimensions table may be changed for upgrades, etc.
o i 2) The dimension drawing shows the state with a load
- { h suspended.
W‘ 3) The CE version differs slightly from the dimension drawing
> ;\/, shape.
M Specifications table
Chain Hoist Model Name 1F(H) 2F(H) ‘ 2FN(H) 3FH 3FNH 5FH 5FNH
Trolley type 1BC(H) 2BC(H) 3BCH 5BCH
Rated Load (kg) 1,000 2,000 3,000 5,000
4 600 717 717 886 886 1,105 1,105
A 250 280 280 280 280 280 280
B 250 280 330 280 330 280 330
C 135 175 175 120 120 145 145
D 170 170 170 245 245 330 330
E 740 1,130 1,130 1,180 1,180 1,405 1,405
. . G 23 26 26 42 42 48 48
Dimensions
(mm) | 277 300 306 319
J 218 213 240 262
K 158 169 172 177.2
L — — — —
T 131 143 191 194
U 23 22 21 30
\Y 135 165 173 200
W 220 236 252 284
Min. Curve Radius (m) 1.2 1.5 1.5 2.4
Applicable Beam Widthb  (mm) 75—125 100-150 100-150 125-175
Approx. Weight (kg) 63(114) 104(114) | 120(129) 157 170 198 223

-123 -



Bl Dimensions

vow | vV W |
= %ﬁlﬂﬂ% RSV Ll -
of 5 3 2 > ") of @ D L S
= - A B = = | A )8
: & o 1 © ]
- VIR Tl Tely
| &
- ol L -+
]
B Specifications table
Chain Hoist Model Name 1F(H) 2F(H) 2FN(H)
Trolley type 1BP 2BP
Rated Load (kg) 1,000 2,000
z 600 717 717
A 250 280 280
B 250 280 330
C 135 175 175
D 170 170 170
E 740 1,130 1,130
Dimensions G 23 26 26
(mm) | 277 300
J 218 213
K 158 169
L — —
T 110 128
U 23 22
\Y 125 155
w 135 165
Min. Curve Radius (m) 1.2 1.5
Applicable Beam Width b (mm) 75-125 100-150
Approx. Weight (kg) 57(62) 97(104) 113(119)
l Chain driven trolley, manual driven trolley specifications table
Classification Chain driven trolley Manual driven trolley
Model Name 1BC(H) 2BC(H) 3BCH 5BCH 1BP 2BP
Working Load Limit (kg) 1,000 2,000 3,000 5,000 1,000 2,000
Standard Lift (m) 3(6) 3(6) 6 6 — —
Min. Curve Radius (m) 1.2 1.5 1.5 2.4 1.2 1.5
Applicable Beam Width b (mm) 75-125 100—150 125—175 75-125 100-150

For a crane that uses a chain or manual driven trolley for transverse movement and an electric motor for travel, please purchas e a 4PB(H)-C, 4PBN(H)-C type wiring unit (See page 23).

- 124 -






Network

Hitachi Industrial Equipment Systems Co., Ltd. meets customers’ needs through the total network which can supply
speedy design, production, sales, service and engineering for industrial equipment and systems.

Global Sales Network

Europe

Germany

Hitachi Europe GmbH

Industrial Components & Equipment Group
Am Seestern 18 (Euro Center)

D-40547 Disseldorf

P.0.BOX 110536.40545 Dusseldorf

TEL: +49 (211) 5283 0

FAX: +49 (211) 5283 649

Asia & Oceania
Australia

Hitachi Australia Pty Ltd.
Level 3, 82 Waterloo Road,
North Ryde, N.S.W. 2113
TEL: +61 (2) 9888-4100
FAX: +61 (2) 9888-4188

China

Hitachi East Asia Ltd.

4th Floor, North Tower World Finance Centre,
Harbour City, Canton Road,

Tsim Sha Tsui, Kowloon Hong Kong.

TEL: +852 2735-9218

FAX: +852 2735-6793

(Shanghai Office)

(Hitachi (Shanghai) Trading Co., Ltd.)
18th Floor, Rui Jin Building No. 205,
Maoming Road (S) Shanghai, 200020
TEL: +86 (21) 6472-1002

FAX: +86 (21) 6472-4990

(Taiwan Hitachi Asia Pacific Co., Ltd.)
3rd Floor, Hung Kuo Building No. 167
Tun-Hwa North Road, Taipei (105) Taiwan
TEL: +886 (2) 2718-3666

FAX: +886 (2) 2718-8180

Indonesia

Hitachi Asia Ltd. (Jakarta Office)
24th Floor, Mid Plaza 2, JL. Jend.
Sudirman Kav. 10-11, Jakarta 10220
TEL: +62 (21) 574-4313

FAX: +62 (21) 574-4312

Malaysia

Hitachi Asia (Malaysia) Sdn. Bhd.

Suite 17.3, Level 17, Menara IMC (Letter Box No. 5)
No. 8 Jalan Sultan Ismail,

50250, Kuala Lumpur

TEL: +60 (3) 2031-8751

FAX: +60 (3) 2031-8758

Information in this brochure is subject to change without notice.

Singapore

Hitachi Asia Ltd.

24 Jurong Port Road, #03-05 Office Block,
CWT Distripark Singapore 619097

TEL: +65 (6305) 7400

FAX: +65 (6305) 7401

Thailand

Hitachi Asia (Thailand) Co., Ltd.

18th Floor, Ramaland Building, 952
Rama IV Road Bangrak, Bangkok 10500
TEL: +66 (2) 632-9292

FAX: +66 (2) 632-9299

Viet Nam

Hitachi Asia Ltd. (Ho Chi Minh City Office)
7th Floor, The Landmark, 5B Ton Duc
Thang Street District 1, Ho Chi Minh City
TEL: +84 (8) 829-9725

FAX: +84 (8) 829-9729

(Ha Noi Office)

Sun Red River Bldg., 6th Floor,
23 Phan Chu Trinh Street
Hoan kiem District Hanoi

TEL: +84 (4) 933-3123

FAX: +84 (4) 933-3125

@Hitachi Industrial Equipment Systems Co.. Ltd The business facilities and other establishments of Hitachi Equipment Systems Co.,
’ Ltd. are certified under ISO 14001 (the international standard for environmental

1-1, Higashitaga-cho 1-chome,

Hitachi-shi, Ibaraki-ken, 316-8502 JAPAN

management systems).

JACO-EC97J1095 Narashino Division

JACO-EM5428  Nakajo Division

JACO-EC97J1107 Air Compressor System Division

JACO-EC99J2009 Energy Saving Systems Division
Principal Office

JQA-EM0449 Service station (50 Hz region)

1SO14001

1SO14001 Kansai Business Facility

In terms of quality, the company is certified under ISO 9001 (the international for quality
management system) and works to provide high quality in goods and service.

3-H8085-9A




